Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)

2. First Notice (NORI-Notice of Receipt of Application and Intent
to Obtain a Permit)

3. Application Materials



. City of Beeville, 400 North Washington Street, Beeville, Texas
78102,(CN600740070)(RN101614089) has applied to the Texas Commission on Environmental
Quality (TCEQ) to renew Texas Pollutant Discharge Elimination System (TPDES) Permit No.
WQ0010124002 (EPA 1.D. No. TX0047007) to authorize the discharge of treated wastewater at
a volume not to exceed an annual average flow of 3,000,000 gallons per day. The domestic
wastewater treatment facility is located at 801 U.S. Highway 181 North, near the city of
Beeville, in Bee County, Texas 78102.

The Moore wastewater treatment plant is an extended air plant utilizing oxidation ditches to
treat sewage. From there sewage flows into the secondary clarifiers. The sewage then flows to
the contact chamber where we chlorinate to a 1.00 MG/L min for 20 min. The final step is our
Parshall flume where effluent is measured the sent to the final weir to be dechlorinated to less
than 0.10 MG/L. The discharge route is from the plant site to Poesta Creek, thence to Aransas
River Above Tidal.



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
RENEWAL

PERMIT NO. WQ0010124002

APPLICATION. City of Beeville, 400 North Washington Street, Beeville, Texas 78102, has
applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas Pollutant
Discharge Elimination System (TPDES) Permit No. WQ0010124002 (EPA LD. No. TX0047007)
to authorize the discharge of treated wastewater at a volume not to exceed an annual average
flow of 3,000,000 gallons per day. The domestic wastewater treatment facility is located at
801 U.S. Highway 181 North, near the city of Beeville, in Bee County, Texas 78102. The
discharge route is from the plant site to Poesta Creek, thence to Aransas River Above Tidal.
TCEQ received this application on February 27, 2025. The permit application will be available
for viewing and copying at Beeville City Hall, City Manager's Office, 400 North Washington
Street, Beeville, in Bee County, Texas, prior to the date this notice is published in the
newspaper. The application, including any updates, and associated notices are available
electronically at the following webpage:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This
link to an electronic map of the site or facility's general location is provided as a public
courtesy and not part of the application or notice. For the exact location, refer to the
application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.722777,28.391111&level=18

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a
public meeting on this application. The purpose of a public meeting is to provide the
opportunity to submit comments or to ask questions about the application. TCEQ will hold a
public meeting if the Executive Director determines that there is a significant degree of public
interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a



response to all relevant and material, or significant public comments. Unless the application
is directly referred for a contested case hearing, the response to comments, and the
Executive Director’s decision on the application, will be mailed to everyone who
submitted public comments and to those persons who are on the mailing list for this
application. If comments are received, the mailing will also provide instructions for
requesting reconsideration of the Executive Director’s decision and for requesting a
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial
in state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed
permit number; the location and distance of your property/activities relative to the
proposed facility; a specific description of how you would be adversely affected by the
facility in a way not common to the general public; a list of all disputed issues of fact that
you submit during the comment period and, the statement "[I/we] request a contested
case hearing." If the request for contested case hearing is filed on behalf of a group or
association, the request must designate the group’s representative for receiving future
correspondence; identify by name and physical address an individual member of the
group who would be adversely affected by the proposed facility or activity; provide the
information discussed above regarding the affected member’s location and distance from
the facility or activity; explain how and why the member would be affected; and explain
how the interests the group seeks to protect are relevant to the group’s purpose.

Following the close of all applicable comment and request periods, the Executive Director will
forward the application and any requests for reconsideration or for a contested case hearing
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting.

The Commission may only grant a request for a contested case hearing on issues the
requestor submitted in their timely comments that were not subsequently withdrawn. If a
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or
mixed questions of fact and law relating to relevant and material water quality concerns
submitted during the comment period.

TCEQ may act on an application to renew a permit for discharge of wastewater without
providing an opportunity for a contested case hearing if certain criteria are met.

MAILING LIST. If you submit public comments, a request for a contested case hearing or a
reconsideration of the Executive Director’s decision, you will be added to the mailing list for
this specific application to receive future public notices mailed by the Office of the Chief
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a
specific applicant name and permit number; and/or (2) the mailing list for a specific county.
If you wish to be placed on the permanent and/or the county mailing list, clearly specify
which list(s) and send your request to TCEQ Office of the Chief Clerk at the address below.

INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database
using the permit number for this application, which is provided at the top of this notice.

AGENCY CONTACTS AND INFORMATION. All public comments and requests must be
submitted either electronically at https://www14.tceq.texas.gov/epic/eComment/, or in




writing to the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105,
P.O. Box 13087, Austin, Texas 78711-3087. Please be aware that any contact information you
provide, including your name, phone number, email address and physical address will
become part of the agency’s public record. For more information about this permit
application or the permitting process, please call the TCEQ Public Education Program, Toll
Free, at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea
informacion en Espaiol, puede llamar al 1-800-687-4040.

Further information may also be obtained from City of Beeville at the address stated above or
by calling Mr. John Benson, City Manager, at 361-742-7725.

Issuance Date: April 1, 2025



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST

Complete and submit this checklist with the application.

APPLICANT NAME: City of Beeville
PERMIT NUMBER (If new, leave blank): WQ0010124002
Indicate if each of the following items is included in your application.

Y N Y N
Administrative Report 1.0 X 0O Original USGS Map X O
Administrative Report 1.1 O X Affected Landowners Map O
SPIF O Landowner Disk or Labels 0 X
Core Data Form X O Buffer Zone Map O X
Summary of Application (PLS) O Flow Diagram O
Public Involvement Plan Form O Site Drawing X O
Technical Report 1.0 O Original Photographs O
Technical Report 1.1 O Design Calculations O X
Worksheet 2.0 X O Solids Management Plan O
Worksheet 2.1 O X Water Balance O X
Worksheet 3.0 O
Worksheet 3.1 O
Worksheet 3.2 O X RECQ;VFD
Worksheet 3.3 O
Worksheet 4.0 O "_WFEB‘Z 7 2025_

WATER QUALITY DIVISION
Worksheet 5.0 0 TCEQ
Worksheet 6.0 O
Worksheet 7.0 o 0O RECEIVED
FEB 27 2025

For TCEQ Use Only | Water Quality Applications Team
Segment Number ___ County
Expiration Date ey Region__

Permit Number

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 1 0of 17



B R L i

-
=*
. £kt

el
5 =¥
=
- 2
- g i




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
ADMINISTRATIVE REPORT 1.0

For any questions about this form, please contact the Applications
Review and Processing Team at 512-239-4671.

Indicate the amount submitted for the application fee (check only one).

Flow New/Major Amendment Renewal

<0.05 MGD $350.00 O $315.00 O
>0.05 but <0.10 MGD $550.00 O $515.00 O
>0.10 but <0.25 MGD $850.00 O $815.00 O
>0.25 but <0.50 MGD $1,250.00 O $1,215.00 O
20.50 but <1.0 MGD $1,650.00 O $1,615.00 O
>1.0 MGD $2,050.00 O $2,015.00

Minor Amendment (for any flow) $150.00 O

Payment Information:

v Mailed Check/Money Order Number: Click to enter text. 1113323
Check/Money Order Amount: Click to enter textﬁﬁ,()f&@@
Name Printed on Check: Click to enter text. [‘;r\q(ﬂ Botuille
EPAY Voucher Number: Click to enter text.

Copy of Payment Voucher enclosed? Yes O

b. Check the box next to the appropriate authorization type.
Publicly Owned Domestic Wastewater
0 Privately-Owned Domestic Wastewater

[0 Conventional Water Treatment

c. Check the box next to the appropriate facility status.
Active [ Inactive

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 3 of 23






c. Check the box next to the appropriate permit type.
[J TPDES Permit
O TLAP
0 TPDES Permit with TLAP component
O Subsurface Area Drip Dispersal System (SADDS)

d. Check the box next to the appropriate application type

[0 New

0 Major Amendment with Renewal 0 Minor Amendment with Renewal

O Major Amendment without Renewal O Minor Amendment without Renewal
X Renewal without changes O Minor Modification of permit

e. For amendments or modifications, describe the proposed changes: Click to enter text.

f. For existing permits:
Permit Number: WQ00 WQo0010124002
EPA 1.D. (TPDES only): TX TX0047007
Expiration Date: 05/26/2025

Section 3. Facility Owner (Applicant) and Co-Applicant Information

(Instructions Page 26)

A. The owner of the facility must apply for the permit.
What is the Legal Name of the entity (applicant) applying for this permit?

City of Beeville
(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or in
the legal documents forming the entity.)

If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at http://wwwl15.tceq.texas.gov/crpub/

CN: 600740070

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix: Mr Last Name, First Name: Benson, John
Title: City Manager Credential: n/a

B. Co-applicant information. Complete this section only if another person or entity is required
to apply as a co-permittee.

What is the Legal Name of the co-applicant applying for this permit?
n/a

(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the
legal documents forming the entity.)

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 3 of 17



If the co-applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at: http://www]15.tceq.texas.gov/crpub/

CN: n/a

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix: n/a Last Name, First Name: n/a
Title: n/a Credential: n/a

Provide a brief description of the need for a co-permittee: n/a

C. Core Data Form

Complete the Core Data Form for each customer and include as an attachment. If the
customer type selected on the Core Data Form is Individual, complete Attachment 1 of
Administrative Report 1.0. Attachment 1

Section 4. Application Contact Information (Instructions Page 27)

This is the person(s) TCEQ will contact if additional information is needed about this
application. Provide a contact for administrative questions and technical questions.
A. Prefix: Mr Last Name, First Name: Benson John
Title: City Manager Credential: n/a
Organization Name: City of Beeville
Mailing Address: 400 N Washington City, State, Zip Code: Beeville, Texas 78102
Phone No.: Click to enter text. E-mail Address: Click to enter text.

Check one or both: X  Administrative Contact O Technical Contact

B. Prefix: Mr Last Name, First Name: Herrera John

Title: Project Manager Credential: Click to enter text.

Organization Name: Inframark

Mailing Address: 1881 FM 534 City, State, Zip Code: Mathis, Texas 78368
Phone No.: g56-301-1089 E-mail Address: john.herrera@inframark.com

Check one or both: OO0  Administrative Contact Technical Contact

Section 5. Permit Contact Information (Instructions Page 27)

Provide the names and contact information for two individuals that can be contacted
throughout the permit term.

A. Prefix: Mr Last Name, First Name: Benson John
Title: City Manager Credential: Click to enter text.
Organization Name: City of Beeville ,
Mailing Address: 400 N Washington City, State, Zip Code: Beeville, Texas 78102
Phone No.: Click to enter text. E-mail Address: Click to enter text,

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 4 of 17



B.' Prefix: Mr Last Name, First Name: Herrera John

Title: Project Manager Credential: Click i0 enter text.

Organization Name: Inframark

Mailing Address: 1881 FM 534 City, State, Zip Code: Mathis, Texas 78368
Phone No.: 956-301-1089 E-mail Address: john.herrera@inframark.com

Section 6. Billing Contact Information (Instructions Page 27)

The permittee is responsible for paying the annual fee. The annual fee will be assessed to
permits in effect on September 1 of each year. The TCEQ will send a bill to the

address provided in this section. The permittee is responsible for terminating the permit
when it is no longer needed (using form TCEQ-20029).
Prefix: Mr Last Name, First Name: Benson John
Title: City Manager Credential: Click to enter text.
Organization Name: City of Beeville
Mailing Address: 400 N Washington City, State, Zip Code: Beeville, Texas 78102
Phone No.: 361-742-7725 E-mail Address: John.Benson@beevilletx.org

Section 7. DMR/MER Contact Information (Instructions Page 27)

Provide the name and complete mailing address of the person delegated to receive and
submit Discharge Monitoring Reports (DMR) (EPA 3320-1) or maintain Monthly Effluent

Reports (MER).

Prefix: Mr Last Name, First Name: Herrara John

Title: Project Manager Credential: n/a

Organization Name: Inframark

Mailing Address: 1881 FM 534 City, State, Zip Code: Mathis, Texas 78368
Phone No.: 956-301-1089 E-mail Address: john.herrara@inframark.com

Section 8. Public Notice Information (Instructions Page 27)

A. Individual Publishing the Notices
Prefix: Ms Last Name, First Name: Hernandez, Gabriela
Title: City Secretary Credential: Click to enter text.
Organization Name: City of Beeville
Mailing Address: 400 N. Washington City, State, Zip Code: Beeville, Texas, 78102
Phone No.: 361-358-4641 E-mail Address: Gabriela.Hernandez@beevilletx.org

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page5of 17



B. Method for Receiving Notice of Receipt and Intent to Obtain a Water Quality Permit
Package

Indicate by a check mark the preferred method for receiving the first notice and instructions:
0 E-mail Address
O Fax
O Regular Mail
C. Contact permit to be listed in the Notices
Prefix: Mr Last Name, First Name: Benson John
Title: City Manager Credential: n/a
Organization Name: City of Beeville
Mailing Address: 400 N Washington City, State, Zip Code: Beeville, Texas 78102
Phone No.: 361-742-7725 E-mail Address: John.Benson@beevilletx.org

D. Public Viewing Information

If the facility or outfall is located in more than one county, a public viewing place for each
county must be provided.

Public building name: Beeville City Hall
Location within the building: City Manager’s Office
Physical Address of Building: 400 N Washington

City: Beeville County: Bee

Contact (Last Name, First Name): Benson John

Phone No.: 361-742-7725 Ext.: Click to enter text.
E. Bilingual Notice Requirements

This information is required for new, major amendment, minor amendment or minor
modification, and renewal applications.

This section of the application is only used to determine if alternative language notices will
be needed. Complete instructions on publishing the alternative language notices will be in
your public notice package.

Please call the bilingual/ESL coordinator at the nearest elementary and middle schools and
obtain the following information to determine whether an alternative language notices are
required.

1. Is a bilingual education program required by the Texas Education Code at the elementary
or middle school nearest to the facility or proposed facility?

O Yes No
If no, publication of an alternative language notice is not required; skip to Section 9
below.

2. Are the students who attend either the elementary school or the middle school enrolled in
a bilingual education program at that school?

O Yes O No

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 6 of 17



3. Do the students at these schools attend a bilingual education program at another
location?

O Yes O No

4. Would the school be required to provide a bilingual education program but the school has
waived out of this requirement under 19 TAC §89.1205(g)?

O Yes O No

5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are
required. Which language is required by the bilingual program? n/a
F. Summary of Application in Plain Language Template

Complete the F. Summary of Application in Plain Language Template (TCEQ Form 20972),
also known as the plain language summary or PLS, and include as an attachment.

Attachment: Click to enter text.

G. Public Involvement Plan Form

Complete the Public Involvement Plan Form (TCEQ Form 20960) for each application for a
new permit or major amendment to a permit and include as an attachment.

Attachment: Click to enter text.

Section 9. Regulated Entity and Permitted Site Information (Instructions

Page 29)
A. If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued to
this site. RN 101614089

Search the TCEQ’s Central Registry at http://wwwl5.tceg.texas.gov/crpub/ to determine if
the site is currently regulated by TCEQ.

B. Name of project or site (the name known by the community where located):

Moore Street Wastewater Treatment Facility

C. Owner of treatment facility: City of Beeville

Ownership of Facility: X  Public O Private O Both O Federal
D. Owner of land where treatment facility is or will be:

Prefix: n/a Last Name, First Name: City of Beeville

Title: n/a Credential: n/a

Organization Name: City of Beeville

Mailing Address: 400 N Washington City, State, Zip Code: Beeville, Texas 78102

Phone No.: 361-358-4641 E-mail Address: John.Benson@beevilletx.org

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: n/a

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 7 of 17



E. Owner of effluent disposal site:
Prefix: n/a Last Name, First Name: City of Beeville
Title: n/a Credential: n/a
Organization Name: City of Beeville

Mailing Address: 400 N Washington City, State, Zip Code: Beeville, Texas 78102

Phone No.: 361-358-4641 E-mail Address: John.Benson@beevilletx.org

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: n/a

F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant)::

Prefix: n/a Last Name, First Name: n/a

Title: n/a Credential: n/a

Organization Name: n/a

Mailing Address: n/a City, State, Zip Code: n/a
Phone No.: n/a E-mail Address: n/a

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: n/a

Section 10. TPDES Discharge Information (Instructions Page 31)

A. Is the wastewater treatment facility location in the existing permit accurate?
X Yes O No

If no, or a new permit application, please give an accurate description:
Click to enter text.

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?
X  Yes O No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in 30
TAC Chapter 307:

Click to enter text.

City nearest the outfall(s): Beeville
County in which the outfalls(s) is/are located: Bee

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, or
a flood control district drainage ditch?

O Yes No

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 17



' If yes, indicate by a check mark if:
O Authorization granted O Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact
and the approval letter upon receipt.

Attachment: n/a

D. For all applications involving an average daily discharge of 5 MGD or more, provide the
names of all counties located within 100 statute miles downstream of the point(s) of

discharge: n/a

Section 11. TLAP Disposal Information (Instructions Page 32)

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?

O Yes O No

If no, or a new or amendment permit application, provide an accurate description of the
disposal site location:

Click to enter text.

B. City nearest the disposal site: Beeville
County in which the disposal site is located: Bee
D. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:

0

Click to enter text.

E. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall
runoff might flow if not contained: Click to enter text.

Section 12. Miscellaneous Information (Instructions Page 32)
A. Is the facility located on or does the treated effluent cross American Indian Land?

O Yes No

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the
sewage sludge disposal site in the existing permit accurate?

O Yes O No Not Applicable

If No, or if a new onsite sludge disposal authorization is being requested in this permit
application, provide an accurate location description of the sewage sludge disposal site.

n/a

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 9 of 17



C. Did any person formerly employed by the TCEQ represent your company and get paid for
service regarding this application?

O Yes No
If yes, list each person formerly employed by the TCEQ who represented your company and
was paid for service regarding the application: Click to enter text.
D. Do you owe any fees to the TCEQ?
O Yes K No
If yes, provide the following information:
Account number: n/a
Amount past due: n/a
E. Do you owe any penalties to the TCEQ?
O Yes X No
If yes, please provide the following information:
Enforcement order number: n/a
Amount past due: n/a

Section 13. Attachments (Instructions Page 33)

Indicate which attachments are included with the Administrative Report. Check all that apply:

O Lease agreement or deed recorded easement, if the land where the treatment facility is
located or the effluent disposal site are not owned by the applicant or co-applicant.

K  Original full-size USGS Topographic Map with the following information:

Applicant's property boundary

Treatment facility boundary

Labeled point of discharge for each discharge point (TPDES only)
Highlighted discharge route for each discharge point (TPDES only)
Onsite sewage sludge disposal site (if applicable)

Effluent disposal site boundaries (TLAP only)

New and future construction (if applicable)

1 mile radius information

3 miles downstream information (TPDES only)

All ponds.

O Attachment 1 for Individuals as co-applicants

B Other Attachments. Please specify: USGS Map is attachment 2

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 10 of 17



Section 14. Signature Page _,(ln.s'trlict'ionsPa;ge 34)

If co-applicants are necessary, each entity must submit an original, separate signature page.

Permit Number: W00010124002
Applicant: City of Beeville

Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified personnel
properly gather and evaluate the information submitted. Based on my inquiry of the person or
persons who manage the system, or those persons directly responsible for gathering the
information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete. I am aware there are significant penalties for submitting false
information, including the possibility of fine and imprisonment for knowing violations.

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and
submit this document, and can provide documentation in proof of such authorization upon

request.

Signatory name (typed or printed): John Benson

Signatory title: C 'gg Manage

Signature: é L/\ B/ AN Date: (Q// /f/ /ZZ:’Z g

s (Use blue ink)

Subscribed and Sworn to before me by the Sald‘mn N fl(ﬂf\
on this ] 5 day of ?ﬂb@\l{’\ﬁi , 20 %
My commission expires on the | ‘ day of mh}(j ; 208];2 ;
e ELAMARIE HERNANDEZ
1, { NOTARY PUBLIC
"Notary Public ! a1 29 fIEAD
orary ; My Ccﬁm. Expires 05-11-2026

P)f’b

County Texas

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 11 of 17



DOMESTIC WASTEWATER PERMIT APPLICATION
ADMINISTRATIVE REPORT 1.0

The following information is required for new and amendment applications.

Section 1. Affected Landowner Information (Instructions Page 36)

A. Indicate by a check mark that the landowners map or drawing, with scale, includes the
following information, as applicable:

0 The applicant’s property boundaries
O The facility site boundaries within the applicant’s property boundaries

O The distance the buffer zone falls into adjacent properties and the property boundaries
of the landowners located within the buffer zone

O The property boundaries of all landowners surrounding the applicant’s property (Note: if
the application is a major amendment for a lignite mine, the map must include the
property boundaries of all landowners adjacent to the new facility (ponds).)

[0 The point(s) of discharge and highlighted discharge route(s) clearly shown for one mile
downstream

O The property boundaries of the landowners located on both sides of the discharge route
for one full stream mile downstream of the point of discharge

O The property boundaries of the landowners along the watercourse for a one-half mile
radius from the point of discharge if the point of discharge is into a lake, bay, estuary,
or affected by tides

O The boundaries of the effluent disposal site (for example, irrigation area or subsurface
drainfield site) and all evaporation/holding ponds within the applicant’s property

0 The property boundaries of all landowners surrounding the effluent disposal site

O The boundaries of the sludge land application site (for land application of sewage sludge
for beneficial use) and the property boundaries of landowners surrounding the
applicant’s property boundaries where the sewage sludge land application site is located

O The property boundaries of landowners within one-half mile in all directions from the
applicant’s. property boundaries where the sewage sludge disposal site (for example,
sludge surface disposal site or sludge monofill) is located

oL ]

B. O Indicate by a check mark that & separate list with the landowners’ names and mailing
addresses cross-referenced to the landowner’s map has been provided.

C. O Indicate by a check mark that the landowners list has also been provided as mailing
labels in electronic format (Avery 5160).

D. Provide the source of the landowners’ names and mailing addresses: Click to enter text.

E. Asrequired by Texas Water Code § 5.115, is any permanent school fund land affected by
this application?

O Yes O No

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 12 0of 17



' If yes, provide the location and foreseeable impacts and effects this application has on the
land(s):

Click to enter text.

Section 2. Original Photographs (Instructions Page 38)

Provide original ground level photographs. Indicate with checkmarks that the following
information is provided.

O At least one original photograph of the new or expanded treatment unit location

O At least two photographs of the existing/proposed point of discharge and as much area
downstream (photo 1) and upstream (photo 2) as can be captured. If the discharge is to
an open water body (e.g., lake, bay), the point of discharge should be in the right or left
edge of each photograph showing the open water and with as much area on each
respective side of the discharge as can be captured.

O At least one photograph of the existing/proposed effluent disposal site
O A plot plan or map showing the location and direction of each photograph

Section 3. Buffer Zone Map (Instructions Page 38)

A. Buffer zone map. Provide a buffer zone map on 8.5 x 11-inch paper with all of the following
information. The applicant’s property line and the buffer zone line may be distinguished by

using dashes or symbols and appropriate labels.

The applicant's property boundary;

The required buffer zone; and

Each treatment unit; and

The distance from each treatment unit to the property boundaries.

B. Buffer zone compliance method. Indicate how the buffer zone requirements will be met.
Check all that apply.
O Ownership
O Restrictive easement
O Nuisance odor control

O Variance

C. Unsuitable site characteristics. Does the facility comply with the requirements regarding
unsuitable site characteristic found in 30 TAC § 309.13(a) through (d)?

O Yes O No

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 13 of 17



DOMESTIC WASTEWATER PERMIT APPLICATION
SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

This form applies to TPDES permit applications only. Complete and attach the Supplemental
Permit information Form (SPIF) (TCEQ Form 20971).

Attachment: Click to enter text.

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 14 of 17



DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST OF COMMON DEFICIENCIES

Below is a list of common deficiencies found during the administrative review of domestic
wastewater permit applications. To ensure the timely processing of this application, please
review the items below and indicate by checking Yes that each item is complete and in
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required
this application, indicate by checking N/A where appropriate. Please do not submit the
application until the items below have been addressed.

Core Data Form (TCEQ Form No. 10400) [0 Yes
(Required for all application types. Must be completed in its entirety and signed.
Note: Form may be signed by applicant representative.)

Correct and Current Industrial Wastewater Permit Application Forms 0 Yes
(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.)

Water Quality Permit Payment Submittal Form (Page 19) O Yes
(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.)

7.5 Minute USGS Quadrangle Topographic Map Attached O Yes
(Full-size map if seeking “New” permit.
8 % x 11 acceptable for Renewals and Amendments)

Current/Non-Expired, Executed Lease Agreement or Easement 0O N/A 0O Yes

Landowners Map O N/A O Yes
(See instructions for landowner requirements)

Things to Know:

e All the items shown on the map must be labeled.

e The applicant’s complete property boundaries must be delineated which includes
boundaries of contiguous property owned by the applicant.

e The applicant cannot be its own adjacent landowner. You must identify the
landowners immediately adjacent to their property, regardless of how far they are
from the actual facility.

e If the applicant’s property is adjacent to a road, creek, or stream, the landowners
on the opposite side must be identified. Although the properties are not adjacent to
applicant’s property boundary, they are considered potentially affected landowners.
If the adjacent road is a divided highway as identified on the USGS topographic
map, the applicant does not have to identify the landowners on the opposite side of

the highway.
Landowners Labels and Cross Reference List O N/A O Yes
(See instructions for landowner requirements)
Electronic Application Submittal O Yes
(See application submittal requirements on page 23 of the instructions.)
Original signature per 30 TAC § 305.44 - Blue Ink Preferred 0 Yes

(If signature page is not signed by an elected official or principle executive officer,
a copy of signature authority/delegation letter must be attached)

Summary of Application (in Plain Language) O Yes

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 17 of 17






Attachment 1

Core Data Form

City of Beeville
Moore Street Wastewater Treatment Plant
WQ001024002






TCEQ Use Only

TCEQ Core Data Form

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission (If other is checked please describe in space provided.)

[C] New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.)

Renewal (Core Data Form should be submitted with the renewal form) ] other
2. Customer Reference Number (if issued) Follow this link to search 3. Regulated Entity Reference Number (if issued)
for CN or RN numbers in
CN 600740070 Central Registry** RN 101614089

SECTION II: Customer Information

4. General Customer Information 5. Effective Date for Customer Information Updates (mm/dd/yyyy) 2/13/2025

] New Customer B4 update to Customer Information [] change in Regulated Entity Ownership
[CIchange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State

(50S) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (if an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:
City of Beeville
7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (if
applicable)
(9 digits)
11. Type of Customer: [ corporation [ individual Partnership: [_] General [] Limited

Government: [X] City [] County [] Federal [[] Local [[] State [] Other [ sole Proprietorship [ other:
13. Independently Owned and Operated?

12. Number of Employees

Oo-20 21100 [J101-250 []251-500 [] 501 and higher [ ves O ne

14. Customer Role (Proposed or Actual) — as it relates to the Regulated Entity listed on this form. Please check one of the following

CJowner [] operator [X] owner & Operator Flensas
[Joccupational Licensee  [] Responsible Party ] vcp/BSA Applicant i

400 N. Washington Street
15. Mailing
Address:

City Beeville State | TX ZIP 78102 ZIP+4
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)

john.benson@beevilletx.org

TCEQ-10400 (11/22) Page 1 of 3




18. Telephone Number

( 361 ) 742-7725

19. Extension or Code

20. Fax Number (if applicable}

SECTION III: Requlated Entity Information

] New Regulated Entity

[] update to Regulated Entity Name

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)

[X] Update to Regulated Entity Information

as Inc, LP, or LLC).

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

Moore Street

23, Street Address of
the Regulated Entity:

(No PO Boxes)

City

State

zp 2P +4

24, County

If no Street Address is provided, fields 25-28 are required.

25. Description to

Physical Location:

Adjacent to Poesta Creek East of US highway 181 bypass north of state highway 202 south southeast of the city of Beeville in Bee
County Texas

26. Nearest City

State Nearest ZIP Code

Beeville

1S 78102

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal:

28. Longitude (W) In Decimal:

Degrees

Minutes

Seconds

Degrees Minutes Seconds

28

23

10

97 43 18

29. Primary SIC Code

30. Secondary SIC Code

31. Primary NAICS Code

32. Secondary NAICS Code

(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits)
4952 221320
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
400 N Washington Street
34. Mailing
Address:
City Beeville State ™ ZIP 78102 ZIP+4

35. E-Mail Address:

john.benson@beevilletx.org

36. Telephone Number

37. Extension or Code

38. Fax Number (if applicable)

(361) 742-7725

TCEQ-10400 (11/22)

Page 2 of 3




39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
* form. See the Core Data Form instructions for additional guidance.

[] Dam safety

[ pistricts

] Edwards Aquifer

] Emissions Inventory Air

[ Industrial Hazardous Waste

] New Source

] voluntary Cleanup Wastewater

ici lid Wast
] Municipal Solid Waste o [] ossF [] Petroleum Storage Tank CJews
[ sludge [ storm Water [ Title v Air [ Tires [] used il
[[] Wastewater Agriculture [] water Rights ] other:

SECTION 1IV: Preparer Information

40. Name: Larry Clark

41, Title:

Regional Manager

42. Telephone Number 43, Ext./Code 44, Fax Number 45, E-Mail Address
(361 ) 936-6852 | larry.clark@inframark.com
SECTION V: Authorized Signature

46. By my signature below, | certify, to the best of my knowledge, that the informaticn provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section Il, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: City of Beeville Job Title: City Manager
Name (in Print): John Benson Phone: (361) 742-7725
: T
Signature: /gf\\ k—' Date: 02/13/2025
{7

TCEQ-10400 (11/22)

Page 3 of 3







Attachment 2

U.S. Geological Survey
Map

City of Beeville
Moore Street Wastewater Treatment Plant

WQ001024002



e

Lty

¥



11 540 ‘ Buo
e ville

;ﬂ.

Bee County

= Moore Street WWTP

General Location Map N
City of Beeville A
%.EEQQREE Moore Street Wastewater Treatment Plant
e TPDES Permit Renewal Application o -y 70f







s
A
¢ il =
4/:
.!J}"
)
\ WASTEWATER . ‘
\ TREATMENT PLANT %
| -
| ‘ ,
],; &5 WASTEWATER TREATMENT
. : \ |PLANT DISCHARGE :

3 MILE

; DOWN_STREAM
1 MILE ’
DOWN STREAM o PR

o Y
N USGS TOPOMAP (SKIDMORE QUADRANGLE) DOMESTIC SUPPLY
S, . ;}jgcl-f SUPPLY
Mot m mm g m w_m om e eemeas o i
1 MILE RADIUS

CITY OF BEEVILLE, TEXAS

g . 1}
MOORE STREET WASTEWATER TREATMENT PLANT December 2024

7.5 Minute USGS Quadrangle







TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 42)

A. Existing/Interim I Phase
Design Flow (MGD): 3
2-Hr Peak Flow (MGD): g
Estimated construction start date: Click to enter text.
Estimated waste disposal start date: Click to enter text.

B. Interim II Phase
Design Flow (MGD): Click to enter text.
2-Hr Peak Flow (MGD): Click to enter text.
Estimated construction start date: Click to enter text.
Estimated waste disposal start date: Click to enter text.

C. Final Phase
Design Flow (MGD): Click to enter text.
2-Hr Peak Flow (MGD): Click to enter text.
Estimated construction start date: Click to enter text.
Estimated waste disposal start date: Click to enter text.

D. Current Operating Phase
Provide the startup date of the facility: Click to enter text.

Section 2. Treatment Process (Instructions Page 42)
A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66



finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

See Attachment 3

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of Units Dimensions (L x W x D)
See Attachment 3

C. Process Flow Diagram
Provide flow diagrams for the existing facilities and each proposed phase of construction.

Attachment: Attachment 4

Section 3. Site Information and Drawing (Instructions Page 43)

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.
e Latitude: 28.3001737
¢ Longitude: -97.7233300

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.
o Latitude: Click to enter text.

o Longitude: Click to enter text.

Provide a site drawing for the facility that shows the following:
e The boundaries of the treatment facility;
e The boundaries of the area served by the treatment facility;

« If land disposal of effluent, the boundaries of the disposal site and all storage/holding
ponds; and

o If sludge disposal is authorized in the permit, the boundaries of the land application or
disposal site.

Attachment: Attachment 5

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66



Provide the name and a description of the area served by the treatment facility.
City of Beeville, Water CCN No. 10550, Sewer CCN No. 20209

Collection System Information for wastewater TPDES permits only: Provide information for
each uniquely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and

examples.

Collection System Information

Collection System Name | Owner Name Owner Type Population Served

City of Beeville City of Beeville Publicly Owned 13,201

Choose an item.

Choose an item.

Choose an item.

Section 4. Unbuilt Phases (Instructions Page 44)
Is the application for a renewal of a permit that contains an unbuilt phase or phases?

O Yes No

If yes, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?

O Yes X No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the unbuilt phase or phases.

Click to enter text.

Section 5. Closure Plans (Instructions Page 44)

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

O Yes No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66



If yes, was a closure plan submitted to the TCEQ?
O Yes No
If yes, provide a brief description of the closure and the date of plan approval.

Click to enter text.

Section 6. Permit Specific Requirements (Instructions Page 44)

For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit.
A. Summary transmittal

Have plans and specifications been approved for the existing facilities and each proposed
phase?

0 Yes No
If yes, provide the date(s) of approval for each phase: n/a

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of
an approval letter from the TCEQ, if applicable.

Click to enter text.

B. Buffer zones
Have the buffer zone requirements been met?
X Yes O No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the
buffer zones.

Variance — in accordance with 30 TAC 309.1 based on permit 10124-002 issued December 21
1990,

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66



C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

O Yes No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.

Click to enter text.

D. Grit and grease treatment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

O Yes No
If No, stop here and continue with Subsection E. Stormwater Management.

2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a flow diagram showing how grit

and grease is processed at the facility.

Click to enter text.

3. Grit disposal
Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?
O Yes [ No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit

disposal requirements and restrictions.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66




Describe the method of grit disposal.

Click to enter text.

4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.

Click to enter text.

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
Yes O No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037
O Yes X No
If no to both of the above, then skip to Subsection F, Other Wastes Received.
2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007

Yes O No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXROS5 BKo7 or TXRNE Click to enter text.
If no, do you intend to seek coverage under TXR0500007?
O Yes O No
3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXR0O50000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

O Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 66



If yes, please explain below then proceed to Subsection F, Other Wastes Received:

Click to enter text.

4. Existing coverage in individual permit
Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?
O Yes O No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes

Received.

Click to enter text.

5. Zero stormwater discharge
Do you intend to have no discharge of stormwater via use of evaporation or other
means?
O Yes O No
If yes, explain below then skip to Subsection F. Other Wastes Received.

Click to enter text.

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
above. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual permit
Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?
O Yes O No

If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and
describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 66




intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

Click to enter text.

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and
reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application.

F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?
O Yes No

If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
Click to enter text.

G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?
O Yes No

If yes, attach sewage sludge solids management plan. See Example 5 of instructions.

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an

estimate of the BODs concentration of the sludge, and the design BOD5 concentration

of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

Information unchanged since last permit action

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
X Yes O No
If yes, does the facility have a Type V processing unit?
O Yes No
If yes, does the unit have a Municipal Solid Waste permit?
O Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 66



If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BOD, concentration of the septic waste, and the
design BODs concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

Click to enter text.

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or
as dischavged by IUs listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the
categories listed above?

O Yes No

If yes, provide the date that the plant started accepting the waste, an estimate how
much waste is accepted on a monthly basis (gallons or millions of gallons), a
description of the entities generating the waste, and any distinguishing chemical or
other physical characteristic of the waste. Also note if this information has or has not

changed since the last permit action.

Click to enter text.

Section 7. Pollutant Analysis of Treated Effluent (Instructions Page

49)
Is the facility in operation?
Yes O No

If no, this section is not applicable. Proceed to Section 8.

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 9 of 66




Tablel1.0(2) - Pollutant Analysis for Wastewater Treatment Facilities

Pollutant

Average
Conc.

Max
Conc.

No. of
Samples

Sample
Type

Sample
Date/Time

CBODs, mg/l

2.64

2.64

1

comp

12/12/24

Total Suspended Solids, mg/1

4.00

4.00

comp

12/12/24

Ammonia Nitrogen, mg/1

2.46

2.46

comp

12/12/24

Nitrate Nitrogen, mg/1

Total Kjeldahl Nitrogen, mg/1

Sulfate, mg/1

67.2

67.2

comp

12/12/24

Chloride, mg/1

Total Phosphorus, mg/1

pH, standard units

Dissolved Oxygen*, mg/1

Chlorine Residual, mg/1

E.coli (CFU/100ml) freshwater

Entercocci (CFU/100ml)
saltwater

Total Dissolved Solids, mg/1

808

808

comp

12/12/24

Electrical Conductivity,
pmohs/cm, t

0Oil & Grease, mg/1

Alkalinity (CaCO,)*, mg/1

*TPDES permits only
tTLAP permits only

Table1.0(3) - Pollutant Analysis for Water Treatment Facilities

Pollutant

Average
Conc.

Max
Conc.

No. of
Samples

Sample
Type

Sample
Date/Time

Total Suspended Solids, mg/1

Total Dissolved Solids, mg/1

pH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 10 of 66



Section 8. Facility Operator (Instructions Page 49)

Facility Operator Name: Inframark LLC
Facility Operator's License Classification and Level: Waste water A,B.B
Facility Operator's License Number: WW,WW0055132,WW0057808

Section 9. Sludge and Biosolids Management and Disposal
(Instructions Page 50)

A. WWTP’s Sewage Sludge or Biosolids Management Facility Type
Check all that apply. See instructions for guidance

Design flow>= 1 MGD

Serves >= 10,000 people

X

X

O Class I Sludge Management Facility (per 40 CFR § 503.9)
Biosolids generator

O Biosolids end user - land application (onsite)

O Biosolids end user - surface disposal (onsite)

O Biosolids end user - incinerator (onsite)

B. WWTP’s Sewage Sludge or Biosolids Treatment Process
Check all that apply. See instructions for guidance.

Aerobic Digestion

Air Drying (or sludge drying beds)

Lower Temperature Composting

Lime Stabilization

Higher Temperature Composting

Heat Drying

Thermophilic Aerobic Digestion

Beta Ray Irradiation

Gamma Ray Irradiation

Pasteurization

Preliminary Operation (e.g. grinding, de-gritting, blending)

Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)

B IR I OER E EN EOED O EOEE R

Sludge Lagoon
Temporary Storage (< 2 years)

El (= (=

Long Term Storage (>= 2 years)

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 66



O Methane or Biogas Recovery

O Other Treatment Process: Click to enter text.

C. Sewage Sludge or Biosolids Management

Provide information on the intended sewage sludge or biosolids management practice. Do
not enter every management practice that you want authorized in the permit, as the
permit will authorize all sewage sludge or biosolids management practices listed in the
instructions. Rather indicate the management practice the facility plans to use.

Biosolids Management

Vector
Management ;Iandler or Bulk or Bag Amount (dry Pathog(_an Attraction
Practice TEparex Container metric tons) Red_uctlon Reduction
Type Options 5
Option
Agricultural Off-site Bulk 267.8 Class B: PSRP |Option 4:
Land Third-Party Aerobic SOUR «=1.5
Application Handler or Digestion mg 02/hr/g
Preparer total solids at
20C (<2%
solids)
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to
another WWTP): Click to enter text.

D. Disposal site
Disposal site name: 101 Bar Ranch
TCEQ permit or registration number: WQo004859000

County where disposal site is located: Live Oak

E. Transportation method
Method of transportation (truck, train, pipe, other): Truck

Name of the hauler: 101 Bar Ranch
Hauler registration number: 25903
Sludge is transported as a:

Liquid O solid

semi-liquid O semi-solid O

Section 10. Permit Authorization for Sewage Sludge Disposal

(Instructions Page 52)

A. Beneficial use authorization
Does the existing permit include authorization for land application of biosolids for
beneficial use?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 66



0 Yes No
If yes, are you requesting to continue this authorization to land apply biosolids for
beneficial use?

0 Yes No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for
details)?

O Yes No

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting O Yes X No
Marketing and Distribution of Biosolids O Yes No
Sludge Surface Disposal or Sludge Monofill O Yes X No
Temporary storage in sludge lagoons O Yes X No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

O Yes O No

Section 11. Sewage Sludge Lagoons (Instructions Page 53) -
Does this facility include sewage sludge lagoons?

O Yes X No
If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General Highway (County) Map:
Attachment: Click to enter text.

e USDA Natural Resources Conservation Service Soil Map:
Attachment: Click to enter text.

e Federal Emergency Management Map:
Attachment: Click to enter text.

e Site map:
Attachment: Click to enter text.
Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.
O Overlap a designated 100-year frequency flood plain

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 66



Soils with flooding classification
Overlap an unstable area
Wetlands

Located less than 60 meters from a fault

B 8 & EF O

None of the above
Attachment: Click to enter text.

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

Click to enter text.

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: Click to enter text.
Total Kjeldahl Nitrogen, mg/kg: Click to enter text.
Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: Click to enter text.

Phosphorus, mg/kg: Click to enter text.

Potassium, mg/kg: Click to enter text.

pH, standard units: Click to enter text.
Ammonia Nitrogen mg/kg: Click to enter text.

Arsenic: Click to enter text.

Cadmium: Click to enter text.

Chromium: Click to enter text.

Copper: Click to enter text.
Lead: Click to enter text.

Mercury: Click to enter text.

Molybdenum: Click to enter text.
Nickel: Click to enter text.
Selenium: Click to enter text.

Zinc: Click to enter text.
Total PCBs: Click to enter text.
Provide the following information:

Volume and frequency of sludge to the lagoon(s): Click to enter text.

Total dry tons stored in the lagoons(s) per 365-day period: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 66



Total dry tons stored in the lagoons(s) over the life of the unit: Click to enter text.

C. Liner information

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
conductivity of 1x107 cm/sec?

O Yes O No
If yes, describe the liner below. Please note that a liner is required.

Click to enter text.

D. Site development plan
Provide a detailed description of the methods used to deposit sludge in the lagoon(s):

Click to enter text.

Attach the following documents to the application.
e Plan view and cross-section of the sludge lagoon(s)
Attachment: Click to enter text.
e Copy of the closure plan
Attachment: Click to enter text.
e Copy of deed recordation for the site

Attachment: Click to enter text.
e Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallons

Attachment: Click to enter text.

e Description of the method of controlling infiltration of groundwater and surface
water from entering the site

Attachment: Click to enter text.
e Procedures to prevent the occurrence of nuisance conditions

Attachment: Click to enter text.

E. Groundwater monitoring

Is groundwater monitoring currently conducted at this site, or are any wells available for
groundwater monitoring, or are groundwater monitoring data otherwise available for the

sludge lagoon(s)?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 15 of 66




O Yes O No

If groundwater monitoring data are available, provide a copy. Provide a profile of soil
types encountered down to the groundwater table and the depth to the shallowest
groundwater as a separate attachment.

Attachment: Click to enter text.

Section 12. Authorizations/Compliance/Enforcement (Instructions

Page 54)

A. Additional authorizations

Does the permittee have additional authorizations for this facility, such as reuse
authorization, sludge permit, etc?

O Yes No

If yes, provide the TCEQ authorization number and description of the authorization:
Click to enter text.

B. Permittee enforcement status
Is the permittee currently under enforcement for this facility?
O Yes X No

Is the permittee required to meet an implementation schedule for compliance or
enforcement?

O Yes No

If yes to either question, provide a brief summary of the enforcement, the implementation
schedule, and the current status:

Click to enter text.

Section 13. RCRA/CERCLA Wastes (Instructions Page 55)

A. RCRA hazardous wastes

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 16 of 66



Has the facility received in the past three years, does it currently receive, or will it receive
RCRA hazardous waste?

O Yes No

B. Remediation activity wastewater

Has the facility received in the past three years, does it currently receive, or will it receive
CERCLA wastewater, RCRA remediation/corrective action wastewater or other remediation

activity wastewater?
0 Yes No

C. Details about wastes received

If yes to either Subsection A or B above, provide detailed information concerning these
wastes with the application.

Attachment: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 17 of 66



Section 14. Laboratory Accreditation (Instructions Page 55)

All laboratory tests performed must meet the requirements of 30 TAC Chapter 25,
Environmental Tesling Laboratory Accreditation and Certification, which includes the
following general exemptions from National Environmental Laboratory Accreditation Program
(NELAP) certification requirements:

¢ The laboratory is an in-house laboratory and is:
o periodically inspected by the TCEQ; or
o located in another state and is accredited or inspected by that state; or
o performing work for another company with a unit located in the same site; or

o performing pro bono work for a governmental agency or charitable
organization.

e The laboratory is accredited under federal law.

e The data are needed for emergency-response activities, and a laboratory accredited
under the Texas Laboratory Accreditation Program is not available.

e The laboratory supplies data for which the TCEQ does not offer accreditation.
The applicant should review 30 TAC Chapter 25 for specific requirements.

The following certification statement shall be signed and submitted with every application.
See the Signature Page section in the Instructions, for a list of designated representatives who
may sign the certification.

CERTIFICATION:

I certify that all laboratory tests submitted with this application meet the requirements
of 30 TAC Chapter 25, Environmental Testing Laboratory Accreditation and
Certification.

Printed Name:
Title:

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 18 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
TECHNICAL REPORT 1.1

The following information is required for new and amendment major applications.

Section 1. Justification for Permit (Instructions Page 56)

A. Justification of permit need

Provide a detailed discussion regarding the need for any phase(s) not currently permitted.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the proposed phase(s) or permit.

Click to enter text.

B. Regionalization of facilities
For additional guidance, please review TCEQ’s Regionalization Policy for Wastewater
Treatment'.

Provide the following information concerning the potential for regionalization of domestic
wastewater treatment facilities:

1. Municipally incorporated areas

If the applicant is a city, then Item 1 is not applicable. Proceed to Item 2 Utility CCN
areas.

Is any portion of the proposed service area located in an incorporated city?
O Yes O No O Not Applicable

If yes, within the city limits of: Click to enter text.

If yes, attach correspondence from the city.

Attachment: Click to enter text.

If consent to provide service is available from the city, attach a justification for the
proposed facility and a cost analysis of expenditures that includes the cost of
connecting to the city versus the cost of the proposed facility or expansion attached.

Attachment: Click to enter text.

2. Utility CCN areas
Is any portion of the proposed service area located inside another utility’s CCN area?

O Yes [0 No

I https://www.tceg.texas.gov/permitting/wastewater/tceg-regionalization-for-wastewater

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 19 of 66



If yes, attach a justification for the proposed facility and a cost analysis of
expenditures that includes the cost of connecting to the CCN facilities versus the cost
of the proposed facility or expansion.

Attachment: Click to enter text.

3. Nearby WWTPs or collection systems

Are there any domestic permitted wastewater treatment facilities or collection systems
located within a three-mile radius of the proposed facility?

B Yes O No

If yes, attach a list of these facilities and collection systems that includes each
permittee’s name and permit number, and an area map showing the location of these
facilities and collection systems.

Attachment: Click to enter text.

If yes, attach proof of mailing a request for service to each facility and collection
system, the letters requesting service, and correspondence from each facility and
collection system.

Attachment: Click to enter text.

If the facility or collection system agrees to provide service, attach a justification for
the proposed facility and a cost analysis of expenditures that includes the cost of
connecting to the facility or collection system versus the cost of the proposed facility
or expansion.

Attachment: Click to enter text.

Section 2. Proposed Organic Loading (Instructions Page 58)

Is this facility in operation?
O Yes O No
If no, proceed to Item B, Proposed Organic Loading.

If yes, provide organic loading information in Item A, Current Organic Loading

A. Current organic loading
Facility Design Flow (flow being requested in application): Click to enter text.

Average Influent Organic Strength or BODs Concentration in mg/1: Click to enter text.

Average Influent Loading (Ibs/day = total average flow X average BODs5 conc. X 8.34): Click
to enter text.

Provide the source of the average organic strength or BOD5 concentration.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 20 of 66



B. Proposed organic loading

This table must be completed if this application is for a facility that is not in operation or
if this application is to request an increased flow that will impact organic loading.

Table 1.1(1) - Design Organic Loading

Influent BOD5
Source Total Average Flow (MGD) Concentration (mg/l)
Municipality
Subdivision

Trailer park - transient
Mobile home park

School with cafeteria and
showers

School with cafeteria, no
showers

Recreational park,
overnight use

Recreational park, day use
Office building or factory
Motel

Restaurant

Hospital
Nursing home
Other

TOTAL FLOW from all
sources

AVERAGE BOD; from all
sources

Section 3. Proposed Effluent Quality and Disinfection (Instructions

Page 58)

A. Existing/Interim I Phase Design Effluent Quality
Biochemical Oxygen Demand (5-day), mg/1: Click to enter text.
Total Suspended Solids, mg/1: Click to enter text.

Ammonia Nitrogen, mg/l: Click to enter text.
Total Phosphorus, mg/l: Click to enter text.
Dissolved Oxygen, mg/l: Click to enter text.
Other: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 21 of 66



B. Interim II Phase Design Effluent Quality
Biochemical Oxygen Demand (5-day), mg/1: Click to enter text.
Total Suspended Solids, mg/1: Click to enter text.
Ammonia Nitrogen, mg/]: Click to enter text.

Total Phosphorus, mg/l: Click to enter text.
Dissolved Oxygen, mg/1: Click to enter text.
Other: Click to enter text.

C. Final Phase Design Effluent Quality
Biochemical Oxygen Demand (5-day), mg/1: Click to enter text.

Total Suspended Solids, mg/l: Click to enter text.

Ammonia Nitrogen, mg/l: Click to enter text.

Total Phosphorus, mg/l: Click to enter text.

Dissolved Oxygen, mg/1: Click to enter text.
Other: Click to enter text.

D. Disinfection Method
Identify the proposed method of disinfection.

O Chlorine: Click to enter text. mg/l after Click to enter text. minutes detention time
at peak flow

Dechlorination process: Click to enter text.

0O Ultraviolet Light: Click to enter text. seconds contact time at peak flow

O Other: Click to enter text.

Section 4. Design Calculations (Instructions Page 58)

Attach design calculations and plant features for each proposed phase. Example 4 of the
instructions includes sample design calculations and plant features.

Attachment: Click to enter text.

Section 5. Facility Site (Instructions Page 59)

A. 100-year floodplain

Will the proposed facilities be located above the 100-year frequency flood level?
O Yes O No

If no, describe measures used to protect the facility during a flood event. Include a site
map showing the location of the treatment plant within the 100-year frequency flood
level. If applicable, provide the size and types of protective structures.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 22 of 66



Provide the source(s) used to determine 100-year frequency flood plain.

Click to enter text.

For a new or expansion of a facility, will a wetland or part of a wetland be filled?

O Yes O No
If yes, has the applicant applied for a US Corps of Engineers 404 Dredge and Fill Permit?

O Yes O No
If yes, provide the permit number: Click to enter text.

If no, provide the approximate date you anticipate submitting your application to the
Corps: Click to enter text.

B. Wind rose
Attach a wind rose: Click to enter text.

Section 6. Permit Authorization for Sewage Sludge Disposal

(Instructions Page 59)

A. Beneficial use authorization

Are you requesting to include authorization to land apply sewage sludge for beneficial use
on property located adjacent to the wastewater treatment facility under the wastewater

permit?
O Yes O No

If yes, attach the completed Application for Permit for Beneficial Land Use of Sewage
Sludge (TCEQ Form No. 10451): Click to enter text.

B. Sludge processing authorization

Identify the sludge processing, storage or disposal options that will be conducted at the
wastewater treatment facility:

O Sludge Composting
O Marketing and Distribution of sludge
O Sludge Surface Disposal or Sludge Monofill

If any of the above, sludge options are selected, attach the completed Domestic
Wastewater Permit Application: Sewage Sludge Technical Report (TCEQ Form No.

10056): Click to enter text.

Section 7. Sewage Sludge Solids Management Plan (Instructions Page

$10))

Attach a solids management plan to the application.
Attachment: Click to enter text.
The sewage sludge solids management plan must contain the following information:

e Treatment units and processes dimensions and capacities

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 23 of 66



Solids generated at 100, 75, 50, and 25 percent of design flow

Mixed liquor suspended solids operating range at design and projected actual flow
Quantity of solids to be removed and a schedule for solids removal

Identification and ownership of the ultimate sludge disposal site

For facultative lagoons, design life calculations, monitoring well locations and depths,
and the ultimate disposal method for the sludge from the facultative lagoon

An example of a sewage sludge solids management plan has been included as Example 5 of
the instructions.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.0: RECEIVING WATERS

The following information is required for all TPDES permit applications.

Section 1. Domestic Drinking Water Supply (Instructions Page 63)

Is there a surface water intake for domestic drinking water supply located within 5 miles
downstream from the point or proposed point of discharge?

O Yes No
If no, proceed it Section 2. If yes, provide the following:
Owner of the drinking water supply: Click to enter text.
Distance and direction to the intake: Click to enter text.
Attach a USGS map that identifies the location of the intake.
Attachment: Click to enter text.

Section 2. Discharge into Tidally Affected Waters (Instructions Page

63)
Does the facility discharge into tidally affected waters?

O Yes X No

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to
Section 3.

A. Receiving water outfall
Width of the receiving water at the outfall, in feet: Click to enter text.

B. Oyster waters
Are there oyster waters in the vicinity of the discharge?
O Yes No
If yes, provide the distance and direction from outfall(s).

Click to enter text.

C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?

O  Yes No
If yes, provide the distance and direction from the outfall(s).

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 66



Section 3. Classified Segments (Instructions Page 63)

Is the discharge directly into (or within 300 feet of) a classified segment?
O Yes X No

If yes, this Worksheet is complete.

If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters (Instructions

Page 63)

Name of the immediate receiving waters: Click to enter text.

A. Receiving water type
Identify the appropriate description of the receiving waters.
X Stream
O  Freshwater Swamp or Marsh
O Lake or Pond

Surface area, in acres: Click to enter text.

Average depth of the entire water body, in feet: Click to enter text.

Average depth of water body within a 500-foot radius of discharge point, in feet:
Click to enter text.

O Man-made Channel or Ditch

O Open Bay

O Tidal Stream, Bayou, or Marsh

O Other, specify: Click to enter text.

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge
(check one).

O Intermittent - dry for at least one week during most years

X Intermittent with Perennial Pools - enduring pools with sufficient habitat to
maintain significant aquatic life uses

O Perennial - normally flowing

Check the method used to characterize the area upstream (or downstream for new
dischargers).

O USGS flow records

O Historical observation by adjacent landowners

X Personal observation

Other, specify: Handbook of Texas Online “POESTA CREEK”

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 66



C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles
downstream of the discharge point.

Click to enter text.

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

O Yes [ No
If yes, discuss how.

Click to enter text.

E. Normal dry weather characteristics
Provide general observations of the water body during normal dry weather conditions.

Intermittent Stream with perennial ponds

Date and time of observation: 12/10/2025 11:22
Was the water body influenced by stormwater runoff during observations?

O Yes No

Section 5. General Characteristics of the Waterbody (Instructions

Page 65)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed discharge site
influenced by any of the following? Check all that apply.

O Oil field activities Urban runoff
O Upstream discharges Agricultural runoff
Septic tanks O Other(s), specify: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 66



B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.

X Livestock watering Contact recreation

X  Irrigation withdrawal Non-contact recreation

O Fishing O Navigation

O Domestic water supply O Industrial water supply

O Park activities Other(s), specify: Park Activities

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the receiving water and
the surrounding area.

O Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional

X Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

O Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

O Offensive: stream does not enhance aesthetics; cluttered; highly developed,;
dumping areas; water discolored

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.1: STREAM PHYSICAL CHARACTERISTICS

Required for new applications, major facilities, and applications adding an outfall.

Worksheet 2.1 is not required for discharges to intermittent streams or discharges directly to
(or within 300 feet of) a classified segment.

Section 1. General Information (Instructions Page 65)
Date of study: Click to enter text. Time of study: Click to enter text.

Stream name: Click to enter text.
Location: Click to enter text.

Type of stream upstream of existing discharge or downstream of proposed discharge (check
one).

O Perennial [ Intermittent with perennial pools

Section 2. Data Collection (Instructions Page 65)
Number of stream bends that are well defined: Click to enter text.
Number of stream bends that are moderately defined: Click to enter text.
Number of stream bends that are poorly defined: Click to enter text.
Number of riffles: Click to enter text.

Evidence of flow fluctuations (check one):

O Minor O moderate O severe

Indicate the observed stream uses and if there is evidence of flow fluctuations or channel
obstruction/modification.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 29 of 66



Stream transects

In the table below, provide the following information for each transect downstream of the
existing or proposed discharges. Use a separate row for each transect.

Table 2.1(1) - Stream Transect Records

Stream type at Transect location Water Stream depths (ft)

Traosect :\lrlilt‘ifglc?ft) at 4 to 10 points along each
Select riffle, run, transect from the channel
glide, or pool. See bed to the water surface.
Instructions, Separate the measurements
Definitions section. with commas.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Section 3. Summarize Measurements (Instructions Page 65)

Streambed slope of entire reach, from USGS map in feet/feet: Click to enter text.

Approximate drainage area above the most downstream transect (from USGS map or county
highway map, in square miles): Click to enter text.

Length of stream evaluated, in feet: Click to enter text.

Number of lateral transects made: Click to enter text.

Average stream width, in feet: Click to enter text.

Average stream depth, in feet: Click to enter text.

Average stream velocity, in feet/second: Click to enter text.

Instantaneous stream flow, in cubic feet/second: Click to enter text.

Indicate flow measurement method (type of meter, floating chip timed over a fixed distance,
etc.): Click to enter text.

Size of pools (large, small, moderate, none): Click to enter text.

Maximum pool depth, in feet: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 30 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 3.0: LAND DISPOSAL OF EFFLUENT

The following is required for renewal, new, and amendment permit applications.

Section 1. Type of Disposal System (Instructions Page 67)
Identify the method of land disposal:

O Surface application Subsurface application

O
X Irrigation O Subsurface soils absorption
O

O Drip irrigation system Subsurface area drip dispersal system

[0 Evaporation O Evapotranspiration beds

O Other (describe in detail): Click to enter text.

NOTE: All applicants without authorization or proposing new/amended subsurface disposal
MUST complete and submit Worksheet 7.0.

For existing authorizations, provide Registration Number: Click to enter text.

Section 2. Land Application Site(s) (Instructions Page 67)

In table 3.0(1), provide the requested information for the land application sites. Include the
agricultural or cover crop type (wheat, cotton, alfalfa, bermuda grass, native grasses, etc.),
land use (golf course, hayland, pastureland, park, row crop, etc.), irrigation area, amount of
effluent applied, and whether or not the public has access to the area. Specify the amount of
land area and the amount of effluent that will be allotted to each agricultural or cover crop, if

more than one crop will be used.

Table 3.0(1) - Land Application Site Crops

Crop Type & Land Use Irrigation Effluent Public
Area (acres) | Application | Access?
(GPD) Y/N

No irrigation use since last renewal.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 31 of 66




Section 3. Storage and Evaporation Lagoons/Ponds (Instructions Page

67)

Table 3.0(2) — Storage and Evaporation Ponds

Pond Surface Area | Storage Volume | Dimensions Liner Type
Number (acres) (acre-feet)

Attach a copy of a liner certification that was prepared, signed, and sealed by a Texas
licensed professional engineer for each pond.

Attachment: Click to enter text.

Section 4. Flood and Runoff Protection (Instructions Page 67)
Is the land application site within the 100-year frequency flood level?
X Yes O No

If yes, describe how the site will be protected from inundation.

Elevated Berm in place

Provide the source used to determine the 100-year frequency flood level:
FEMA Flood Map 48025C0290C

Provide a description of tailwater controls and rainfall run-on controls used for the land
application site.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 32 of 66



Section 5. Annual Cropping Plan (Instructions Page 67)

Attach an Annual Cropping Plan which includes a discussion of each of the following items. If
not applicable, provide a detailed explanation indicating why. Attachment: Click to enter text.

e Soils map with crops
e Cool and warm season plant species

e Crop yield goals

e (Crop growing season

e (Crop nutrient requirements
e Additional fertilizer requirements
e Minimum/maximum harvest height (for grass crops)

e Supplemental watering requirements
e Crop salt tolerances

¢ Harvesting method/number of harvests
o Justification for not removing existing vegetation to be irrigated

Section 6. Well and Map Information (Instructions Page 68)

Attach a USGS map with the following information shown and labeled. If not applicable,
provide a detailed explanation indicating why. Attachment: Click to enter text.

e The boundaries of the land application site(s)
o Waste disposal or treatment facility site(s)

¢ On-site buildings

e Buffer zones
o Effluent storage and tailwater control facilities
o All water wells within 1-mile radius of the disposal site or property boundaries

e All springs and seeps onsite and within 500 feet of the property boundaries

e All surface waters in the state onsite and within 500 feet of the property boundaries
e All faults and sinkholes onsite and within 500 feet of the property

List and cross reference all water wells located within a half-mile radius of the disposal site or
property boundaries shown on the USGS map in the following table. Attach additional pages

as necessary to include all of the wells.

Table 3.0(3) - Water Well Data

Well ID

Well Use

Producing?

Y/N

Open, cased,
capped, or plugged?

Proposed Best Management
Practice

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 33 of 66




If water quality data or well log information is available please include the information in an
attachment listed by Well ID.

Attachment: Click to enter text.

Section 7. Groundwater Quality (Instructions Page 68)

Attach a Groundwater Quality Technical Report which assesses the impact of the wastewater
disposal system on groundwater. This report shall include an evaluation of the water wells
(including the information in the well table provided in Item 6. above), the wastewater
application rate, and pond liners. Indicate by a check mark that this report is provided.

Attachment: Click to enter text.

Are groundwater monitoring wells available onsite? O Yes No

Do you plan to install ground water monitoring wells or lysimeters around the land
application site? 0O Yes K No

If yes, provide the proposed location of the monitoring wells or lysimeters on a site map.
Attachment: Click to enter text.

Section 8. Soil Map and Soil Analyses (Instructions Page 69)

A. Soil map
Attach a USDA Soil Survey map that shows the area to be used for effluent disposal.
Attachment: Click to enter text.

B. Soil analyses

Attach the laboratory results sheets from the soil analyses. Note: for renewal applications,
the current annual soil analyses required by the permit are acceptable as long as the test
date is less than one year prior to the submission of the application.

Attachment: Click to enter text.

List all USDA designated soil series on the proposed land application site. Attach
additional pages as necessary.

Table 3.0(4) — Soil Data

Soil Series Depth Permeability Available Curve
from Water Number
Surface Capacity

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 34 of 66



Section 9.

Is the facility in operation?

Yes O No

Effluent Monitoring Data (Instructions Page 70)

If no, this section is not applicable and the worksheet is complete.

If yes, provide the effluent monitoring data for the parameters regulated in the existing
permit. If a parameter is not regulated in the existing permit, enter N/A.

Table 3.0(5) — Effluent Monitoring Data

Date

30 Day Avg
Flow MGD

BOD5
mg/1]

TSS
mg/1

pH

Chlorine
Residual mg/1

Acres
irrigated

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 35 of 66




Provide a discussion of all persistent excursions above the permitted limits and any
corrective actions taken.

No irrigation since last permit renewal

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 36 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 3.1: SURFACE LAND DISPOSAL OF EFFLUENT

The following is required for new and major amendment permit applications. Renewal
and minor amendment permit applications may be asked for this worksheet on a case by

case basis.

Section 1. Surface Disposal (Instructions Page 71)
Complete the item that applies for the method of disposal being used.

A. Irrigation
Area under irrigation, in acres: Click to enter text.

Design application frequency:
hours/day Click to enter text. And days/week Click to enter text.

Land grade (slope):

average percent (%): Click to enter text.

maximum percent (%): Click to enter text.
Design application rate in acre-feet/acre/year: Click to enter text.
Design total nitrogen loading rate, in Ibs N/acre/year: Click to enter text.
Soil conductivity (mmhos/cm): Click to enter text.
Method of application: Click to enter text.

Attach a separate engineering report with the water balance and storage volume
calculations, method of application, irrigation efficiency, and nitrogen balance.

Attachment: Click to enter text.

B. Evaporation ponds
Daily average effluent flow into ponds, in gallons per day: Click to enter text.

Attach a separate engineering report with the water balance and storage volume
calculations.

Attachment: Click to enter text.

C. Evapotranspiration beds
Number of beds: Click to enter text.
Area of bed(s), in acres: Click to enter text.
Depth of bed(s), in feet: Click to enter text.
Void ratio of soil in the beds: Click to enter text.
Storage volume within the beds, in acre-feet: Click to enter text.

Attach a separate engineering report with the water balance and storage volume
calculations, and a description of the lining.

Attachment: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 37 of 66



D. Overland flow
Area used for application, in acres: Click to enter texi.

Slopes for application area, percent (%): Click to enter text.

Design application rate, in gpm/foot of slope width: Click to enter text.

Slope length, in feet: Click to enter text.

Design BODs5 loading rate, in lbs BODs/acre/day: Click to enter text.

Design application frequency:

hours/day: Click to enter text. And days/week: Click to enter text.

Attach a separate engineering report with the method of application and design
requirements according to 30 TAC Chapter 217.

Attachment: Click to enter text.

Section 2. Edwards Aquifer (Instructions Page 72)

Is the facility subject to 30 TAC Chapter 213, Edwards Aquifer Rules?
O Yes O No

If yes, is the facility located on the Edwards Aquifer Recharge Zone?
O Yes O No

If yes, attach a geological report addressing potential recharge features.
Attachment: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 38 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 3.2: SURFACE LAND DISPOSAL OF EFFLUENT

The following is required for new and major amendment permit applications. Renewal and
minor amendments applicants may be asked for the worksheet on a case by case basis.

NOTE: All applicants proposing new/amended subsurface disposal MUST complete and
submit Worksheet 7.0. This worksheet applies to any subsurface disposal system that does
not meet the definition of a subsurface area drip dispersal system as defined in 30 TAC
Chapter 222, Subsurface Area Drip Dispersal System.

Section 1. Subsurface Application (Instructions Page 73)

Identify the type of system:

O Conventional Gravity Drainfield, Beds, or Trenches (new systems must be less than
5,000 GPD)

O Low Pressure Dosing

O Other, specify: Click to enter text.
Application area, in acres: Click to enter text.
Area of drainfield, in square feet: Click to enter text.
Application rate, in gal/square foot/day: Click to enter text.
Depth to groundwater, in feet: Click to enter text.

Area of trench, in square feet: Click to enter text.

Dosing duration per area, in hours: Click to enter text.
Number of beds: Click to enter text.

Dosing amount per area, in inches/day: Click to enter text.
Infiltration rate, in inches/hour: Click to enter text.
Storage volume, in gallons: Click to enter text.

Area of bed(s), in square feet: Click to enter text.

Soil Classification: Click to enter text.

Attach a separate engineering report with the information required in 30 TAC § 309.20,
excluding the requirements of § 309.20 b(3)(A) and (B) design analysis which may be asked
for on a case by case basis. Include a description of the schedule of dosing basin rotation.

Attachment: Click to enter text.

Section 2. Edwards Aquifer (Instructions Page 73)
Is the subsurface system over the Edwards Aquifer Recharge Zone as mapped by TCEQ?

O Yes O No
Is the subsurface system over the Edwards Aquifer Transition Zone as mapped by TCEQ?

O Yes O No

If yes to either question, the subsurface system may be prohibited by 30 TAC §213.8. Please
call the Municipal Permits Team, at 512-239-4671, to schedule a pre-application meeting.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 39 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 3.3: SUBSURFACE AREA DRIP DISPERSAL
(SADDS) LAND DISPOSAL OF EFFLUENT

The following is required for new and major amendment subsurface area drip dispersal
system permit applications. Renewal and minor amendments applicants may be asked for the
worksheet on a case by case basis.

NOTE: All applicants proposing new/amended subsurface disposal MUST complete and
submit Worksheet 7.0. This worksheet applies to any subsurface disposal system that meets
the definition of a subsurface area drip dispersal system as defined in 30 TAC Chapter 222,
Subsurface Area Drip Dispersal System.

Section 1. Administrative Information (Instructions Page 74)

A. Provide the legal name of all corporations or other business entities managed, owned, or
otherwise closely related to the owner of the treatment facility:

B. Click to enter text. Is the owner of the land where the treatment facility is located the
same as the owner of the treatment facility?
O Yes O No

If no, provide the legal name of all corporations or other business entities managed,
owned, or otherwise closely related to the owner of the land where the treatment facility is
located.

Click to enter text.

C. Owner of the subsurface area drip dispersal system: Click to enter text.

D. Is the owner of the subsurface area drip dispersal system the same as the owner of the
wastewater treatment facility or the site where the wastewater treatment facility is
located?

O Yes O No

If no, identify the names of all corporations or other business entities managed, owned, or
otherwise closely related to the entity identified in Item 1.C.

Click to enter text.

E. Owner of the land where the subsurface area drip dispersal system is located: Click to
enter text.

F. Is the owner of the land where the subsurface area drip dispersal system is located the
same as owner of the wastewater treatment facility, the site where the wastewater
treatment facility is located, or the owner of the subsurface area drip dispersal system?

O Yes O No

If no, identify the name of all corporations or other business entities managed, owned, or
otherwise closely related to the entity identified in item 1.E.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 40 of 66



Section 2. Subsurface Area Drip Dispersal System (Instructions Page

74)

A. Type of system
O Subsurface Drip Irrigation
O Surface Drip Irrigation

O Other, specify: Click to enter text.

B. Irrigation operations
Application area, in acres: Click to enter text.
Infiltration Rate, in inches/hour: Click to enter text.
Average slope of the application area, percent (%): Click to enter text.

Maximum slope of the application area, percent (%): Click to enter text.

Storage volume, in gallons: Click to enter text.
Major soil series: Click to enter text.
Depth to groundwater, in feet: Click to enter text.

C. Application rate

Is the facility located west of the boundary shown in 30 TAC § 222.83 and also using a
vegetative cover of non-native grasses over seeded with cool season grasses during the

winter months (October-March)?
O Yes O No
If yes, then the facility may propose a hydraulic application rate not to exceed 0.1
gal/square foot/day.
Is the facility located east of the boundary shown in 30 TAC § 222.83 or in any part of
the state when the vegetative cover is any crop other than non-native grasses?
O Yes O No

If yes, the facility must use the formula in 30 TAC §222.83 to calculate the maximum
hydraulic application rate.

Do you plan to submit an alternative method to calculate the hydraulic application rate
for approval by the executive director?

O Yes O No
Hydraulic application rate, in gal/square foot/day: Click to enter text.
Nitrogen application rate, in lbs/gal/day: Click to enter text.

D. Dosing information
Number of doses per day: Click to enter text.
Dosing duration per area, in hours: Click to enter text.

Rest period between doses, in hours: Click to enter text.

Dosing amount per area, in inches/day: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 41 of 66



Number of zones: Click to enter text.

Does the proposed subsurface drip irrigation system use tree vegetative cover as a crop?
O Yes O No

If yes, provide a vegetation survey by a certified arborist. Please call the Water Quality
Assessment Team at (512) 239-4671 to schedule a pre-application meeting.

Attachment: Click to enter text.

Section 3. Required Plans (Instructions Page 74)

A. Recharge feature plan
Attach a Recharge Feature Plan with all information required in 30 TAC §222.79.
Attachment: Click to enter text.

B. Soil evaluation
Attach a Soil Evaluation with all information required in 30 TAC §222.73.
Attachment: Click to enter text.

C. Site preparation plan
Attach a Site Preparation Plan with all information required in 30 TAC §222.75.
Attachment: Click to enter text.

D. Soil sampling/testing

Attach soil sampling and testing that includes all information required in 30 TAC
§222 157.

Attachment: Click to enter text.

Section 4. Floodway Designation (Instructions Page 75)

A. Site location
Is the existing/proposed land application site within a designated floodway?
O Yes O No

B. Flood map

Attach either the FEMA flood map or alternate information used to determine the
floodway.

Attachment: Click to enter text.

Section 5. Surface Waters in the State (Instructions Page 75)

A. Buffer Map

Attach a map showing appropriate buffers on surface waters in the state, water wells, and
springs/seeps.

Attachment: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 42 of 66



B. Buffer variance request
Do you plan to request a buffer variance from water wells or waters in the state?

O Yes O No
If yes, then attach the additional information required in 30 TAC § 222.81(c).
Attachment: Click to enter text.

Section 6. Edwards Aquifer (Instructions Page 75)

A. Is the SADDS located over the Edwards Aquifer Recharge Zone as mapped by TCEQ?
O Yes O No

B. Is the SADDS located over the Edwards Aquifer Transition Zone as mapped by TCEQ?

O Yes O No

If yes to either question, then the SADDS may be prohibited by 30 TAC §213.8. Please call
the Municipal Permits Team at 512-239-4671 to schedule a pre-application meeting.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 43 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 4.0: POLLUTANT ANALYSIS REQUIREMENTS

The following is required for facilities with a permitted or proposed flow of 1.0 MGD or
greater, facilities with an approved pretreatment program, or facilities classified as a major

facility. See instructions for further details.
This worksheet is not required minor amendments without renewal.

Section 1. Toxic Pollutants (Instructions Page 76)

For pollutants identified in Table 4.0(1), indicate the type of sample.
Grab O Composite O

Date and time sample(s) collected: Click to enter text.

Table 4.0(1) - Toxics Analysis

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ug/1) | Conc. (pg/1)
Acrylonitrile 50
Aldrin 0.01
Aluminum 2.5
Anthracene 10
Antimony S
Arsenic 0.5
Barium 3
Benzene 10
Benzidine 50
Benzo(a)anthracene 5
Benzo(a)pyrene S}
Bis(2-chloroethyl)ether 10
Bis(2-ethylhexyl)phthalate 10
Bromodichloromethane 10
Bromoform 10
Cadmium 1
Carbon Tetrachloride 2
Carbaryl
Chlordane* 0.2
Chlorobenzene 10
Chlorodibromomethane 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 44 of 66



Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ug/1) | Conc. (ug/1)
Chloroform 10
Chlorpyrifos 0.05
Chromium (Total) 3
Chromium (Tri) (*1) N/A
Chromium (Hex) 3
Copper 2
Chrysene 5
p-Chloro-m-Cresol 10
4 6-Dinitro-o-Cresol 50
p-Cresol 10
Cyanide (*2) 10
4,4'- DDD 0.1
4,4'- DDE 0.1
4,4'- DDT 0.02
2,4-D 0.7
Demeton (O and S) 0.20
Diazinon 0.5/0.1
1,2-Dibromoethane 10
m-Dichlorobenzene 10
o-Dichlorobenzene 10
p-Dichlorobenzene 10
3,3"-Dichlorobenzidine 5
1,2-Dichloroethane 10
1,1-Dichloroethylene 10
Dichloromethane 20
1,2-Dichloropropane 10
1,3-Dichloropropene 10
Dicofol ' 1
Dieldrin 0.02
2,4-Dimethylphenol 10
Di-n-Butyl Phthalate 10
Diuron 0.09
Endosulfan I (alpha) 0.01

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 45 of 66



Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (pg/1) | Conc. (ng/1)
Endosulfan II (beta) 0.02
Endosulfan Sulfate 0.1
Endrin 0.02
Epichlorohydrin
Ethylbenzene 10
Ethylene Glycol -
Fluoride 500
Guthion 0.1
Heptachlor 0.01
Heptachlor Epoxide 0.01
Hexachlorobenzene 5
Hexachlorobutadiene 10
Hexachlorocyclohexane (alpha) 0.05
Hexachlorocyclohexane (beta) 0.05
gamma-Hexachlorocyclohexane 0.05
(Lindane)
Hexachlorocyclopentadiene 10
Hexachloroethane 20
Hexachlorophene 10
4,4’-Isopropylidenediphenol 1
Lead 0.5
Malathion 0.1
Mercury 0.005
Methoxychlor g
Methyl Ethyl Ketone 50
Methyl tert-butyl ether
Mirex 0.02
Nickel 2
Nitrate-Nitrogen 100
Nitrobenzene 10
N-Nitrosodiethylamine 20
N-Nitroso-di-n-Butylamine 20
Nonylphenol 333

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 46 of 66



Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ug/1) | Conc. (ug/1)
Parathion (ethyl) 0.1
Pentachlorobenzene 20
Pentachlorophenol 5
Phenanthrene 10
Polychlorinated Biphenyls (PCB's) (*3) 0.2
Pyridine 20
Selenium 7
Silver 0.5
1,2,4,5-Tetrachlorobenzene 20
1,1,2,2-Tetrachloroethane 10
Tetrachloroethylene 10
Thallium 0.5
Toluene 10
Toxaphene 0.3
2,4,5-TP (Silvex) 0.3
Tributyltin (see instructions for 0.01
explanation)
1,1,1-Trichloroethane 10
1,1,2-Trichloroethane 10
Trichloroethylene 10
2,4,5-Trichlorophenol 50
TTHM (Total Trihalomethanes) 10
Vinyl Chloride 10
Zinc 5

(*1) Determined by subtracting hexavalent Cr from total Cr.
(*2) Cyanide, amenable to chlorination or weak-acid dissociable.
(*3) The sum of seven PCB congeners 1242, 1254, 1221, 1232, 1248, 1260, and 1016.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 47 of 66



Section 2. Priority Pollutants

For pollutants identified in Tables 4.0(2)A-E, indicate type of sample.
Grab O Composite O

Date and time sample(s) collected: Click to enter text.

Table 4.0(2)A - Metals, Cyanide, and Phenols

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/
Conc. (ng/1) | Conc. (ng/l
Antimony 5
Arsenic 0.5
Beryllium 0.5
Cadmium 1
Chromium (Total) 3
Chromium (Hex) 3
Chromium (Tri) (*1) N/A
Copper 2
Lead 0.5
Mercury 0.005
Nickel 2
Selenium 5
Silver 0.5
Thallium 0.5
Zinc 5
Cyanide (*2) 10
Phenols, Total 10

(*1) Determined by subtracting hexavalent Cr from total Cr.
(*2) Cyanide, amenable to chlorination or weak-acid dissociable

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 48 of 66



Table 4.0(2)B - Volatile Compounds

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ng/1) | Conc. (ng/1)
Acrolein 50
Acrylonitrile 50
Benzene 10
Bromoform 10
Carbon Tetrachloride 2
Chlorobenzene 10
Chlorodibromomethane 10
Chloroethane 50
2-Chloroethylvinyl Ether 10
Chloroform 10
Dichlorobromomethane 10
[Bromodichloromethane]
1,1-Dichloroethane 10
1,2-Dichloroethane 10
1,1-Dichloroethylene 10
1,2-Dichloropropane 10
1,3-Dichloropropylene 10
[1,3-Dichloropropene]
1,2-Trans-Dichloroethylene 10
Ethylbenzene 10
Methyl Bromide 50
Methyl Chloride 50
Methylene Chloride 20
1,1,2,2-Tetrachloroethane 10
Tetrachloroethylene 10
Toluene 10
1,1,1-Trichloroethane 10
1,1,2-Trichloroethane 10
Trichloroethylene 10
Vinyl Chloride 10
TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 49 of 66



Table 4.0(2)C - Acid Compounds

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ng/1) | Conc. (ng/1)
2-Chlorophenol 10
2,4-Dichlorophenol 10
2,4-Dimethylphenol 10
4,6-Dinitro-o-Cresol 50
2,4-Dinitrophenol 50
2-Nitrophenol 20
4-Nitrophenol 50
P-Chloro-m-Cresol 10
Pentalchlorophenol 5
Phenol 10
2,4,6-Trichlorophenol 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 50 of 66



Table 4.0(2)D - Base/Neutral Compounds

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1
Conc. (ng/1) | Conc. (ng/1)
Acenaphthene 10
Acenaphthylene 10
Anthracene 10
Benzidine 50
Benzo(a)Anthracene 5
Benzo(a)Pyrene 5
3,4-Benzofluoranthene 10
Benzo(ghi)Perylene 20
Benzo(k)Fluoranthene 5
Bis(2-Chloroethoxy)Methane 10
Bis(2-Chloroethyl)Ether 10
Bis(2-Chloroisopropyl)Ether 10
Bis(2-Ethylhexyl)Phthalate 10
4-Bromophenyl Phenyl Ether 10
Butyl benzyl Phthalate 10
2-Chloronaphthalene 10
4-Chlorophenyl phenyl ether 10
Chrysene 5
Dibenzo(a,h)Anthracene 5
1,2-(o)Dichlorobenzene 10
1,3-(m)Dichlorobenzene 10
1,4-(p)Dichlorobenzene 10
3,3-Dichlorobenzidine 5
Diethyl Phthalate 10
Dimethyl Phthalate 10
Di-n-Butyl Phthalate 10
2,4-Dinitrotoluene 10
2,6-Dinitrotoluene 10
Di-n-Octyl Phthalate 10
1,2-Diphenylhydrazine (as Azo- 20
benzene)
Fluoranthene 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 51 of 66



Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ng/1) | Conc. (ng/1)
Fluorene 10
Hexachlorobenzene 5
Hexachlorobutadiene 10
Hexachlorocyclo-pentadiene 10
Hexachloroethane 20
Indeno(1,2,3-cd)pyrene 5
Isophorone 10
Naphthalene 10
Nitrobenzene 10
N-Nitrosodimethylamine 50
N-Nitrosodi-n-Propylamine 20
N-Nitrosodiphenylamine 20
Phenanthrene 10
Pyrene 10
1,2,4-Trichlorobenzene 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 52 of 66



Table 4.0(2)E - Pesticides

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ng/1) | Conc. (ng/1)

Aldrin 0.01
alpha-BHC (Hexachlorocyclohexane) 0.05
beta-BHC (Hexachlorocyclohexane) 0.05
gamma-BHC 0.05
(Hexachlorocyclohexane)

delta-BHC (Hexachlorocyclohexane) 0.05
Chlordane 0.2
4,4-DDT 0.02
4,4-DDE 0.1
4,4,-DDD 0.1
Dieldrin 0.02
Endosulfan I (alpha) 0.01
Endosulfan II (beta) 0.02
Endosulfan Sulfate 0.1
Endrin 0.02
Endrin Aldehyde 6.1
Heptachlor 0.01
Heptachlor Epoxide 0.01
PCB-1242 0.2
PCB-1254 0.2
PCB-1221 0.2
PCB-1232 0.2
PCB-1248 0.2
PCB-1260 0.2
PCB-1016 0.2
Toxaphene 0.3

* For PCBS, if all are non-detects, enter the highest non-detect preceded by a “<”.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 53 of 66



Section 3. Dioxin/Furan Compounds

A. Indicate which of the following compounds from may be present in the influent from a
contributing industrial user or significant industrial user. Check all that apply.

| 2,4,5-trichlorophenoxy acetic acid
Common Name 2,4,5-T, CASRN 93-76-5

O 2-(2,4,5-trichlorophenoxy) propanoic acid
Common Name Silvex or 2,4,5-TP, CASRN 93-72-1

O 2-(2,4,5-trichlorophenoxy) ethyl 2,2-dichloropropionate
Common Name Erbon, CASRN 136-25-4

O 0,0-dimethyl 0-(2,4,5-trichlorophenyl) phosphorothioate
Common Name Ronnel, CASRN 299-84-3

O 2,4,5-trichlorophenol
Common Name TCP, CASRN 95-95-4

O hexachlorophene
Common Name HCP, CASRN 70-30-4

For each compound identified, provide a brief description of the conditions of its/their
presence at the facility.

Click to enter text.

B. Do you know or have any reason to believe that 2,3,7,8 Tetrachlorodibenzo-P-Dioxin
(TCDD) or any congeners of TCDD may be present in your effluent?

O Yes O No

If yes, provide a brief description of the conditions for its presence.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 54 of 66



C. If any of the compounds in Subsection A or B are present, complete Table 4.0(2)F.
For pollutants identified in Table 4.0(2)F, indicate the type of sample.

Grab O Composite O
Date and time sample(s) collected: Click to enter text.

Table 4.0(2)F - Dioxin/Furan Compounds

Compound Toxic Wastewater Wastewater | Sludge Sludge MAL
Equivalenc | Concentration | Equivalents | Concentration | Equivalents | (ppq)
y Factors | (ppq) (ppa) (ppt) (ppt)
2,3,7,8 TCDD 1 10
1,2,3,7,8 PeCDD | 0.5 50
2,3,7,8 HxCDDs | 0.1 50
1,2,3,4,6,7,8 0.01 50
HpCDD
2,3,7,8 TCDF 0.1 10
1,2,3,7,8 PeCDF | 0.05 50
2,3,4,7,8 PeCDF | 0.5 50
2,3,7,8 HXCDFs | 0.1 50
2,34,7,8 0.01 50
HpCDFs
OCDD 0.0003 100
OCDF 0.0003 100
PCB 77 0.0001 0.5
PCB 81 0.0003 0.5
PCB 126 0.1 0.5
PCB 169 0.03 0.5
Total

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 55 of 66




DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 5.0: TOXICITY TESTING REQUIREMENTS

The following is required for facilities with a current operating design flow of1.0 MGD or
greater, with an EPA-approved pretreatment program (or those required to have one under
40 CFR Part 403), or are required to perform Whole Effluent Toxicity testing. See Page 86 of
the instructions for further details.

This worksheet is not required minor amendments without renewal.

Section 1. Required Tests

Indicate the number of 7-day chronic or 48-hour acute Whole Effluent Toxicity (WET) tests
performed in the four and one-half years prior to submission of the application.

7-day Chronic: 18 (Quarterly)
48-hour Acute: 18 (Quarterly)

Section 2. Toxicity Reduction Evaluations (TRESs)

Has this facility completed a TRE in the past four and a half years? Or is the facility currently
performing a TRE?

O Yes No

If yes, describe the progress to date, if applicable, in identifying and confirming the toxicant.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 56 of 66



Section 3. Summary of WET Tests

If the required biomonitoring test information has not been previously submitted via both the
Discharge Monitoring Reports (DMRs) and the Table 1 (as found in the permit), provide a
summary of the testing results for all valid and invalid tests performed over the past four
and one-half years. Make additional copies of this table as needed.

Table 5.0(1) Summary of WET Tests
Test Date Test Species NOEC Survival NOEC Sub-lethal

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 57 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION

The following is required for all publicly owned treatment works.

Section 1. All POTWs (Instructions Page 87)

A. Industrial users (IUs)

Provide the number of each of the following types of industrial users (IUs) that discharge
to your POTW and the daily flows from each user. See the Instructions for definitions of
Categorical IUs, Significant IUs - non-categorical, and Other IUs.

If there are no users, enter 0 (zero).
Categorical IUs:
Number of IUs: Click to enter text.

Average Daily Flows, in MGD: Click to enter text.

Significant IUs - non-categorical:

Number of 1Us: Click to enter text.

Average Daily Flows, in MGD: Click to enter text.
Other IUs:

Number of 1Us: Click to enter text.

Average Daily Flows, in MGD: Click to enter text.

B. Treatment plant interference

In the past three years, has your POTW experienced treatment plant interference (see
instructions)?

O Yes No

If yes, identify the dates, duration, description of interference, and probable cause(s) and

possible source(s) of each interference event. Include the names of the IUs that may have
caused the interference.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 58 of 66



C. Treatment plant pass through
In the past three years, has your POTW experienced pass through (see instructions)?

O Yes No

If yes, identify the dates, duration, a description of the pollutants passing through the
treatment plant, and probable cause(s) and possible source(s) of each pass through event.
Include the names of the IUs that may have caused pass through.

Click to enter text.

D. Pretreatment program
Does your POTW have an approved pretreatment program?
O Yes No
If yes, complete Section 2 only of this Worksheet.
Is your POTW required to develop an approved pretreatment program?

O Yes X No
If yes, complete Section 2.c. and 2.d. only, and skip Section 3.

If no to either question above, skip Section 2 and complete Section 3 for each significant
industrial user and categorical industrial user.

Section 2. POTWs with Approved Programs or Those Required to

Develop a Program (Instructions Page 87)

A. Substantial modifications
Have there been any substantial modifications to the approved pretreatment program
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18?
O Yes O No

If yes, identify the modifications that have not been submitted to TCEQ, including the
purpose of the modification.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 66




B. Non-substantial modifications

Have there been any non-substantial modifications to the approved pretreatment
program that have not been submitted to TCEQ for review and acceptance?

O Yes O No

If yes, identify all non-substantial modifications that have not been submitted to TCEQ,
including the purpose of the modification.

Click to enter text.

C. Effluent parameters above the MAL

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent
monitoring during the last three years. Submit an attachment if necessary.

Table 6.0(1) - Parameters Above the MAL

Pollutant Concentration MAL Units Date

D. Industrial user interruptions

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding
interferences or pass throughs) at your POTW in the past three years?

O Yes No

If yes, identify the industry, describe each episode, including dates, duration, description
of the problems, and probable pollutants.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 66




Section 3. Significant Industrial User (SIU) Information and

Categorical Industrial User (CIU) (Instructions Page 88)

A. General information
Company Name: Click to enter text.
SIC Code: Click to enter text.
Contact name: Click to enter text.
Address: Click to enter text.
City, State, and Zip Code: Click to enter text.
Telephone number: Click to enter text.
Email address: Click to enter text.

B. Process information

Describe the industrial processes or other activities that affect or contribute to the SIU(s)
or CIU(s) discharge (i.e., process and non-process wastewater).

Click to enter text.

C. Product and service information
Provide a description of the principal product(s) or services performed.

Click to enter text.

D. Flow rate information
See the Instructions for definitions of “process” and “non-process wastewater.’

¥

Process Wastewater:
Discharge, in gallons/day: Click to enter text.
Discharge Type: O Continuous O Batch O Intermittent

Non-Process Wastewater:
Discharge, in gallons/day: Click to enter text.
Discharge Type: 0 Continuous O Batch O Intermittent

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66



E. Pretreatment standards
Is the SIU or CIU subject to technically based local limits as defined in the instructions?
O Yes O No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
4717

O Yes O No

If subject to categorical pretreatment standards, indicate the applicable category and
subcategory for each categorical process.

Category: Subcategories: Click to enter text.

Click or tap here to enter text. Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass
through, odors, corrosion, blockages) at your POTW in the past three years?

O Yes O No

If yes, identify the SIU, describe each episode, including dates, duration, description of
problems, and probable pollutants.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66



WORKSHEET 7.0

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
CLASS V INJECTION WELL INVENTORY/AUTHORIZATION FORM

Submit the completed form to: For TCEQ Use Only
TCEQ Reg. No._
IUC Permits Team Date Received =" """~ =~
Radioactive Materials Division Date Authorized__________
MC-233

PO Box 13087
Austin, Texas 78711-3087
512-239-6466

Section 1. General Information (Instructions Page 90)

1. TCEQ Program Area
Program Area (PST, VCP, IHW, etc.): Click to enter text.
Program ID: Click to enter text.
Contact Name: Click to enter text.
Phone Number: Click to enter text.

2. Agent/Consultant Contact Information
Contact Name: Click to enter text.
Address: Click to enter text.
City, State, and Zip Code: Click to enter text.
Phone Number: Click to enter text.

3 Owner/Operator Contact Information

O Owner O Operator
Owner/Operator Name: Click to enter text.
Contact Name: Click to enter text.

Address: Click to enter text.
City, State, and Zip Code: Click to enter text.
Phone Number: Click to enter text.
4, Facility Contact Information
Facility Name: Click to enter text.
Address: Click to enter text.
City, State, and Zip Code: Click to enter text.
Location description (if no address is available): Click to enter text.

Facility Contact Person: Click to enter text.
Phone Number: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 63 of 66



5. Latitude and Longitude, in degrees-minutes-seconds

Latitude: Click to enter text.

Longitude: Click to enter text.
Method of determination (GPS, TOPO, etc.): Click to enter text.

Attach topographic quadrangle map as attachment A.
6. Well Information
Type of Well Construction, select one:
O Vertical Injection
O Subsurface Fluid Distribution System
O Infiltration Gallery
O Temporary Injection Points

O Other, Specify: Click to enter text.

Number of Injection Wells: Click to enter text.

7. Purpose

Detailed Description regarding purpose of Injection System:

Click to enter text.

Attach a Site Map as Attachment B (Attach the Approved Remediation Plan, if
appropriate.)

8. Water Well Driller/Installer
Water Well Driller/Installer Name: Click to enter text.

City, State, and Zip Code: Click to enter text.

Phone Number: Click to enter text.

License Number: Click to enter text.

Section 2. Proposed Down Hole Design

Attach a diagram signed and sealed by a licensed engineer as Attachment C.

Table 7.0(1) - Down Hole Design Table

Name of Size | Setting Sacks Cement/Grout - Hole | Weight
String Depth Slurry Volume - Top of Size (bs/ft)
Cement
PVC/Steel
Casing
Tubing
Screen

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 64 of 66



Section 3. Proposed Trench System, Subsurface Fluid Distribution

System, or Infiltration Gallery

Attach a diagram signed and sealed by a licensed engineer as Attachment D.
System(s) Dimensions: Click to enter text.

System(s) Construction: Click to enter text.

N Sk WwN

10.

11

12.
4
14.
15.

16.

L7
18.

Section 4.

Site Hydrogeological and Injection Zone Data

Name of Contaminated Aquifer: Click to enter text.

Receiving Formation Name of Injection Zone: Click to enter text.
Well/Trench Total Depth: Click to enter text.

Surface Elevation: Click to enter text.

Depth to Ground Water: Click to enter text.

Injection Zone Depth: Click to enter text.

Injection Zone vertically isolated geologically? O Yes O No

Impervious Strata between Injection Zone and nearest Underground Source of
Drinking Water:

Name: Click to enter text.
Thickness: Click to enter text.
Provide a list of contaminants and the levels (ppm) in contaminated aquifer
Attach as Attachment E.
Horizontal and Vertical extent of contamination and injection plume
Attach as Attachment F.
Formation (Injection Zone) Water Chemistry (Background levels) TDS, etc.
Attach as Attachment G.
Injection Fluid Chemistry in PPM at point of injection
Attach as Attachment H.
Lowest Known Depth of Ground Water with < 10,000 PPM TDS: Click to enter text.
Maximum injection Rate/Volume/Pressure: Click to enter text.
Water wells within 1/4 mile radius (attach map as Attachment I): Click to enter text.

Injection wells within 1/4 mile radius (attach map as Attachment J): Click to enter
fext.

Monitor wells within 1/4 mile radius (attach drillers logs and map as Attachment
K): Click to enter text.

Sampling frequency: Click to enter text.

Known hazardous components in injection fluid: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 65 of 66



Section 5. Site History

4,

Type of Facility: Click to enter text.

Contamination Dates: Click to enter text.

Original Contamination (VOCs, TPH, BTEX, etc.) and Concentrations (attach as
Attachment L): Click to enter text.

Previous Remediation (attach results of any previous remediation as attachment M):
Click to enter text.

NOTE: Authorization Form should be completed in detail and authorization given by the
TCEQ before construction, operation, and/or conversion can begin. Attach additional
pages as necessary.

SA07
5A19
3B22

5D02
5D04

SFO1
SR21
5523

SW09
SW10
SW11
SW12
SW20
SW31
SW32
5X13

5X25
5X26
5X27
5X28

5X29

Class V Injection Well Designations

Heat Pump/AC return (IW used for groundwater to heat and/or cool buildings)
Industrial Cooling Water Return Flow (IW used to cool industrial process equipment)
Salt Water Intrusion Barrier (IW used to inject fluids to prevent the intrusion of salt
water into an aquifer)

Storm Water Drainage (IW designed for the disposal of rain water)

Industrial Stormwater Drainage Wells (IW designed for the disposal of rain water
associated with industrial facilities)

Agricultural Drainage (IW that receive agricultural runoff)

Aquifer Recharge (IW used to inject fluids to recharge an aquifer)

Subsidence Control Wells (IW used to control land subsidence caused by ground water
withdrawal)

Untreated Sewage

Large Capacity Cesspools (Cesspools that are designed for 5,000 gpd or greater)

Large Capacity Septic systems (Septic systems designed for 5,000 gpd or greater)
WTTP disposal

Industrial Process Waste Disposal Wells

Septic System (Well Disposal method)

Septic System Drainfield Disposal

Mine Backfill (IW used to control subsidence, dispose of mining byproducts, and/or fill
sections of a mine)

Experimental Wells (Pilot Test) (IW used to test new technologies or tracer dye studies)
Aquifer Remediation (IW used to clean up, treat, or prevent contamination of a USDW)
Other Wells

Motor Vehicle Waste Disposal Wells (IW used to dispose of waste from a motor vehicle
site - These are currently banned)

Abandoned Drinking Water Wells (waste disposal)

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 66 of 66



Section 14. Laboratory Accreditation (Instructions Page 55)

All laboratory tests performed must meet the requirements of 30 TAC Chapter 25,
Environmental Testing Laboratory Accreditation and Certification, which includes the
following general exemptions from National Environmental Laboratory Accreditation Program

(NELAP) certification requirements:
e The laboratory is an in-house laboratory and is:
o periodically inspected by the TCEQ; or
o located in another state and is accredited or inspected by that state; or
o performing work for another company with a unit located in the same site; or

o performing pro bono work for a governmental agency or charitable
organization.

e The laboratory is accredited under federal law.

» The data are needed for emergency-response activities, and a laboratory accredited
under the Texas Laboratory Accreditation Program is not available.

e The laboratory supplies data for which the TCEQ does not offer accreditation.
The applicant should review 30 TAC Chapter 25 for specific requirements.

The following certification statement shall be signed and submitted with every application.
See the Signature Page section in the Instructions, for a list of designated representatives who
may sign the certification.

CERTIFICATION:

I certify that all laboratory tests submitted with this application meet the requirements
of 30 TAC Chapter 25, Environmental Testing Laboratory Accreditation and

Certification.

Printed Name: Monica O. Martin
. CEO, NWDLS
Title: _

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 18 of 66






Attachment 3

Treatment Process and
Units

City of Beeville
Moore Street Wastewater Treatment Plant
WwQ001024002



Treatment Process
for

City of Beeville - Moore Street Wastewater Treatment Plant

Treatment Process:

1. The type of treatment is called the Complete Mix Process with Gravity Thickening and Aerobic
Digestion of sludge.

2. Complete Mix is a refinement of the Activated Sludge Process.

a. Inthe Activated Sludge Process there is an aeration process followed by sedimentation.
Activated Sludge from this sedimentation is then returned to the aeration process.

b. During aeration, BODS is removed in two stages. First, the colloidal, finely suspended,
and dissolved organics are absorbed in the activated sludge. In the second stage,
oxidation, the absorbed organics are metabolically converted into new cell growth and
by-products.

3. The sludge is thickened by removing a portion of the liquid, to reduce the volume of sludge that
is to be digested. This is beneficial in that it reduces the size of the digesters.

4. Aerobic Digestion is a process for stabilization of organic sludges produced by various treatment
operations. As the food supply for the micro-organisms is depleted, they begin to consume their
own protoplasm to obtain energy. Even at the maximum loading, the sludge is retained in the
aeration basins, the aerobic digester, and the sludge holding tank for 55 days, therefore, the
sludge should always meet the requirements for Class “B” sludge, Reduction of volume of sludge
of 8% in aeration and 30% in the aerobic digester can be expected.

5. The sludge is dewatered on a filter belt press and the dewatered sludge is then hauled to a
sanitary landfill.

Treatment Requirements / Effluent Limitations

1. The influent domestic waste will be treated at approximately 97-98% efficiency reducing the
suspended solids and BODS to the effluent quality required by the Texas Commission on
Environmental Quality (TCEQ) and Environmental Protection Agency (EPA) NPDES discharge
permits.

Description of Plant Type and Brief Description of Individual Units with Flow Patterns Described

1. Type of Treatment Plant
a. The plant type is known as “Complete Mix” which is a variation of the “Activated Sludge
Process”
2. Types of Wastewater Treated:
a. Domestic wastewater is contributed by the collection system of the City of Beeville. This
domestic wastewater flows by gravity to a lift station located at the Moore Street
Wastewater Plant.

3. Design Flows:
a. The plant design flows will vary from an average flow of 3.0 MGD to a 2-hour peak flow

of 9.0 MGD.



4. Description of Individual Units with Flow Pattern Described:

a. Bar Screen Structure:
i. The bhar screen structure contains a mechanical bar screen and a manual bar

scree. The bar screen removes most of the floating material.

b. Plant Lift Station:
i. The screened wastewater discharges in the plant lift station which then lifts the

wastewater into a grit basin.

c. Influent Structure:
i. The influent structure contains a grit basin and a splitter box. The grit basin

removes non-organic settleable material. As flow leaves the grit basin, it is split
equally to the two aeration basins.

d. Aeration Basins:
i. The flow into the aeration basins is mixed with return activated sludge from the

clarifiers and the mixed liquor is oxygenated using horizontal mechanical (brush

type) aerators.

e. Clarifiers:
i. The oxygenated mixed liquor then flows from the aeration basins to the

clarifiers where settleable solids are separated from the liquid. The liquid flows

to the chlorine contact chamber.
f. Return Activated Sludge (RAS) Pump Station:

i. The RAS pump station contains pumps that pump the solids to either the
aeration bhasins or the sludge pre-thickener. The majority of the solids (sludge) is
pumped to the aeration hasins as return activated sludge and the remainder is
pumped to the sludge pre-thickener as waste sludge.

g. Chlorine Contact Chambers:

i. The chlorine contact chamber is made up of chlorine contact basin #1 and #2.
The chlorine contact chamber chlorine gas is mixed with the clarified water
using two submersible induction units. The chlorinated liquid is retained for at
least 20 minutes, depending on the rate of flow to the plant. A standby system
using a chlorine solution is provided in the event that one of the two induction
units is out of service for maintenance. The flow from the chlorine contact
chamber discharges in to the flow measuring structure.

h. Flow Measuring Structure:

i. The flow measuring structure receives and measures flow coming from the

treatment plant. The flow from the measuring structure is then sent to the

dechlorination well.

i. Dechlorination Well:
i. In the dechlorination well, sulfur dioxide gas is mixed with the chlorinated

effluent using a submersible induction unit. The residual chlorine is removed
instantly. The induction unit for the sulfur dioxide is interchangeable with the
induction unit for chlorine. If necessary, one of the chlorine induction units can
be used for sulfur dioxide and % of the chlorine standby can be used for

chlorine.
j. Emergency Pump Station:



i. Flow from the dechlorination well flows to the emergency pump station. Under
normal conditions, the treated effluent flows by gravity through the emergency
pump station, through an outfall line to Poesta Creek. In the event the water
level of Poesta Creek rises to a level where treated effluent cannot flow by
gravity, a sluice gate in the emergency pump station is manually closed and a
propeller pump is activated and deactivated by float switches as required to
pump the treated effluent into the flooded stream.

Sludge Pre-Thickener:

i. Waste sludge from the clarifiers is pumped to the sludge pre-thickener. The
sludge pre-thickener functions in a similar manner to a clarifier by separating
the sludge from the liquid. The liquid flows to the plant lift station where it is
pumped to the grit basin for further treatment. The waste sludge is pumped to
the aerobic digester.

Aerobic Digester:
i. The aerobic digester aerates the waste sludge using the horizontal mechanical

(disk type) aerators. This mixed liquor then flows to the sludge post-thickener.
Sludge Post-Thickener:

i. The sludge post-thickener again separates the sludge from the liquid. The liquid
flows to the plant lift station where it is pumped to the grit basin for further
treatment. The waste sludge is pumped to the sludge holding tank.

Sludge Holding Tank and Sludge Dewatering Facility:

i. Sludge is stored in the sludge holding tank until it can be dewatered using the
filter belt press. The filtrate (liquid) flows to the plant lift station where it is
pumped into the grit basin for further treatment. The dewatered sludge is
hauled to a sanitary landfill for disposal.



Unit Specifications

for

City of Beeville - Moore Street Wastewater Treatment Plant

UNIT NUMBER SIZE (DIMESIONS)
Manual Bar Screen 1 1.3’ Wide X 8.5’ High
Mechanical Bar Screen 1 2.5" Wide X 4’ High
Lift Station 1 (2) Wet Wells, (1) Dry Well
Grit Removal 1 16’ X 16’ X 11.5' SWD
Aeration Basin 2 25' X 724’ X 6.25' SWD
Clarifier 2 70’ Diameter, 13’ SWD
CL2 Contact Chamber 3 12' X 24’ X 12.25' SWD
2 12" X 24' X 9.9 SWD
Dechlorination Chamber 1 6’ Diameter
Pre-Thickener 1 54’ Diameter, 9' SWD
Aerobic Digester 1 14.25' X 451’, 10’ SWD
1 19’ X 336', 10’ SWD
Post-Thickener 1 54’ Diameter, 9’ SWD
Sludge Holding Tank 1 40’ Diameter, 27' SWD
Filter Belt Press 1 1.5-meter belt
22 20' X 55’

Sludge Drying Beds







Attachment 4

Process Flow Diagram

City of Beeville
Moore Street Wastewater Treatment Plant
WQ001024002






5.00M.0D, i
DISTHARGE PumL’_/, —

[3 ey ;
g REEST Top of Levee 2.25
18 w—_— ¢ 1 shave 100 Yeer Fiooa
j‘ej_,é..--—-"" - . s
\-l.|nl-I‘e'nlwllrw?.ﬁ'anl"'u-‘l-I'II-||| PIPE TS ISP AP0 PO AW IR/ DNIR S PO I O S PO
S R RS R R LN LA R REILE B VR R . L U T [EUONR, Bt A ot A B
el " Emergency Pump Stoidan {lo be wsed
é( FLOOD GATE—"" _’D 81 n‘:rs Paesto Crek it (laoding
BECHLOR Above EL, 183.01
wrEL = FLOW MEASURING FACILITY

T

T

:> Cip Cromper

TITITT Y

CL, CHAMBER

POST THICKENER

PRE= THICKENER

- o
- 25" 24 o
- 70’./,¢ 7 . 3
E 4.50MGD L50MG0 -
= (=]
o %
= b A 0.093 MG D
r O, / - SLUBGE
- 2 <
- L8 !
L %
o |0.053 MGO 0.053MG0

SLUDGE SLUDGE

Basin

B LN I L L I L LN LD L N g A e

o R T
- -]
o et g ‘
N i o v 2
E s ) (o] "
N w o
L < \
- £ Stwpge— } ' =
B N 2 ; i@ BELT PRESS
Fiil . N )
- 3lg 5LU0GE nirs B F
— ) G 2
- UNIT | . o e a2 -
e b 12
¢ Fpies) mom: -
Fa 2

4555 NGO

2
£.553 RGD

SPLITTER
MiT

PLANT LIFT
STATION

PEAROCOMGO [ [BAR SCREEN

o
OF TawWN—~"
RAW FROM,
SCUTHSIDE

OF CEfY

SCHEMATIC FLOW DIAGRAM
2 HOUR PEAK FLOW

NTe
_ 20F2
CITY OF BEEVILLE, TEXAS
MOORE WATER TREATMENT PLANT & December 2024

WASTEWATER TREATMENT PLANT PROJECT

SCHEMATIC FLOW DIAGRAM
2 HOUR PEAK FLOW |







1.1 adod
UL R RN LN R R R R R e R E )

alelabe il

Lalt

Jabadsby B

3.0 MG.0.

DISCHARGE romf'l_'__'__,./"""/

c e i
_'g_lj‘_,.—--‘"’_ Yoo ol Levee
. 1A % s /&25 aveve (00 ¥ear Flooe
v Fl 1 . L ~N ~
e IO, & L i o od IO TSI 00 WP 0 1 OO PR, 00 0 LT Y U O
AL ST B B LI B I R I B | ,r‘x.x].r:].‘|ls|.l;|t|.|.|.
by = .| Emergency Pump Storiea (10 e vsed
FLOOD GATE—" oI timgs Poesid Creek is fTooding -
DECHLOR Abpve EL, 183.0}
WELL "—=FLOW MEASURING FACILITY £
Crp Chember -

L A AL R L L e

Tebatoll

€L, CHAMBER
24" 24"
1.5 MGD 1.5 MG D
< h
= Og
[} S,
g LN . _0.053 G0
" t&c. / SLUDGE
OO

B
A 9
Lo B
B
DAY BED

UNIT 1

POST THICKEN

9,053 460
5 LUDaE

ER

atadalalaratalal,

]

_AERATION BASIH -

SLUBGE
KOLDING TANK 12"

el
'[‘[1|I|I|1]ijl|1;I|l|-g-|||l|||I|

balad

T

e

N
UNIT 2 =

BEEVILLE

L

LSS3MGC 12

-

OEGRITTER
& SPLITTER
UNIT

0,022 MGD

PLANT LIFT
STATION

AW FROM
SOQUTHSIDE
OF CITY

SCHEMATIC FLOW DIAGRAM

1,553 MG &

AVG. DAILY FLOW

NTS,

CITY OF BEEVILLE, TEXAS
MOORE WATER TREATMENT PLANT &
WASTEWATER TREATMENT PLANT PROJECT

SCHEMATIC FLOW DIAGRAM
AVG. DAILY FLOW

December 2024

10F2







Attachment 5

Site Drawing

City of Beeville
Moore Street Wastewater Treatment Plant
WQ001024002






WASTEWATER | i

s
TREATMENT PLANT ®

WASTEWATER TREATMENT
|PLANT DISCHARGE

T - N

a USGS TOPOMAP (SKIDMORE QUADRANGLE)

" o 1
T AR e ]
B e i s Rty S B o B T L B < T
i

CITY OF BEEVILLE, TEXAS
MOORE STREET WASTEWATER TREATMENT PLANT

7.5 Minute USGS Quadrangle

3 MILE r
; DOWN_STREAM
1 MILE ' e
“T|DOWN_STREAM e —"T ‘i\\\ e
v Hi o i ! .
e
% o % i

DOMESTIC SUPPLY
PUBLIC SUPPLY
STOCK

1 MILE RADIUS

December 2024







Attachment 6

Analytical Reports

City of Beeville
Moore Street Wastewater Treatment Plant
WQ001024002






130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

. WS Email: lab@nwdls.com
www. NWDLS.com

January 10, 2025

Laboratory Report

Patrick Bond
Inframark

32259 Morton Road
Brookshire, TX 77423

Report ID: 20250110101529RLR

Enclosed are the results of analyses for samples received by our laboratory on 12/03/2024 - 12/31/2024. If you have
any questions concerning this report, please feel free to contact me.

Sincerely,

o A

Rebecca Rabon For Aundra Noe

Project Manager

| Page1of6




130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:15

City of Beeville - Moore Street - Non Potable

18 MOhm DI
Mercury ug/L
12/04/2024 08:00 <0.00500 [7] 12/04/2024 11:00  <0.00500 [7] 12/04/2024 14:00  <0.00500 [7]
12/11/2024 08:00  <0.00500 [7] 12/11/2024 11:00  <0.00500 [7] 12/11/2024 14:00  <0.00500 [7]
12/18/2024 08:00 <0.00500 [7] 12/18/2024 11:00 <0.00500 [7] 12/18/2024 14:00  <0.00500 [7]

12/25/2024 08:00 <0,00500 [7] 12/25/2024 09:00 <0.00500 [7] 12/25/2024 10:00 <0.00500 [7]
Manthly Average <0.00500
Monthly Max <0.00500
Influent
Ammonia as N mg/L
12/03/2024 07:30 17.9 12/05/2024 07:45 18.7 12/10/2024 07:35 20.9
12/12/2024 08:10 4.21 12/17/2024 08:10 22.1 12/19/2024 08:05 19.7
12/23/2024 08:10 22.2 12/26/2024 07:50 23.8 12/31/2024 08:35 24.4
Monthly Average 19.3
Monthly Max 24.4
Biochemical Oxygen Demand (BOD) mg/L
12/03/2024 07:30 77.1 12/05/2024 07:45 873 12/10/2024 07:35 127
12/12/2024 08:10 <50.0 [5] [7] 12/17/2024 08:10 183 12/19/2024 08:05 82.4
12/23/2024 08:10 62.6 12/26/2024 07:50 78.8 12/31/2024 08:35 115
Monthly Average 95.9
Monthly Max 183
Residue-nonfilterabie (TSS) mg/L
12/03/2024 07:30 164 12/05/2024 07:45 28.0 12/10/2024 07:35 71.0
12/12/2024 08:10 39.6 12/17/2024 08:10 127 12/19/2024 08:05 54.0
12/23/2024 08:10 94.0 12/26/2024 07:50 45.3 12/31/2024 08:35 143
Monthly Average 85.1
Monthly Max 164

NWOLS_Monthly (2884) 2 Effective 09/09/2024

| Page20of6




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

City of Beeville - Moore Street - Non Potable

Outfall 001
Escherichia coli (E. coli) MPN/100 mL

12/05/2024 07:45 25.3
12/26/2024 07:50 1.00

12/12/2024 08:10

1990

130 S. Trade Center Parkway. Conroe TX 77385

12/19/2024 08:05

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:15

2.00

Monthly Geo Mean 17.8
Monthly Max 1,990
Mercury ug/L

12/04/2024 08:00 <0,00500 [7]
12/11/2024 08:00 <0.00500 [7]
12/18/2024 08:00 <0.00500 [7]
12/25/2024 08:00  <0.00500 (7]

12/04/2024 11:00
12/11/2024 11:00
12/18/2024 11:00
12/25/2024 09:00

<0.00500 [7]
<0.00500 [7]
<0.00500 [7]
<0,00500 [7]

12/04/2024 14:00
12/11/2024 14:00
12/18/2024 14:00
12/25/2024 10:00

<0.00500 [7]
<0.00500 [7]
<0,00500 [7]
<0.00500 [7]

Monthly Average <0.00500

Monthly Max <0,00500

NWDLS_Monthly (2884) 2 Effective 09/09/2024

[ Page3o0i6 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

City of Beeville - Moore Street - Non Potable

Outfall 001 Sampler

Ammonia as N mg/L

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS .com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:15

12/04/2024 08:00 2.20 12/05/2024 05:00 4.55 12/10/2024 06:00 4.05
12/12/2024 05:00 2.46 12/17/2024 06:00 5.20 12/19/2024 05:00 6.50
12/23/2024 06:00 0.0930 12/26/2024 06:00 4.50 12/31/2024 06:00 4.95
Monthly Average 3.83
Monthly Max 6.50
Azinphos-methyl (Guthion) ug/L
12/05/2024 05:00 <0.0338 [1] [7] 12/12/2024 05:00 <0.0319[7] 12/19/2024 05:00 <0.0335[7]
12/26/2024 06:00 <0.0335[7]
Monthly Average <0.0332
Monthly Max <0.0338
Biochemical Oxygen Demand (BOD) mg/L
12/04/2024 08:00 <2.03 [7]
Monthly Average <2.03
Monthly Max <2.03
Carbonaceous BOD (CBOD) mg/L
12/05/2024 05:00 4.20 (2] 12/10/2024 06:00 3.78 12/12/2024 05:00 2.64
12/17/2024 06:00 3.68 12/19/2024 05:00 4.09 [2] 12/23/2024 06:00 4.42
12/26/2024 06:00 3.89 12/31/2024 06:00 5.96 [2]
Monthly Average 4.08
Monthly Max 5.96
Chlorpyrifos ug/L
12/05/2024 05:00 <0.0260 [1] [7] 12/12/2024 05:00 <0.0246 [7] 12/19/2024 05:00 <0.0259 [7]
12/26/2024 06:00 <0.0258 [7]
Monthly Average <0,0256
Monthly Max <0.0260
Residue-filterable (TDS) mg/L
12/04/2024 08:00 802 12/05/2024 05:00 BO6 12/10/2024 06:00 790
12/12/2024 05:00 808 12/17/2024 06:00 842 12/19/2024 05:00 902
12/23/2024 06.00 888 12/26/2024 06:00 882 12/31/2024 06:00 834

Monthly Average 839
Monthly Max 902

NWDLS_Monthly (2884) 2 Effective 09/09/2024

| Page4of6




ﬁNWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

City of Beeville - Moore Street - Non Potable

Outfall 001 Sampler

Residue-nonfilterable (TSS) mg/L

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:15

12/04/2024 08:00 1.05 12/05/2024 05:00 6,53 12/10/2024 06:00 7.68
12/12/2024 05:00 4.00 12/17/2024 06:00 7.47 12/19/2024 05:00 3.79
12/23/2024 06:00 3.05 12/26/2024 06:00 4.00 12/31/2024 06:00 7.37

Monthly Average 4.99

Monthly Max 7.68

Sulfate mg/L

12/04/2024 08:00 62.3 12/05/2024 05:00 65.8 12/10/2024 06:00 61.5
12/12/2024 05:00 67.2 12/17/2024 06:00 67.9 12/19/2024 05:00 79.7
12/23/2024 06:00 B81.5 12/26/2024 06:00 77.6 12/31/2024 06:00 65.7

Monthly Average 69.9
Monthly Max 81.5

NWDLS_Monthly (2884) 2 Effective 09/09/2024

| Page5o0f6




130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060

WS Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road Reported:
Brookshire, TX 77423 01/10/2025 10:15

Special Notes

1-CQ = The method required frequency of the matrix spike duplicate was not met due to sample volume limitations. Lab
precision demonstrated through LCS/LCSD.

2 - FF = The blank for biochemical oxygen demand depleted more than the method limit of 0.20 mg/I.

3-1 = Estimated value - The reported value is between the detection limit and reporting limit.

4 -1 = Estimated value - The reported value is outside the established quality control criteria for accuracy and/or precision.

5-14 = Estimated value and sample is less than value - No dilution produced a depletion of 2 mg/L of DO or greater, oxygen
demand of sample was less than anticipated.

6 -5 = The surrogate recovery was outside the established laboratory recovery limit.

7-U = Non-detected compound.

NWDLS_Monthly (2884) 2 Effective 09/09/2024 | Page 6 of 6




130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

WS Email: lab@nwdls.com
www, NWDLS.com

January 10, 2025

Laboratory Report

Patrick Bond
Inframark

32259 Morton Road
Brookshire, TX 77423

Report ID: 20250110101939RLR

The following test results meet all NELAP requirements for analytes for which certification is available. Any deviations
from our quality system will be noted in the case narrative. All analyses performed by North Water District Laboratory
Services, Inc. unless noted.

For questions regarding this report, contact Monica Martin at 936-321-6060.

Sincerely,

a4

Rebecca Rabon For Aundra Noe
Project Manager

| Page 1 of 141




130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
W-S Email: lab@ nwdls.com
www. NWDLS.com
TCEQ TX-C24-00183

Inframark
32259 Morton Road Reported:
Brookshire, TX 77423 01/10/2025 10:19
Sample Results
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 24L0025-01 Date Collected:  12/04/2024 8:00
Beeville - Moore Street - Non Potable - Grab 1 [none] Collected by: Rene Dominguez
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL1122  12/11/2024 13:19  TBB

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 I Page 2 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Qutfall 001 Sample Matrix: Waste Water
Lab Sample ID: 24L0025-02 Date Collected: 12/04/2024 8:00
Beeville - Moore Street - Non Potable - Grab 1 [none] Collected by: Rene Dominguez
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL1122  12/11/2024 13:23  TgB

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 3of 141 |




130 S. Trade Center Parkway, Conroe TX 773835

A WS Tel: (936) 321-6060

Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road

Reported:
Brookshire, TX 77423

01/10/2025 10:19

Sample Results

(Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 241L0026-01 Date Collected:  12/04/2024 11:00
Beeville - Moore Street - Non Potable - Grab 2 [none] Collected by: Rene Dominguez
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL1122  12/11/2024 13:28  TBB

*

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 | Page 4 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix:  Waste Water
Lab Sample ID: 241.0026-02 Date Collected:  12/04/2024 11:00
Beeville - Moore Street - Non Potable - Grab 2 [none] Collected by: Rene Dominguez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL1122  12/11/2024 13:33  TBB

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page5o0f 141 |




130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060
WS Email: lab@ nwdls.com
www. NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road

Reported:
Brookshire, TX 77423

01/10/2025 10:19

Sample Results

(Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 24L0027-01 Date Collected: 12/04/2024 14:00
Beeville - Moore Street - Non Potable - Grab 3 [none] Collected by: Rene Dominguez
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL1122  12/11/2024 13:38  TBB

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page6of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conree TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix: Waste Water
Lab Sample ID: 2410027-02 Date Collected: ~ 12/04/2024 14:00
Beeville - Moore Street - Non Potable - Grab 3 [none] Collected by: Rene Dominguez
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL1122  12/11/2024 13:47  TBB

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page7of141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 241.0028-01 Date Collected: 12/11/2024 8:00
Beeville - Moore Street - Non Potable - Grab 1 [none] Collected by: Rene Dominguez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL1756  12/13/2024 12:57  TeB

*

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page8ofi41 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix:  Waste Water
Lab Sample ID: 241.0028-02 Date Collected:  12/11/2024 8:00
Beeville - Moore Street - Non Potable - Grab 1 [none] Collected by: Rene Dominguez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL1756  12/13/2024 13:01  TgB

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 9 of 141




130 S, Trade Center Parkway. Conroe TX 773835

A N/\us Tel: (936) 321-6060

Email: lab@nwdls.com
www. NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road

Reported:
Brookshire, TX 77423

01/10/2025 10:19

Sample Results
(Continued)

Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water

Lab Sample ID: 241.0029-01 Date Collected:  12/11/2024 11:00

Beeville - Moore Street - Non Potable - Grab 2 [none] Collected by: Rene Dominguez

Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total

EPA 1631E Mercury A <0,00500U ug/L 1 0.00250 0.00500  BHL1756  12/13/2024 12:23  TBB

*

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 10 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Qutfall 001 Sample Matrix: ~ Waste Water
Lab Sample ID: 24L0029-02 Date Collected: 12/11/2024 11:00
Beeville - Moore Street - Non Potable - Grab 2 [none] Collected by: Rene Dominguez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL1756  12/13/2024 12:28  TBB

A = Accredited, N = Not Accredited or Accreditation not available

'DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 11 of 141 |




130 S. Trade Center Parkway. Conroe TX 77383

A MS Tel: (936) 321-6060

Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road

Reported:
Brookshire, TX 77423

01/10/2025 10:19

Sample Results

{Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 24L0030-01 Date Collected: 12/11/2024 14:00
Beeville - Moore Street - Non Potable - Grab 3 [none] Collected by: Rene Dominguez
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL1756  12/13/2024 12:37  TBB

*

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 12 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix: Waste Water
Lab Sample ID: 24L0030-02 Date Collected: 12/11/2024 14:00
Beeville - Moore Street - Non Potable - Grab 3 [none] Collected by: Rene Dominguez
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL1756  12/13/2024 12:42  Tpg

A = Accredited, N = Not Accredited or Accreditation not available

NDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 13 0of 141 |




130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

WS Email: lab@ nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Sample Results
(Continued)

Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water

Lab Sample ID: 24L0545-01 Date Collected:  12/18/2024 8:00

Beeville - Moore Street - Non Potable - Grab 1 [none] Collected by: Rene Dominguez

Method Analyte L Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total

EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL3028  12/26/2024 13:58  TBB

*

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS5_Std Multi WO Revision 4.3 Effective 7/6/2022 l Page 14 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix:  Waste Water
Lab Sample ID: 2410545-02 Date Collected:  12/18/2024 8:00
Beeville - Moore Street - Non Potable - Grab 1 [none] Collected by: Rene Dominguez
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL3028  12/26/2024 14:03  TBB

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revisicn 4.3 Effective 7/6/2022

| Page 15 of 141 |




130 S. Trade Center Parkway, Conree TX 77385
' Tel: (936) 321-6060

WS Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road

Reported:
Brookshire, TX 77423

01/10/2025 10:19

Sample Results

(Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 24L0546-01 Date Collected:  12/18/2024 11:00
Beeville - Moore Street - Non Potable - Grab 2 [none] Collected by: Rene Dominguez
Method Analyte * Result Q Uniits DF sDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL3028  12/26/2024 14:07  TEB

*

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 16 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix:  Waste Water
Lab Sample ID: 24L0546-02 Date Collected:  12/18/2024 11:00
Beeville - Moore Street - Non Potable - Grab 2 [none] Collected by: Rene Dominguez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL3028  12/26/2024 14:44  TRB

A = Accredited, N = Not Accredited or Accreditation not available

NDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 17 of 141 |




130 S. Trade Center Parkway. Conroe TX 77385

A WS Tel: (936) 321-6060

Email: lab@ nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road

Reported:
Brookshire, TX 77423

01/10/2025 10:19

Sample Results

(Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 2410547-01 Date Collected:  12/18/2024 14:00
Beeville - Moore Street - Non Potable - Grab 3 [none] Collected by: Rene Dominguez
Method Analyte L4 Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL3028  12/26/2024 14:49  TBB

¥ A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 18 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix: ~ Waste Water
Lab Sample ID: 24L0547-02 Date Collected:  12/18/2024 14:00
Beeville - Moore Street - Non Potable - Grab 3 [none] Collected by: Rene Dominguez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL3028  12/26/2024 14:50  TBB

A = Accredited, N = Not Accredited or Accreditation not available

NDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 19 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: labf@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00183

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 24L0548-01 Date Collected: 12/25/2024 8:00
Beeville - Moore Street - Non Potable - Grab 1 [none] Collected by: Robert Soliz
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL3674  12/31/2024 13:31  TBB

% A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 20 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix: ~ Waste Water
Lab Sample ID: 24L0548-02 Date Collected: 12/25/2024 8:00
Beeville - Moore Street - Non Potable - Grab 1 [none] Collected by: Robert Soliz
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL3674  12/31/2024 13:36  TBB

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 21 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 24L0549-01 Date Collected:  12/25/2024 9:00
Beeville - Moore Street - Non Potable - Grab 2 [none] Collected by: Robert Soliz
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL3674  12/31/2024 13:40  TBB

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 22 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conree TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Qutfall 001 Sample Matrix: Waste Water
Lab Sample ID: 24L0549-02 Date Collected: 12/25/2024 9:00
Beeville - Moore Street - Non Potable - Grab 2 [none] Collected by: Robert Soliz
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL3674  12/31/2024 13:45  TgB

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 23 of 141 |




N\WDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: 18 MOhm DI Sample Matrix: 18 MOhm DI Water
Lab Sample ID: 24L0550-01 Date Collected: 12/25/2024 10:00
Beeville - Moore Street - Non Potable - Grab 3 [none] Collected by: Robert Soliz
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury <0.00500U ug/L 1 0.00250 0.00500  BHL3674  12/31/2024 13:55  TBB

* ‘A= Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page24of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix: ~ Waste Water
Lab Sample ID: 24L0550-02 Date Collected:  12/25/2024 10:00
Beeville - Moore Street - Non Potable - Grab 3 [none] Collected by: Robert Soliz
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
Metals, Total
EPA 1631E Mercury A <0.00500U ug/L 1 0.00250 0.00500  BHL3674  12/31/2024 14:00  TBB

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 25 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conree TX 773835
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Influent Sample Matrix: ~ Waste Water
Lab Sample ID: 24L1104-03 Date Collected: ~ 12/03/2024 7:30
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: George Whalen
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Biochemical Oxygen Demand (BOD) 77.1 mg/L 25 50.0 50.0 BHLO347  12/09/2024 11:53 BAK
EPA 350.1 Ammonia as N 17.9 mg/L 100 2.00 500 BHLO717  12/05/2024 16:19  GIG
SM 2540 D Residue-nonfilterable (TSS) 164 ma/L 1 1.00 1.00  BHLO403  12/05/2024 11:38 JRU

*

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 26 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Qutfall 001 Sampler Sample Matrix: Waste Water
Lab Sample ID: 24L1506-02 Date Collected: 12/04/2024 8:00
City of Beeville - Moore Street - NP- Outfall Only [none] Collected by: Derek Henry
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Biochemical Oxygen Demand (BOD) A <2.03U mg/L 13514 2.03 2.03 BHLO347  12/09/2024 12:25 BAK
EPA 350.1 Ammonia as N A 2.20 mg/L 20 0.280 0,800  BHLO711  12/06/2024 13:29  AMM
EPA 300.0 Sulfate A 62.3 mg/L 20 0.682 20,0  BHLOGEB  12/05/2024 18:23 EM
$M 2540 C Residue-filterable (TDS) A 802 mg/L 1 10.0 10.0  BHLOB13  12/09/2024 10:27 BP
SM 2540 D Residue-nonfilterable (TSS) A 1.05 mg/L 1 1.00 1.00 BHLO588  12/06/2024 12:18 BP

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 27 of 141 |




130 S. Trade Center Parkway, Conroe TX 773835

Tel: (936) 321-6060
WS Email: lab@nwdls.com
www. NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road Reported:
Brookshire, TX 77423 01/10/2025 10:19

Sample Results

(Continued)

Client Sample ID: Outfall 001 Sampler Sample Matrix:  Waste Water
Lab Sample ID: 24L1763-02 Date Collected: 12/05/2024 5:00
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Fernando Alvarez
Method Analyte s Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Carbonaceous BOD (CBOD) A 4.20FF mg/L 12 2.40 240  BHLOBO6  12/11/2024 10:00  BAK
EPA 350.1 Ammonia as N A 455 mag/L 50 0.700 200  BHL0948  12/09/2024 14:15  AMM
EPA 300.0 Sulfate A 65.8 mg/L 20 0.682 20,0  BHL10B7  12/09/2024 19:02  EM
SM 2540 C Residue-filterable (TDS) A 806 mg/L 1 10.0 10.0  BHLOB12  12/09/2024 12:46  JRU
SM 2540 D Residue-nonfilterable (TSS) A 6.53 mg/L 1 1.00 1,00 BHLO816  12/09/2024 09:28 JRU

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 | Page 28 of 141




130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060

NAD_S Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Inframark

32259 Morton Road Reported:

Broaokshire, TX 77423 01/10/2025 10:19

Sample Results
(Continued)

Client Sample ID: Influent Sample Matrix:  Waste Water
Lab Sample ID: 2411763-03 Date Collected:  12/05/2024 7:45
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Fernando Alvarez

Method Analyte i Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Biochemical Oxygen Demand (BOD) A 87.3 mg/L 25 50.0 50.0 BHLOBOS  12/11/2024 09:40 BAK
EPA 350.1 Ammonia as N A 18.7 mg/L 100 2.00 5.00 BHL1508 12/11/2024 18:59 GIG
SM 2540 D Residue-nonfilterable (TSS) A 28.0 mg/L 1 1,00 1.00 BHL1088  12/10/2024 07:56 JRU

A = Accredited, N = Not Accredited or Accreditation not available

IDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 I Page 29 of 141 I




"\NWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@ nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Sample Results

(Continued)
Client Sample ID: OQutfall 001 Sample Matrix: ~ Waste Water
Lab Sample ID: 2411764-01 Date Collected:  12/05/2024 7:45
Beeville - Moore Street - Non Potable - Weekly [none] Collected by: Fernando Alvarez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Microbiology
5M 9223 B Escherichia coli (E. cali) 253 MPN/100 1 1.00 1.00  BHLO742  12/06/2024 16:24  JLU
mL

(Colilert
Quanti-Tray)

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 300f 141 |




130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060

MS Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road Reported:
Brookshire, TX 77423 01/10/2025 10:19
Sample Results
(Continued)
Client Sample ID: Outfall 001 Sampler Sample Matrix: Waste Water
Lab Sample ID: 241.1764-02 Date Collected: 12/05/2024 5:00
Beeville - Moore Street - Non Potable - Weekly [none] Collected by: Fernando Alvarez
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
Organics by GC
EPA 1657 Azinphos-methy! (Guthion) A <0.0338CQ, ug/L 1 0.0338 0.101  BHLO0O  12/09/2024 00:49  cdg
u
EPA 1657 Chlorpyrifos A <0.0260CQ, ug/L 1 0.0260 0.0507  BHLOS0O0  12/09/2024 00:49 cdg
U
EPA 1657 Surrogate; Tributy! Phosphate-surr 73.9% CQ 40-120 12/09/2024 00:49
EPA 1657 Surrogate; Triphenyl Phosphate-surr 50.5% CQ 40-120 12/09/2024 00:49

A = Accredited, N = Not Accredited or Accreditation not available

IDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 | Page 31 of 141 |




N\W)Ls

Inframark
32259 Morton Road

Brookshire, TX 77423

Client Sample ID:

Outfall 001 Sampler

Sample Results

(Continued)

Sample Matrix:

130 S, Trade Center Parkway, Conree TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com
TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Waste Water

Lab Sample ID: 2412236-02 Date Collected:  12/10/2024 6:00

Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: George Whalen

Method Analyte X Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry

SM 5210 B Carbonaceous BOD (CBOD) A 3.78 mg/L 113514 2.03 2,03  BHL1437  12/16/2024 10:01  BAK
EPA 350.1 Ammonia as N A 4.05 mg/L 50 0.700 2,00  BHL1S05  12/11/2024 15:13  AMM
EPA 300.0 Sulfate A 61.5 mg/L 20 0.682 200  BHL1496  12/11/2024 13:18 EM
SM 2540 C Residue-filterable (TDS) A 790 mg/L 1 10.0 10.0  BHL1434  12/12/2024 13:57 BP
SM 2540 D Residue-nonfifterable (TSS) A 7.68 mg/L 1 1.00 1.00  BHL1600  12/13/2024 07:01  JRU

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 32 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Influent Sample Matrix: ~ Waste Water
Lab Sample ID: 2412236-03 Date Collected: 12/10/2024 7:35
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: George Whalen
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Blochemical Oxygen Demand (BOD) 127 mg/L 25 50.0 50.0  BHL1436  12/16/2024 12:00  BAK
EPA 350.1 Ammonia as N 209 mag/L 100 2.00 5.00  BHL1537  12/11/2024 16:01  @lG
SM 2540 D Residue-nonfilterable (TSS) 71.0 mg/L 3 | 1.00 1.00 BHL1906  12/16/2024 10:44 BP

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 33 of 141 |




ANV\DLS

Inframark
32259 Morton Road

Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conree TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Qutfall 001 Sampler Sample Matrix: ~ Waste Water
Lab Sample ID: 241.2585-02 Date Collected: 12/12/2024 5:00
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Fernando Alvarez
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Carbonaceous BOD (CBOD) A 2.64 mg/L 113514 2.03 2.03  BHL1889  12/18/2024 09:52  BAK
EPA 350.1 Ammonia as N A 2.46 mg/L 20 0.280 0.800  BHL1943  12/13/2024 13:36  TBB
EPA 300.0 Sulfate A 67.2 mg/L 1 0.0341 1,00  BHLI7SO  12/12/2024 21:17 EM
SM 2540 C Residue-filterable (TDS) A 808 mg/L 1 10.0 10.0  BHL1B91  12/16/2024 11:18  JRU
SM 2540 D Residue-nonfilterable (TSS) A 4,00 mag/L 1 1.00 1.00  BHL1992  12/16/2024 10:26 JRU

x A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 34 of 141 |




ANV\DIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Sample Results

(Continued)
Client Sample ID: Influent Sample Matrix: ~ Waste Water
Lab Sample ID: 241.2585-03 Date Collected: 12/12/2024 8:10
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Fernando Alvarez
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Biochemical Oxygen Demand (BOD) A <50.0U, 14 mg/L 25 50.0 50.0  BHL1888  12/18/2024 09:10  BAK
EPA 350.1 Ammenia as N A 4.21 mg/L 10 0.200 0.500 BHL1987  12/13/2024 17:14 GIG
SM 2540 D Residue-nonfilterable (TSS) A 39.6 mg/L 1 1.00 1.00 BHL2092  12/17/2024 09:47 JRU

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 35 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix:  Waste Water
Lab Sample ID: 24L2586-01 Date Collected:  12/12/2024 8:10
Beeville - Moore Street - Non Potable - Weekly [none] Collected by: Fernando Alvarez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Microbiology
SM 9223 B Escherichia coli (E. coli) 1990 MPN/100 1 1.00 1.00  BHL1744  12/13/2024 13:02  scH
mL

{Colilert
Quanti-Tray)

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 36 of 141




ANV\DLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Qutfall 001 Sampler Sample Matrix:  Waste Water
Lab Sample ID: 241.2586-02 Date Collected: 12/12/2024 5:00
Beeville - Moore Street - Non Potable - Weekly [none] Collected by: Fernando Alvarez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Organics by GC
EPA 1657 Azinphos-methy| (Guthion) <0.0319U ug/L 1 0.0319 0.100  BHL2567  12/22/2024 06:55  cdg
EPA 1657 Chlorpyrifos <0.0246U ug/L 1 0.0246 00500  BHL2567  12/22/2024 06:55  cdg
EPA 1657 Surrogate: Tributyl Phosphate-surr 102% S 40-120 12/22/2029 06:55
EPA 1657 Surrogate: Triphenyl Phosphate-surr 6.27% S 40-120

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

12/22/2024 06:55

| Page 37 of 141




ANWDIS

Inframark
32259 Morton Road

Brookshire, TX 77423

Client Sample ID:
Lab Sample ID:

Outfall 001 Sampler
24L3102-02

Sample Results

(Continued)

Sample Matrix:
Date Collected:

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email; lab@ nwdls.com

www, NWDLS.com

TCEQ TX-C24-00183

Reported:
01/10/2025 10:19

Waste Water
12/17/2024 6:00

Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Andrew Rodriguez

Methed Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry

SM 5210 B Carbonaceous BOD (CBOD) A 3.68 mg/L 113514 2.03 2.03  BHL2354  12/23/2024 11:58  BAK
EPA 350.1 Ammonia as N A 5.20 mg/L 50 0.700 2,00  BHL2452  12/19/2024 11:55  AMM
EPA 300.0 Sulfate A 67.9 ma/L 20 0.682 20.0  BHL2437  12/18/2024 18:12  AGZ
SM 2540 C Residue-filterable (TDS) A 842 mg/L 1 10.0 10.0 BHL2355  12/19/2024 14:27 BP
SM 2540 D Residue-nonfilterable (TSS) A 7.47 mg/L 1 1.00 1.00  BHLZ361  12/15/2024 09:49  JRU
* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 38 of 141 |




130 S. Trade Center Parkway, Conroe TX 77383

Tel: (936) 321-6060
WS Email: lab@nwdls.com
A www. NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road

Reported:
Brookshire, TX 77423

01/10/2025 10:19

Sample Results

(Continued)
Client Sample ID: Influent Sample Matrix:  Waste Water
Lab Sample ID: 241.3102-03 Date Collected:  12/17/2024 8:10
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Andrew Rodriguez
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Biochemical Oxygen Demand (BOD) A 183 mg/L 25 50.0 50.0  BHL2353  12/23/2024 11:40  BAK
EPA 350.1 Ammonia as N A 22.1 mo/L 100 2.00 500  BHL2547  12/19/2024 12:10  GIG
SM 2540 D Residue-nonfilterable (TSS) A 127 mg/L 1 1.00 1.00 BHL2530  12/20/2024 07:00 BP

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 39 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 5. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com
TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sampler Sample Matrix:  Waste Water
Lab Sample ID: 241.3530-02 Date Collected: ~ 12/19/2024 5:00
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Fernando Alvarez
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Carbonaceous BOD (CBOD) A 4,09FF mg/L 13514 2.03 2.03 BHL2736  12/25/2024 09:28 BAK
EPA 350.1 Ammonia as N A 6.50 ma/L 100 1.40 400  BHL2B43  12/20/2024 15:37  AMM
EPA 300.0 Sulfate A 79.7 ma/L 20 0.682 200  BHL2808  12/20/2024 12:55  AGZ
SM 2540 C Residue-filterable (TDS) A 902 ma/L 1 10.0 10,0  BHL2726  12/23/2024 10:27  JRU
SM 2540 D Residue-nonfilterable (TSS) A 3.79 mg/L 1 1.00 1.00  BHL2955  12/26/2024 10:10  JRU

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 40 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Client Sample ID: Influent
Lab Sample ID: 24L3530-03

Sample Results

(Continued)

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Sample Matrix:  Waste Water
Date Collected: 12/19/2024 8:05

Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Fernando Alvarez

Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry

SM 5210 B Biochemical Oxygen Demand (BOD) 82.4 mag/L 25 50.0 50.0 BHL2735  12/25/2024 10:03 BAK
EPA 350.1 Ammonia as N 19.7 mg/L 100 2.00 5.00 BHL2867  12/20/2024 15:15 GIG
SM 2540 D Residue-nonfilterable (TSS) 54.0 mg/L 1 1.00 1.00 BHL2978  12/26/2024 07:04 BP

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 41of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S, Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@ nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Qutfall 001 Sample Matrix: ~ Waste Water
Lab Sample ID: 2413531-01 Date Collected:  12/19/2024 8:05
Beeville - Moore Street - Non Potable - Weekly [none] Collected by: Fernando Alvarez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Microbiology
SM 9223 B Escherichia coli (E. coli) 2.00 MPN/100 1 1.00 1.00  BHL2706  12/20/2024 16:30  SCH
(Colilert mL

Quanti-Tray)

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 42 of 141




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sampler Sample Matrix:  Waste Water
Lab Sample ID: 241.3531-02RE1 Date Collected: 12/19/2024 5:00
Beeville - Moore Street - Non Potable - Weekly [none] Collected by: Fernando Alvarez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
Organics by GC
EPA 1657 Azinphos-methyl (Guthion) (Rerun) A <0,0335U ug/L 1 0.0335 0.101 BHL3303  12/28/2024 01:25 cdg
EPA 1657 Chlorpyrifos (Rerun) A <0.0259U ug/L 1 0.0259 0.0504 BHL3303  12/28/2024 01:25 cdg
EPA 1657 Surrogate: Tributyl Phosphate-surr (Rerun) 122% 5 40-120 12/28/2024 01:25
EPA 1657 Surrogate: Triphenyl Phosphate-surr (Rerun) 83.7% 40-120 12/28/2024 01:25

A = Accredited, N = Nat Accredited or Accreditation not available

NDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 43 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Qutfall 001 Sampler Sample Matrix: ~ Waste Water
Lab Sample ID: 241.3879-02 Date Collected: 12/23/2024 6:00
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: George Whalen
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Carbonaceous BOD (CBOD) A 4.42 mg/L 113514 2.03 203  BHL3103  12/29/2024 09:57  GOG
EPA 350.1 Ammonia as N A 0.0930 mg/L 1 0.0140 00400  BHL3166  12/27/2024 11:16  NAZ
SM 2540 C Residue-filterable (TDS) A 888 mg/L 1 10.0 10.0 BHL3182  12/27/2024 11:26 BP
SM 2540 D Residue-nonfilterable (TSS) A 3.05 mg/L 1 1.00 1.00  BHL3191  12/27/2024 13:15  MAP

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 44 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sampler Sample Matrix:  Waste Water
Lab Sample ID: 24L3879-02RE1 Date Collected: 12/23/2024 6:00
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: George Whalen
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
EPA 300.0 Sulfate (Rerun) 81.5 mg/L 20 0.682 200  BHL3188  12/26/2024 17:59  AGZ

A = Accredited, N = Not Accredited or Accreditation not available

{DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 45 of 141 |




ANV\DLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway, Conree TX 77385
Tel: (936) 321-6060

Email: Iab@ nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Influent Sample Matrix:  Waste Water
Lab Sample ID: 241.3879-03 Date Collected:  12/23/2024 8:10
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: George Whalen
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Biochemical Oxygen Demand (BOD) 62.6 ma/L 25 50.0 50.0 BHL3102  12/29/2024 09:47 GOG
EPA 350.1 Ammonia as N 22.2 mg/L 100 2.00 500  BHL3330  12/26/2024 16:09  GIG
SM 2540 D Residue-nonfilterable (TSS) 94,0 mg/L 1 1.00 1.00 BHL3271  12/27/2024 15:55 MAP

‘ A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 46 of 141 |




ANWDI_S

Inframark
32259 Morton Road

Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Quitfali 001 Sampler Sample Matrix:  Waste Water
Lab Sample ID: 2414193-02 Date Collected: ~ 12/26/2024 6:00
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Fernando Alvarez
Method Analyte * Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Carbonaceous BOD (CBOD) A 3.89 mg/L 113514 2.03 2,03  BHL3184  12/31/2024 10:01  BAK
EPA 350.1 Ammonia as N A 4,50 mg/L 50 0.700 200  BHL3644  12/30/2024 16:29  AMM
EPA 300.0 Sulfate A 77.6 mg/L 20 0.682 20.0 BHL3188  12/26/2024 21:59 AGZ
SM 2540 C Residue-filterable (TDS) A 882 mg/L 1 10.0 10.0 BHL3428  12/30/2024 11:35 BP
SM 2540 D Residue-nonfilterable (TSS) A 4.00 mg/L 1 1.00 1.00 BHL3431  12/30/2024 13:29 BP

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 47 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Influent Sample Matrix:  Waste Water
Lab Sample ID: 2414193-03 Date Collected: 12/26/2024 7:50
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: Fernando Alvarez
Method Analyte Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Biochemical Oxygen Demand (BOD) 78.8 mg/L 25 50.0 50.0 BHL3183  12/31/2024 11:32 BAK
EPA 350.1 Ammonia as N 23.8 mg/L 100 2.00 5.00 BHL3329  12/26/2024 15:50 GIG
SM 2540 D Residue-nenfilterable (TSS) 45.3 mg/L 1 1.00 1.00 BHL3439  12/30/2024 13:26 BP

*

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 48 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sample Matrix:  Waste Water
Lab Sample ID: 2414194-01 Date Collected:  12/26/2024 7:50
Beeville - Moore Street - Non Potable - Weekly [none] Collected by: Fernando Alvarez
Method Analyte Result Q Units DF sbL LRL  Batch Analyzed Analyst
Microbiology
SM9223B Escherichia coli (E. coli) 1.00 MPN/100 1 .00 1.00  BHL3324  12/27/2024 13:04 k8B
(Colilert mL

Quanti-Tray) "

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 49 of 141 |




130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

WS Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Sample Results

(Continued)
Client Sample ID: ~ Outfall 001 Sampler Sample Matrix: ~ Waste Water
Lab Sample ID: 2414194-02 Date Collected: 12/26/2024 6:00
Beeville - Moore Street - Non Potable - Weekly [none] Collected by: Fernando Alvarez
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
Organics by GC
EPA 1657 Azinphos-methyl (Guthion) A <0.0335U ug/L 1 0.0335 0.100  BHL3303  12/28/2024 01:49  cdg
EPA 1657 Chlorpyrifos A <0.0258U ug/L 1 0.0258 0.0502 BHL3303  12/28/2024 01:49 cdg
EPA 1657 Surrogate: Tribulyl Phosphate-surr 129% S 40-120 12/28/2024 01:49
EPA 1657 Surrogate: Triphenyl Phosphate-surr 77.0% 40-120 12/28/2024 01:49

A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 | Page 50 of 141 |




ANWDLS

Inframark
32259 Morton Road

Brookshire, TX 77423

Sample Results

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Client Sample ID: Outfall 001 Sampler Sample Matrix: ~ Waste Water
Lab Sample ID: 2414640-02 Date Collected: 12/31/2024 6:00
Beeville - Moore Street - Non Potable - Bi Weekly [none] Collected by: George Whalen
Method Analyte ¥ Result Q Units DF SDL LRL  Batch Analyzed Analyst
General Chemistry
SM 5210 B Carbonaceous BOD (CBOD) A 5.96FF mg/L 1.2 2.40 240  BHL3712  01/05/2025 11:48  GOG
EPA 350.1 Ammonia as N A 4,95 ma/L 50 0.700 2,00  BIA0185  01/03/2025 15:33  NAZ
EPA 300.0 Sulfate A 65.7 ma/L 20 0.682 200  BHL3767  12/31/2024 15:27  AGZ
SM 2540 C Residue-filterable (TDS) A 834 mg/L 1 10.0 10.0  BIADO63  01/03/2025 14:08 BP
SM 2540 D Residue-nonfilterable (TSS) A 7.37 mg/L 1 1.00 1.00 BIADD69  01/03/2025 10:24 JRU

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 51 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Client Sample ID: Influent
Lab Sample ID: 2414640-03

Beeville - Moore Street - Non Potable - Bi Weekly

Sample Results

Sample Matrix:
Date Collected: 12/31/2024 8:35

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Waste Water

George Whalen

Batch Analyzed Analyst

Method Analyte

General Chemistry

SM 5210 B Biochemical Oxygen Demand (BOD)
EPA 350.1 Ammonia as N

SM 2540 D Residue-nonfilterable (TSS)

*

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

A = Accredited, N = Not Accredited or Accreditation not available

BHL3711  01/05/2025 12:12  GOG
BHL3795  01/02/2025 14:08  GIG
BHL3744  01/02/2025 11:37  Bp

| Page 52 of 141




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Counroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
Organics by GC
Reporting Spike Source %REC RPD
Analyte Result Qual Limit  Units Level Result %REC Limits RPD Limit

Batch: BHLO900 - EPA 1657 SPE

Blank (BHL0900-BLK1)

Prepared: 12/06/2024 Analyzed: 12/08/2024

Azinphos-methyl (Guthion) <0.100 U 0.100 ug/L
Chlorpyrifos <0,0501 U 0.0501 ug/L
Surrogate: Tributyl Phosphate-surr 5 0.0390 ugsl 0.200 19.5 40-120
Surrogate: Tripheny! Phosphate-surr 5 0.0184 ug/L 0.200 9.21 40-120
LCS (BHL0900-BS1) Prepared: 12/06/2024 Analyzed: 12/08/2024
Azinphos-methyl (Guthion) 0.117 0.101 ug/L 0.251 46,7 37-150
Chlorpyrifo: 0.205 0.0503 ug/L 0.251 81.6 48-150
Surrogate: Tributyl Phosphate-surr 0.228 ug/L 0.201 113 40-120
Surrogate: Tripheny! Phosphate-surr 0.0954 ug/L 0.201 4749 40-120
LCS Dup (BHL0900-BSD1) Prepared: 12/06/2024 Analyzed: 12/08/2024
Azinphos-methyl {Guthion) 0.111 0.100 ug/L 0.251 44.3 37-150 5.37 40
Chlorpyrifos 0.186 0.0502 ug/L 0,251 74.1 48-150 9.87 40
Surrogate: Tributyl Phosphate-surr 0187 ug/L 0.201 93.1 40-120
Surrogate; Triphenyl Phosphate-surr 0.0909 ug/L 0.201 953 40-120
Matrix Spike (BHL0900-MS1) Source: 24L1764-02 Prepared: 12/06/2024 Analyzed: 12/09/2024
Azinphos-methyl (Guthion) 0.0681 J 0.101 ug/L 0.252 <0.101 27.1 25-150
Chlorpyrifos 0.0940 0.0503 ug/L 0.252 <0.0503 374 25-150
Surrogate: Tributyl Phosphate-surr 0.161 ug/L 0.201 79.8 40-120
Surrogate: Tripheny! Phosphate-surr 0.107 ug/L 0.201 53.1 40-120
Batch: BHL2567 - EPA 1657 SPE
Blank (BHL2567-BLK1) Prepared: 12/19/2024 Analyzed: 12/22/2024
Azinphos-methyl (Guthion) <0,100 U 0.100 ug/L
Chlorpyrifos <0.0502 U 0.0502 ug/L
Surrogate: Tributy! Phosphate-surr 0.182 ugsL 0.201 0.7 40-120
Surrogate: Triphenyl Phosphate-surr 0.0912 ug/L 0.201 45.5 40-120

A = Accredited, N = Not Accredited or Accreditation not available

{DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 53 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
Email: lnb@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
Organics by GC (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2567 - EPA 1657 SPE (Continued)

Blank (BHL2567-BLK2) Prepared: 12/19/2024 Analyzed: 12/28/2024

Surrogate: Tributy! Phosphate-surr 0.205 ug/L 0.201 102 40-120

Surrogate: Triphenyl Phosphate-surr 0.116 ug/L 0.201 57.7 40-120
LCS (BHL2567-BS1) Prepared: 12/19/2024 Analyzed: 12/22/2024

Azinphos-methyl {Guthion) 0.0634 11,] 0.101 ug/L 0.252 25.2 37-150

Chlorpyrifos 0.151 0.0504  ug/L 0.252 59.9 48-150

Surrogate: Tributyl Phosphate-surr 0.228 ug/L 0.202 113 40-120

Surrogate: Triphenyl Phosphate-surr 0.0998 ug/L 0.202 q47.0 40-120
LCS (BHL2567-BS2) Prepared: 12/19/2024 Analyzed: 12/28/2024

Surrogate: Tributyl Phosphate-surr 0.197 ug/L 0.202 97.9 40-120

Swrrogate: Triphenyl Phosphate-surr 0.101 ug/L 0.202 9.9 40-120
LCS Dup (BHL2567-BSD1) Prepared: 12/19/2024 Analyzed: 12/22/2024

Azinphos-methyl (Guthion) <0.,101 J1, U 0.101 ug/L 0.252 37-150 200 40
Chlorpyrifos 0.0322 J1,) 0.0503 ug/L 0.252 12.8 48-150 130 40
Surrogate: Tributyl Phosphate-surr 5 0.0321 ug/L 0.201 15.9 40-120

Surrogate: Tripheny! Phosphate-surr 5 0.0230 ug/L 0.201 11,4 40-120
LCS Dup (BHL2567-BSD2) Prepared: 12/19/2024 Analyzed: 12/28/2024

Surrogate: Tributy! Phosphate-surr s 0.0400 ug/L 0.201 19.8 40-120

Surrogate: Triphenyl Phosphate-surr 5 0.0244 ug/L 0.201 12.1 40-120
Matrix Spike (BHL2567-MS1) Source: 24L2586-02 Prepared: 12/19/2024 Analyzed: 12/22/2024

Azinphos-methyl (Guthion) <0.0956 11, U 0.0956 ug/L 0.239 <0.0956 25-150

Chlorpyrifos 0.0795 0.0478 ug/L 0.239 <0.0478 333 25-150

Surrogate: Tributy! Phosphate-surr 0.108 ug/L 0,191 56.7 q40-120

Surrogate. Tripheny! Phosphate-surr s 0.0512 ug/l 0.191 26.8 40-120

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 54 of 141




AN\/\DIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00183

Reported:
01/10/2025 10:19

Quality Control
(Continued)
Organics by GC (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2567 - EPA 1657 SPE (Continued)
Matrix Spike (BHL2567-MS2) Source: 24L2586-02RE1 Prepared: 12/19/2024 Analyzed: 12/28/2024
Surrogate: Tributyl Phosphate-surr 0.0951 ug/L 0.191 49.8 40-120
Surrogate: Triphenyl Phosphate-surr & 0.04998 ug/L 0.191 26.1 40-120
Matrix Spike Dup (BHL2567-MSD1) Source: 24L2586-02 Prepared: 12/19/2024 Analyzed: 12/22/2024
Azinphos-methyl (Guthion) <0.100 J1,U 0.100 ug/L 0.240 <0.100 25-150 40
Chlorpyrifos 0.113 0.0500 ug/L 0.240 <0,0500 47.0 25-150 344 40
Surrogate: Tributyl Phosphate-surr = 0.232 ug/L 0.192 121 40-120
Surrogate: Triphenyl Phosphate-surr 0122 ug/L 0.192 63.7 40-120
Matrix Spike Dup (BHL2567-MSD2) Source: 24L2586-02RE1 Prepared: 12/19/2024 Analyzed: 12/28/2024
Surrogate: Tributyl Phosphate-surr 0.205 ug/L 0.192 107 40-120
Surrogate: Triphenyl Phosphate-surr 0.120 ug/L 0.192 62.4 40-120
Batch: BHL3303 - EPA 1657 SPE
Blank (BHL3303-BLK1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Azinphos-methyl (Guthion) <0.0998 U 0.0998 ug/L
Chlorpyrifos <0.0499 U 0.0499 ug/L
Surrogate: Tributy! Phosphate-surr 5 0.325 ug/L 0.200 163 40-120
Surrogate; Triphenyl! Phosphate-surr 0.201 ug/L 0.200 100 40-120
LCS (BHL3303-BS1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Azinphos-methyl (Guthion) 0.162 0.0997 ug/L 0.249 64.9 37-150
Chlorpyrifos 0.144 0.0498 ug/L 0.249 57.8 48-150
Surrogate: Tributyl Phosphate-surr 0.193 ug/L 0.199 970 40-120
0.109 ug/l 0.199 54.6 40-120

Surrogate: Triphenyl Phosphate-surr

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 55 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77383

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com
TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
Organics by GC (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL3303 - EPA 1657 SPE (Continued)
LCS Dup (BHL3303-BSD1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Azinphos-methyl {Guthion) 0.290 11 0.100 ug/L 0.250 116 37-150 56.8 40
Chlorpyrifos 0,241 11 0.0500 ug/L 0.250 96.4 48-150 50.4 40
Surrogate: Tributyl Phosphate-surr 5 0.291 ug/L 0.200 145 40-120
Surrogate: Tripheny! Phosphate-surr 0.175 ug/L 0.200 87.4 40-120
Matrix Spike (BHL3303-MS1) Source: 24L3467-02RE2 Prepared: 12/26/2024 Analyzed: 12/28/2024
Azinphos-methy| (Guthion) 0.228 0.0099  ug/L 0.250 <0.0999 91.3 25-150
Chlerpyrifos 0.232 0.0500 ug/L 0.250 <0.0500 93.0 25-150
Surrogate: Tributyl Phosphate-surr 5 0.260 ug/L 0.200 130 40-120
Surrogate: Tripheny! Phosphate-surr 0.171 ug/L 0.200 85.5 40-120
Matrix Spike Dup (BHL3303-MSD1) Source: 24L3467-02RE2 Prepared: 12/26/2024 Analyzed: 12/28/2024
Azinphos-methyl (Guthion) 0.211 0.100  ug/L 0.251 <0.100 84.2 25-150 7.81 40
Chlorpyrifos 0.225 0.0501 ug/L 0.251 <0.0501 89.7 25-150 3.26 40
Surrogate: Tributyl Phosphate-strr 5 0.253 ug/L 0.201 126 40-120
Surrogate: Triphenyl Phosphate-surr 0.159 ug/L 0.201 78.1 40-120
Batch: BIAO125 - EPA 1657 SPE
Blank (BIA0125-BLK1) Prepared: 01/02/2025 Analyzed: 01/03/2025
Azinphos-methyl (Guthion) <0.100 U 0.100 ug/L
Chlorpyrifos <0,0500 U 0.0500 ug/L
Surrogate: Tributy! Phosphate-surr 0.110 ug/L 0.200 55.1 40-120
Surrogate: Triphenyl Phosphate-surr 0.123 ug/L 0.200 61.4 40-120
LCS (BIA0125-BS1) Prepared: 01/02/2025 Analyzed: 01/03/2025
Azinphos-methyl (Guthion) 0.235 0.100 ug/L 0.251 94,0 37-150
Chlorpyrifos 0.198 0.0501 ug/L 0.251 79.2 48-150
Surrogate: Tributyl Phosphate-surr 0.147 ug/L 0.200 733 40-120
Surrogate: Triphenyl Phosphate-surr 0.158 ug/L 0.200 40-120

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 56 of 141




ANW_DLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77383

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Reported:
01/10/2025 10:1%

Quality Control
(Continued)
Organics by GC (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BIAO125 - EPA 1657 SPE (Continued)
LCS Dup (BIA0125-BSD1) Prepared: 01/02/2025 Analyzed: 01/03/2025
Azinphos-methyl (Guthion) <0.100 U, J1 0,100  ug/L 0.250 37-150 200 40
Chlorpyrifos 0.0301 J1,] 0.0501 ug/L 0.250 12.0 48-150 147 40
Surrogate: Tributyl Phosphate-surr K 0.0283 ug/L 0.200 14.1 40-120
Surrogate: Triphenyl Phosphate-surr 5 0.0225 ug/L 0.200 11.3 40-120
Matrix Spike (BIA0125-MS1) Source: 24L4194-02RE1 Prepared: 01/02/2025 Analyzed: 01/03/2025
Azinphos-methyl (Guthion) <0,102 U, 1 0.102  ug/L 0.254 <0.102 25-150
Chlorpyrifos 0.0665 0.0508 ug/L 0.254 <0.0508 26.2 25-150
Surrogate: Tributy! Phosphate-surr s 0.0441 ug/L 0.203 21.7 40-120
Surrogate: Triphenyl Phosphate-surr 5 0.0575 ug/L 0.203 28.3 40-120
Matrix Spike Dup (BIA0125-MSD1) Source: 24L4194-02RE1 Prepared: 01/02/2025 Analyzed: 01/03/2025
Azinphos-methyl (Guthion) <0.104 U, 11 0.104 ug/L 0.259 <0.104 25-150 40
Chlorpyrifos 0.0283 11,1 0.0519 ug/L 0.259 <0.0519 10.9 25-150 80.5 40
Surrogate: Tributyl Phosphate-surr 5 0.0i62 ug/t 0.208 782 40-120
Surrogate: Tripheny! Phosphate-surr 5 0.0255 ug/L 0.208 12.3

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 57 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
Metals, Total
Reporting Spike Source %REC RPD

Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1122 - EPA 1631

Blank (BHL1122-BLK1) Prepared: 12/09/2024 Analyzed: 12/11/2024

Mercury <0,00500 U 0.00500 ug/L

Blank (BHL1122-BLK2) Prepared: 12/09/2024 Analyzed: 12/11/2024

Mercury <0.00500 U 0.00500 ug/L

Blank (BHL1122-BLK3) Prepared: 12/09/2024 Analyzed: 12/11/2024

Mercury <0.00500 U 0.00500 ug/L

Matrix Spike (BHL1122-MS1) Source: 24L0337-02 Prepared: 12/09/2024 Analyzed: 12/11/2024

Mercury 0.0992 0.00526 ug/L 0.0526 0.0543 85.2 71-125

Matrix Spike (BHL1122-MS2) Source: 24L1926-02 Prepared: 12/09/2024 Analyzed: 12/11/2024

Mercury 0.0306 11 0.00526 ug/L 0.0526 0.00330 51.9 71-125

Matrix Spike Dup (BHL1122-MSD1) Source: 24L0337-02 Prepared: 12/09/2024 Analyzed: 12/11/2024

Mercury 0.0964 0.00526 ug/L 0.0526 0.0543 80.0 71-125 2.81 24

Matrix Spike Dup (BHL1122-MSD2) Source: 24L1926-02 Prepared: 12/09/2024 Analyzed: 12/11/2024

Mercury 0.0324 J1 0.00526 ug/L 0.0526 0.00330 55.3 71-125 5.68 24
Baich: BHL1756 - EPA 1631

Blank (BHL1756-BLK1) Prepared: 12/12/2024 Analyzed: 12/13/2024

Mercury <0,00500 U 0.00500 ug/L

Blank (BHL1756-BLK2) Prepared: 12/12/2024 Analyzed: 12/13/2024

Mercury <0.00500 U 0.00500 ug/L

% A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 58 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385

Quality Control

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
Metals, Total (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1756 - EPA 1631 (Continued)
Blank (BHL1756-BLK3) Prepared: 12/12/2024 Analyzed: 12/13/2024
Mercury <0,00500 U 0.00500 ug/L
Matrix Spike (BHL1756-MS1) Source: 24L0005-01 Prepared: 12/12/2024 Analyzed: 12/13/2024
Mercury 0.0491 0.00526 ug/L 0.0526 0.00505 83.7 71-125
Matrix Spike (BHL1756-MS2) Source: 24L0028-02 Prepared: 12/12/2024 Analyzed: 12/13/2024
Mercury 0.0349 J1 0.00526 ug/L 0.0526 <0.00526 66.2 71-125
Matrix Spike Dup (BHL1756-MSD1) Source: 24L0005-01 Prepared: 12/12/2024 Analyzed: 12/13/2024
Mercury 0.0502 0.00526 ug/L 0.0526 0.00505 85.8 71-125 2,15 24
Matrix Spike Dup (BHL1756-MSD2) Source: 24L0028-02 Prepared: 12/12/2024 Analyzed: 12/13/2024
Mercury 0.0332 11 0.00526 ug/L 0.0526 <0.00526 63.0 71-125 4.93 24
Batch: BHL3028 - EPA 1631
Blank (BHL3028-BLK1) Prepared: 12/23/2024 Analyzed: 12/26/2024
Mercury <0.00500 U 0.00500 ug/L
Blank (BHL3028-BLK2) Prepared: 12/23/2024 Analyzed: 12/26/2024
Mercury <0,00500 U 0.00500 ug/L
Blank (BHL3028-BLK3) Prepared: 12/23/2024 Analyzed: 12/26/2024
Mercury <0.00500 U 0.00500 ug/L
Matrix Spike (BHL3028-MS1) Source: 24L3467-05 Prepared: 12/23/2024 Analyzed: 12/26/2024
0.00500 ug/L 0.0100 <0.00500 71-125

Mercury

<0,00500 U, 11

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 59 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conrce TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
Metals, Total (Continued)
Reporting Spike Source %REC RPD

Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL3028 - EPA 1631 (Continued)

Matrix Spike Dup (BHL3028-MSD1) Source: 24L3467-05 Prepared: 12/23/2024 Analyzed: 12/26/2024

Mercury <0.00500 U, J1 0.00500 ug/L 0.0100 <0.00500 71-125 24
Batch: BHL3674 - EPA 1631

Blank (BHL3674-BLK1) Prepared: 12/30/2024 Analyzed: 12/31/2024

Mercury <0.00500 U 0.00500 ug/L

Blank (BHL3674-BLK2) Prepared: 12/30/2024 Analyzed: 12/31/2024

Mercury <0.00500 U 0.00500 ug/L

Blank (BHL3674-BLK3) Prepared: 12/30/2024 Analyzed: 12/31/2024

Mercury <0.00500 U 0.00500  ug/L

Matrix Spike (BHL3674-MS1) Source: 24L0543-02 Prepared: 12/30/2024 Analyzed: 12/31/2024

Mercury 0.0140 11 0.00526 ug/L 0.0526 0.00589 15.3 71-125

Matrix Spike (BHL3674-MS2) Source: 24L0266-03 Prepared: 12/30/2024 Analyzed: 12/31/2024

Mercury 0.0241 J1 0.00526 ug/L 0.0526 0.0191 9,57 71-125

Matrix Spike Dup (BHL3674-MSD1) Source: 24L0543-02 Prepared: 12/30/2024 Analyzed: 12/31/2024

Mercury 0.0111 J1 0.00526 ug/L 0.0526 0,00589 9,91 71-125 22.7 24

Matrix Spike Dup (BHL3674-MSD2) Source: 24L0266-03 Prepared: 12/30/2024 Analyzed: 12/31/2024

Mercury 0,0232 11 0.00526 ug/L 0.0526 0.0191 7.74 71-125 4.07 24

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 60 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

TCEQTX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHLO347 - BOD-5210

LCS (BHL0347-BS1) Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 159 11 mg/L 198 80.5 85-115

Biochemical Oxygen Demand (BOD) 159 11 mg/L 198 80.5 85-115
Duplicate (BHL0347-DUP1) Source: 24L0097-01 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 2.70 2.40 mg/L 248 8.73 40
Biochemical Oxygen Demand (BOD) 2,70 2.40 mg/L 2.48 8.73 40
Duplicate (BHL0347-DUP2) Source: 240L1237-01 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 3.86 2.40 mg/L 5.64 37.6 40

Biochemical Oxygen Demand (BOD) 1.86 240  mg/L 5.64 376 40
Duplicate (BHL0347-DUP3) Source: 24L0002-20 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 4.68 3.00 mag/L 4.44 537 40

Biochemical Oxygen Demand (BOD) 4,68 3.00 mg/L 4.44 5.37 40
Duplicate (BHL0347-DUP4) Source: 24L0002-16 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 6.40 3.00 mg/L 6.46 0.855 40

Biochemical Oxygen Demand (BOD) 6.40 3.00 mg/L 6.46 0.855 40
Duplicate (BHL0347-DUP5) Source: 24L1024-02 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 107 50.0 mg/L 105 1.72 20

Biochemical Oxygen Demand (BOD) 107 50.0 mg/L 105 1.72 20
Duplicate (BHL0O347-DUP6) Source: 24L1123-01 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 105 50.0 mg/L 118 11.1 20
Biochemical Oxygen Demand (BOD) 105 50.0 mg/L 118 11.1 20
Duplicate (BHL0347-DUP7) Source: 24L1227-07 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 108 50.0 mg/L 111 2.66 20

Biochemical Oxygen Demand (BOD) 108 50.0 mg/L 111 2.66 20

A = Accredited, N = Not Accredited or Accreditation not available

NDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 61 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

General Chemistry (Continued)

Quality Control
(Continued)

130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
Email: lab@ nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limnit

Batch: BHLO347 - BOD-5210 (Continued)

Duplicate (BHL0347-DUP8) Source; 24L0240-02 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 26.5 120  mg/L 324 19.9 20

Biochemical Oxygen Demand (BOD) 26.5 12,0 mg/L 324 19.9 20

Duplicate (BHL0347-DUP9) Source: 24L0321-04 Prepared: 12/04/2024 Analyzed: 12/09/2024

Biochemical Oxygen Demand (BOD) 313 50.0 mg/L 296 5.66 20

Biochemical Oxygen Demand (BOD) 313 50.0 mg/L 296 5.66 20
Batch: BHLO403 - TSS

Blank (BHL0403-BLK1) Prepared: 12/04/2024 Analyzed: 12/05/2024

Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L

LCS (BHL0403-BS1) Prepared: 12/04/2024 Analyzed: 12/05/2024

Residue-nonfilterable (TSS) 99.2 1.00 mg/L 100 99.2 85-115

Duplicate (BHL0403-DUP1) Source: 24L0059-02 Prepared: 12/04/2024 Analyzed: 12/05/2024

Residue-nonfilterable (TSS) 116 1.00 mg/L 110 531 10

Duplicate (BHL0403-DUP2) Source: 24L1117-04 Prepared: 12/04/2024 Analyzed: 12/05/2024

Residue-nonfilterable (TSS) 144 1.00 mg/L 142 1.40 10
Batch: BHLO588 - TSS

Blank (BHLO588-BLK1) Prepared: 12/05/2024 Analyzed: 12/06/2024

Residue-nonfilterable (TSS) <1,00 U 1.00 mg/L

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 62 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:

01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHLO588 - TSS (Continued)
LCS (BHLO588-BS1) Prepared: 12/05/2024 Analyzed: 12/06/2024
Residue-nonfilterable (TSS) 98.7 1.00 mg/L 100 98.7 85-115
Duplicate (BHL0O588-DUP1) Source: 24L0307-01 Prepared: 12/05/2024 Analyzed: 12/06/2024
Residue-nonfilterable (TSS) 3.37 1.00 mg/L 3.16 6.45 10
Duplicate (BHLO588-DUP2) Source: 24L1490-02 Prepared: 12/05/2024 Analyzed: 12/06/2024
Residue-nonfilterable (TSS) 9.26 1.00 mg/L B.42 9.52 10
Batch: BHLO668 - EPA 300.0
Duplicate (BHLO668-DUP1) Source: 24L1448-02 Prepared & Analyzed: 12/05/2024
Sulfate 35.3 1.00 mg/L 35.6 0.908 15
Duplicate (BHLO668-DUP2) Source: 24L1506-02 Prepared & Analyzed: 12/05/2024
Sulfate 63.7 20.0 mg/L 62.3 2.25 15
MRL Check (BHL0668-MRL1) Prepared & Analyzed: 12/05/2024
Sulfate 1.20 1.00 mg/L 1.00 120 50-150
Matrix Spike (BHL0668-MS1) Source: 24L.1448-02 Prepared & Analyzed: 12/05/2024
Sulfate 60.7 1.11 mg/L 22.2 35.6 113 80-120
Matrix Spike (BHL0O668-MS2) Source: 24L1506-02 Prepared & Analyzed: 12/05/2024
Sulfate 84.7 22.2 mg/L 22.2 62.3 101 80-120
Batch: BHLO711 - NH3-N SFAL-350.1
Matrix Spike (BHLO711-MS1) Source: 24L1361-01 Prepared & Analyzed: 12/06/2024
90-110

Ammonia as N

0.248 0.0401

mg/L 0.200 0.0500 99.0

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 63 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

General Chemistry (Continued)

130 S. Trade Center Parkway, Conroe TX 77383

Quality Control
(Continued)

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHLO711 - NH3-N SEAL-350.1 (Continued)
Matrix Spike (BHLO711-MS2) Source: 24L0283-01 Prepared & Analyzed: 12/06/2024
Ammonia as N 0.216 0.0401  mg/L 0.200 0.0270 94.5 90-110
Matrix Spike Dup (BHL0711-MSD1) Source: 24L1361-01 Prepared & Analyzed: 12/06/2024
Ammonia as N 0.253 0.0401 ma/L 0.200 0.0500 101 90-110 1.60 20
Matrix Spike Dup (BHL0O711-MSD2) Source: 24L0283-01 Prepared & Analyzed: 12/06/2024
Ammonia as N 0.219 0.0401  ma/L 0.200 0.0270 96.0 90-110 1.38 20
Batch: BHLO717 - NH3-N SEAL-350.1
Matrix Spike (BHLO717-MS1) Source: 24L0356-02 Prepared & Analyzed: 12/05/2024
Ammonia as N 371 5.00 mg/L 0.400 36.7 101 90-110
Matrix Spike (BHL0717-MS2) Source: 24L0074-02 Prepared & Analyzed: 12/05/2024
Ammonia as N 27.1 5.00 mg/L 0.400 26.8 95.6 90-110
Matrix Spike Dup (BHL0717-MSD1) Source: 24L0356-02 Prepared & Analyzed: 12/05/2024
Ammonia as N 37.1 5.00 mg/L 0.400 36.7 101 90-110 0.00189 20
Matrix Spike Dup (BHLO717-MSD2) Source: 24L0074-02 Prepared & Analyzed: 12/05/2024
Ammonia as N 27.2 5.00 mg/L 0.400 26.8 102 90-110 0.0947 20
Batch: BHLO805 - BOD-5210
LCS (BHL0O805-BS1) Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD) 165 J1 mg/L 198 834 85-115

* A = Accredited, N = Not Accredited or Accreditation not available

NWDOLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 64 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHLO805 - BOD-5210 (Continued)
Duplicate (BHLO805-DUP1) Source: 241L1744-02 Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD) >37.8 2.40 mg/L 398 5.26 40
Duplicate (BHLOB05-DUP2) Source: 24L0242-01 Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD) 4,61 2.40 mg/L 4.80 3.91 40
Duplicate (BHLO805-DUP3) Source: 24L1765-02 Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD) 87.0 50.0 ma/L 85.5 1.74 20
Duplicate (BHLO805-DUP4) Source: 24L0251-02 Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD) 230 11 50.0 mg/L 187 20.6 20
Duplicate (BHLOB05-DUP5S) Source: 24L1625-04 Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD 218 50.0 mg/L 216 0.692 20
Duplicate (BHLO805-DUP6) Source: 24L1092-01 Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD) 159 Ji 100 mg/L 285 56.8 20
Duplicate (BHLO805-DUP7) Source: 24L1933-02 Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD) 4.92 3.00 mg/L 4.97 0.910 40
Duplicate (BHLO805-DUP8) Source: 24L1873-01 Prepared: 12/06/2024 Analyzed: 12/11/2024
Biochemical Oxygen Demand (BOD) 181 11 50.0 mg/L 245 30.1 20
Batch: BHLO806 - CBOD-5210
LCS (BHLOB06-BS1) Prepared: 12/06/2024 Analyzed: 12/11/2024
Carbonaceous BOD (CBOD) 175 mg/L 198 88.5 85-115

A = Accredited, N = Not Accredited or Accreditation not available

NDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 65 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit

Batch: BHLO806 - CBOD-5210 (Continued)

Duplicate (BHLO806-DUP1)
Carbonaceous BOD (CBOD)

Duplicate (BHLO806-DUP2)
Carbonaceous BOD (CBOD)

Source: 24L1609-02
<2.40 U 2.40

Source: 24L1634-02

3.09 2.40

Duplicate (BHL0O806-DUP3)
Carbonaceous BOD (CBOD)

Source: 24L1642-02
3.11 2.40

Prepared: 12/06/2024 Analyzed: 12/11/2024
mg/L <2.40 40

Prepared: 12/06/2024 Analyzed: 12/11/2024
mg/L <2.40 200 40

Prepared: 12/06/2024 Analyzed: 12/11/2024
mg/L 2.86 8.30 40

Duplicate (BHLO806-DUP4)
Carbonaceous BOD (CBOD)

Source: 24L1618-02
3.46 2.40

Duplicate (BHLO806-DUP5)
Carbonaceous BOD (CBOD)

Duplicate (BHL0O806-DUP6)
Carbonaceous BOD {CBOD)

Source: 24L1763-02

Prepared: 12/06/2024 Analyzed: 12/11/2024
mg/L 2.76 22,6 40

Prepared: 12/06/2024 Analyzed: 12/11/2024

Duplicate (BHLO806-DUP7)
Carbonaceous BOD {(CBOD)

Batch: BHLO812 - TDS
Blank (BHL0812-BLK1)
Residue-filterable (TDS)

LCS (BHLO812-BS1)
Residue-filterable (TDS)

150 10.0

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

3,98 2.40 mg/L 4.20 533 40
Source: 24L0077-01 Prepared: 12/06/2024 Analyzed: 12/11/2024

<240 U 2.40 majL <2.40 40
Source: 24L0348-01 Prepared: 12/06/2024 Analyzed: 12/11/2024

<240 U, 14 2.40 mg/L <2.40 40
Prepared: 12/06/2024 Analyzed: 12/09/2024

<10.0 U 10.0 mg/L

Prepared: 12/06/2024 Analyzed: 12/09/2024

mg/L 150 100 90-110

[ Page 66 of 141 |




ANV\DLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result 9%REC Limits RPD Limit
Batch: BHLO812 - TDS (Continued)
Duplicate (BHL0812-DUP1) Source: 24L1763-02 Prepared: 12/06/2024 Analyzed: 12/09/2024
Residue-filterable (TDS) 822 10.0 mg/L 806 1.97 10
Batch: BHLO813 - TDS
Blank (BHL0813-BLK1) Prepared: 12/06/2024 Analyzed: 12/09/2024
Residue-filterable (TDS) <10.0 U 10.0 mg/L
LCS (BHLO813-BS1) Prepared: 12/06/2024 Analyzed: 12/09/2024
Residue-filterable (TDS) 146 10.0 mg/L 150 97.3 90-110

Duplicate (BHLO813-DUP1) Source: 24L1506-02 Prepared: 12/06/2024 Analyzed: 12/09/2024
Residue-filterable (TDS) 814 10.0 mag/L 802 1.49 10
Batch: BHLO816 - TSS
Blank (BHLO816-BLK1) Prepared: 12/06/2024 Analyzed: 12/09/2024
Residue-nonfilterable (TSS) <1,00 U 1.00 mg/L
LCS (BHLO816-BS1) Prepared: 12/06/2024 Analyzed: 12/09/2024
Residue-nonfilterable (TSS) 98.5 1.00  mg/L 100 98.5 85-115
Duplicate (BHLO816-DUP1) Source: 24L1630-02 Prepared: 12/06/2024 Analyzed: 12/09/2024
Residue-nonfilterable (TSS) 1.68 J1 1.00 mg/L 1.89 11.8 10
Duplicate (BHL0816-DUP2) Source: 24L1701-01 Prepared: 12/06/2024 Analyzed: 12/09/2024
4.08 10

Residue-nonfilterable (TSS)

5.05 1.00

ma/L 5.26

A = Accredited, N = Not Accredited or Accreditation not available

YDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 67 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@ nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL0948 - NH3-N SEAL-350.1
Matrix Spike (BHL0948-MS1) Source: 24L1630-02 Prepared & Analyzed: 12/09/2024
Ammonia as N 0.246 0.0401 mag/L 0.200 0.0410 103 90-110
Matrix Spike (BHL0948-MS2) Source: 24L1592-02 Prepared & Analyzed: 12/09/2024
Ammonia as N 0.274 0.0401 mg/L 0.200 0.0670 103 90-110
Matrix Spike Dup (BHL0948-MSD1) Source: 24L1630-02 Prepared & Analyzed: 12/09/2024
Ammonia as N 0.260 0.0401 mg/L 0.200 0.0410 109 90-110 5.15 20
Matrix Spike Dup (BHL0948-MSD2) Source: 24L1592-02 Prepared & Analyzed: 12/09/2024
Ammonia as N 0.276 0.0401 mg/L 0.200 0.0670 104 90-110 0.730 20
Batch: BHL1087 - EPA 300.0
Duplicate (BHL1087-DUP1) Source: 24L1592-02 Prepared & Analyzed: 12/09/2024
Sulfate 47.9 20.0 mg/L 48.7 1.62 15
Duplicate (BHL1087-DUP2) Source: 24L1763-02 Prepared & Analyzed: 12/09/2024
Sulfate 65.1 20.0 mg/L 65.8 1,07 15
MRL Check (BHL1087-MRL1) Prepared & Analyzed: 12/09/2024
Sulfate 1.16 .00 mg/L 1.00 116 50-150
Matrix Spike (BHL1087-MS1) Source: 24L1592-02 Prepared & Analyzed: 12/09/2024
Sulfate 69,3 22.2 mg/L 22,2 48.7 92.8 80-120
Matrix Spike (BHL1087-MS2) Source: 24L1763-02 Prepared & Analyzed: 12/09/2024
Sulfate 86.4 22.2 mg/L 22.2 65.8 92.4 80-120

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 68 of 141 |




AN\/\DLS

Inframark
32259 Morton Road
Brookshire, TX 77423

General Chemistry (Continued)

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TN-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)

Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1088 - TSS
Blank (BHL1088-BLK1) Prepared: 12/09/2024 Analyzed: 12/10/2024
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L
LCS (BHL1088-BS1) Prepared: 12/09/2024 Analyzed: 12/10/2024
Residue-nonfilterable (TSS) 99.5 1.00 mg/L 100 99.5 85-115
Duplicate (BHL1088-DUP1) Source: 24L0315-07 Prepared: 12/09/2024 Analyzed: 12/10/2024
Residue-nonfilterable (TSS) 260 1.00 mg/L 280 7.41 10
Duplicate (BHL1088-DUP2) Source: 24L1621-04 Prepared: 12/09/2024 Analyzed: 12/10/2024
Residue-nonfilterable (TSS) 180 1.00 mg/L 176 2.25 10
Batch: BHL1434 - TDS
Blank (BHL1434-BLK1) Prepared: 12/11/2024 Analyzed: 12/12/2024
Residue-filterable (TDS) <10.0 U 10.0 mg/L
LCS (BHL1434-BS1) Prepared: 12/11/2024 Analyzed: 12/12/2024
Residue-filterable (TDS) 149 10.0 mg/L 150 99.3 90-110
Duplicate (BHL1434-DUP1) Source: 24L2155-02 Prepared: 12/11/2024 Analyzed: 12/12/2024
Residue-filterable (TDS) 430 10.0 mg/L 452 4.99 10
Batch: BHL1436 - BOD-5210
LCS (BHL1436-BS1) Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 160 J1 mg/L 198 80.7 85-115
A = Accredited, N = Not Accredited or Accreditation not available
VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 | Page 69 of 1 41j




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: Inb@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit  Units Level Result %REC Limits RPD Limit
Batch: BHL1436 - BOD-5210 (Continued)
Duplicate (BHL1436-DUP1) Source: 24L0111-01 Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 2.64 2.40 mg/L <2.40 200 40
Duplicate (BHL1436-DUP2) Source: 241L0252-01 Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 4,11 240 mg/L 4.25 3.25 40
Duplicate (BHL1436-DUP3) Source: 24L2143-03 Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 157 50,0 mg/L 148 5.90 20
Duplicate (BHL1436-DUP4) Source: 24L2269-02 Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 237 50.0 mg/L 232 1.81 20
Duplicate (BHL1436-DUP5) Source: 24L0067-02 Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 201 11 50.0 mg/L 144 33.2 20
Duplicate (BHL1436-DUP6) Source: 24L2141-08 Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 382 50.0 mg/L <50.0 200 20
Duplicate (BHL1436-DUP7) Source: 24L2109-04 Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 244 50.0 mg/L 241 1.55 20
Duplicate (BHL1436-DUPS8) Source: 24L0270-01 Prepared: 12/11/2024 Analyzed: 12/16/2024
Biochemical Oxygen Demand (BOD) 49.3 3.00 mag/L 43.7 12.0 20
Batch: BHL1437 - CBOD-5210
LCS (BHL1437-BS1) Prepared: 12/11/2024 Analyzed: 12/16/2024
Carbonaceous BOD (CBOD) mg/L 198 91.7 85-115

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 70 of 141




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1437 - CBOD-5210 (Continued)

Duplicate (BHL1437-DUP1) Source: 24L2139-02 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) <240 U 2.40 mg/L 241 200 40
Duplicate (BHL1437-DUP2) Source; 24L2137-09 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) 3.31 2.40 mg/L 2.55 26.1 40
Duplicate (BHL1437-DUP3) Source: 24L2154-02 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) 3.18 2.40 mg/L 4,12 25.7 40
Duplicate (BHL1437-DUP4) Source: 24L0078-01 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) 3.06 2.40 mg/L <2.40 200 40
Duplicate (BHL1437-DUP5) Source: 24L.2126-01 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) 4,37 2.40 mg/L 4.93 11.9 40
Duplicate (BHL1437-DUP6) Source: 241L2141-02 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) 2.83 2.40 mg/L <2.40 200 40
Duplicate (BHL1437-DUP7) Source: 24L2234-01 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) 3.72 2.40 ma/L 3.86 3.85 40
Duplicate (BHL1437-DUP8) Source: 24L2112-02 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) 3.55 2.40 mg/L 3.75 5.32 40
Duplicate (BHL1437-DUP9) Source: 24L0238-01 Prepared: 12/11/2024 Analyzed: 12/16/2024

Carbonaceous BOD (CBOD) 3.32 2.40 mg/L 3.86 15.2 40
Batch: BHL1496 - EPA 300.0
Duplicate (BHL1496-DUP1) Source: 24L2236-02 Prepared & Analyzed: 12/11/2024

Sulfate 61.2 20.0 mg/L 61.5 0.489 15

A = Accredited, N = Not Accredited or Accreditation not available

'DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 71 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Quality Control

130 S, Trade Center Parkway, Conroe TX 77385
Tel: {936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1496 - EPA 300.0 (Continued)
Duplicate (BHL1496-DUP2) Source: 24L1788-01 Prepared & Analyzed: 12/11/2024
Sulfate 18.5 1.00 mg/L 18.4 0.163 15
MRL Check (BHL1496-MRL1) Prepared & Analyzed: 12/11/2024
Sulfate 1.15 1.00 ma/L 1.00 115 50-150
Matrix Spike (BHL1496-MS1) Source: 241.2236-02 Prepared & Analyzed: 12/11/2024
Sulfate 81.0 22.2 mg/L 22.2 61.5 87.7 80-120
Matrix Spike (BHL1496-MS2) Source: 24L1788-01 Prepared & Analyzed: 12/11/2024
Sulfate 40.7 111 mg/L 22.2 18.4 100 80-120
Batch: BHL1505 - NH3-N SEAL-350.1
Matrix Spike (BHL1505-MS1) Source: 24L2120-02 Prepared & Analyzed: 12/11/2024
Ammonia as N 0.725 0.160 mg/L 0.200 0.532 96.5 90-110
Matrix Spike Dup (BHL1505-MSD1) Source: 24L2120-02 Prepared & Analyzed: 12/11/2024
Ammonia as N 0.733 0.160 mg/L 0.200 0.532 101 90-110 1.10 20
Batch: BHL1508 - NH3-N SEAL-350.1
Matrix Spike (BHL1508-MS1) Source: 24L0324-06 Prepared & Analyzed: 12/11/2024
Ammonia as N 81.3 5,00 mg/L 0.400 80.8 105 90-110
Matrix Spike (BHL1508-MS2) Source: 241.1984-01 Prepared & Analyzed: 12/11/2024
Ammonia as N 41.2 5.00 mg/L 0.400 40.8 102 90-110

L A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 72 of 141




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00183

Reported:
01/10/2025 10:19

Quality Control
(Continued)

General Chemistry (Continued)

Reporting Spike Source Y%REC RPD
Analyte Result Qual Limit Units Level Result 9%REC Limits RPD Limit
Batch: BHL1508 - NH3-N SEAL-350.1 (Continued)
Matrix Spike Dup (BHL1508-MSD1) Source: 24L0324-06 Prepared & Analyzed: 12/11/2024
Ammonia as N 81.3 5.00 mg/L 0.400 80.8 105 90-110 0.000244 20
Matrix Spike Dup (BHL1508-MSD2) Source: 24L1984-01 Prepared & Analyzed: 12/11/2024
Ammonia as N 41.2 5.00 mg/L 0.400 40.8 103 90-110 0.00412 20
Batch: BHL1537 - NH3-N SEAL-350.1
Matrix Spike (BHL1537-MS1) Source: 24L2236-03 Prepared & Analyzed: 12/11/2024
Ammonia as N 21.3 5.00 mg/L 0.400 20.9 102 90-110
Matrix Spike Dup (BHL1537-MSD1) Source: 24L2236-03 Prepared & Analyzed: 12/11/2024
Ammonia as N 21.2 5.00 mg/L 0.400 20.9 94.6 90-110 0.134 20
Batch: BHL1600 - TSS
Blank (BHL1600-BLK1) Prepared: 12/12/2024 Analyzed: 12/13/2024
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L
LCS (BHL1600-BS1) Prepared: 12/12/2024 Analyzed: 12/13/2024
Residue-nonfilterable (TSS) 97.7 1.00 ma/L 100 97.7 85-115
Duplicate (BHL1600-DUP1) Source: 24L0067-01 Prepared: 12/12/2024 Analyzed: 12/13/2024
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L <1.00 10
Duplicate (BHL1600-DUP2) Source: 24L2234-01 Prepared: 12/12/2024 Analyzed: 12/13/2024
2.74 1.00 mg/L 2.74 0.00 10

Residue-nonfilterable (TSS)

A = Accredited, N = Nat Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 73 of 141




ANWDIS

Inframark
32259 Morten Road
Brookshire, TX 77423

General Chemistry (Continued)

Quality Control
(Continued)

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00183

Reported:
01/10/2025 10:19

Reporting Spike Source %REC RPD
Analyte Result Qual Limit  Units Level Result %REC Limits RPD Limit
Batch: BHL1750 - EPA 300.0
Duplicate (BHL1750-DUP1) Source: 241L.2455-02 Prepared & Analyzed: 12/12/2024
Sulfate 49.1 20.0 mg/L 48.8 0.490 15
Duplicate (BHL1750-DUP2) Source: 24L.2585-02 Prepared & Analyzed: 12/12/2024
Sulfate 63.6 20.0 mag/L 67.2 5.48 15
MRL Check (BHL1750-MRL1) Prepared & Analyzed: 12/12/2024
Sulfate 1.14 1.00 mag/L 1.00 114 50-150
Matrix Spike (BHL1750-MS1) Source: 24L2455-02 Prepared & Analyzed: 12/12/2024
Sulfate 69.2 22.2 mg/L 22.2 48.8 91.9 80-120
Matrix Spike (BHL1750-MS2) Source: 24L2585-02 Prepared & Analyzed: 12/12/2024
Sulfate 836 11 22.2 mg/L 22.2 67.2 74.0 80-120
Baitch: BHL1888 - BOD-5210
LCS (BHL1888-BS1) Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) 177 mg/L 198 89.5 85-115
Duplicate (BHL1888-DUP1) Source: 24L2732-01 Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) <240 U 2.40 mg/L <2.40 40
Duplicate (BHL1888-DUP2) Source: 24L2631-04 Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) 5.57 2.40 ma/L 4.38 24.1 40
Duplicate (BHL1888-DUP3) Source: 24L2699-03 Prepared: 12/13/2024 Analyzed: 12/18/2024
50,0 ma/L 10.8 20

Biochemical Oxygen Demand (BOD)

123

" A = Accredited, N = Not Accredited or Acereditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

111

| Page 74 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control

(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1888 - BOD-5210 (Continued)
Duplicate (BHL1888-DUP4) Source: 24L0071-02 Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) 197 50.0 mg/L 221 11.4 20
Duplicate (BHL1888-DUP5) Source: 24L2668-01 Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) 282 50.0 mg/L 289 2.19 20
Duplicate (BHL1888-DUP6) Source: 24L2730-02 Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) >680 50.0 mag/L 691 1.61 20
Duplicate (BHL1888-DUP7) Source: 24L1309-01 Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) 488 100 mg/L 518 6.06 20
Duplicate (BHL1888-DUP8) Source: 24L2882-01 Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) >84.2 3.00 mg/L 84.9 0.851 40
Duplicate (BHL1888-DUP9) Source: 24L0118-02 Prepared: 12/13/2024 Analyzed: 12/18/2024
Biochemical Oxygen Demand (BOD) 67.1 50.0 mg/L 60.5 10.3 20
Batch: BHL1889 - CBOD-5210
LCS (BHL1889-BS1) Prepared: 12/13/2024 Analyzed: 12/18/2024
Carbonaceous BOD (CBOD) 171 mg/L 198 86.4 85-115
Duplicate (BHL1889-DUP1) Source: 24L2626-04 Prepared: 12/13/2024 Analyzed: 12/18/2024
Carbonaceous BOD (CBOD) <2.40 U 2.40 my/L <2.40 40
Duplicate (BHL1889-DUP2) Source: 24L2727-02 Prepared: 12/13/2024 Analyzed: 12/18/2024
Carbonaceous BOD (CBOD) <2.40 U 2.40 mg/L 2.74 200 40

A = Accredited, N = Not Accredited or Accreditation not available

{DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 75 of 141 |




130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
W—S Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Inframark
32259 Morton Road Reported:
Brookshire, TX 77423 01/10/2025 10:19

Quality Control
(Continued)

General Chemistry (Continued)

Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1889 - CBOD-5210 (Continued}

Duplicate (BHL1889-DUP3) Source: 24L2726-02 Prepared: 12/13/2024 Analyzed: 12/18/2024

Carbonaceous BOD (CBOD) 2.85 2.40 mg/L <2.40 200 40
Duplicate (BHL1889-DUP4) Source: 24L2628-02 Prepared: 12/13/2024 Analyzed: 12/18/2024

Carbonaceous BOD (CBOD) 3.03 2.40 mg/L 3.13 3.28 40
Duplicate (BHL1889-DUP5) Source: 24L0171-02 Prepared: 12/13/2024 Analyzed: 12/18/2024

Carbonaceous BOD (CBOD) <240 U 2.40 mg/L <2.40 40
Duplicate (BHL1889-DUP6) Source: 24L2626-02 Prepared: 12/13/2024 Analyzed: 12/18/2024

Carbonaceous BOD (CBOD) <240 U 2.40 mg/L <2.40 40
Duplicate (BHL1889-DUP7) Source: 24L2667-02 Prepared: 12/13/2024 Analyzed: 12/18/2024

Carbonaceous BOD (CBOD) <240 U 2.40 mg/L <2.40 40
Duplicate (BHL1889-DUP8) Source: 24L2776-02 Prepared: 12/13/2024 Analyzed: 12/18/2024

Carbonaceous BOD (CBOD) 3.16 2.40 ma/L 325 2.74 40

Batch: BHL1891 - TDS

Blank (BHL1891-BLK1) Prepared: 12/13/2024 Analyzed: 12/16/2024

Residue-filterable (TDS) <10.0 U 10.0 mg/L
LCS (BHL1891-BS1) Prepared: 12/13/2024 Analyzed: 12/16/2024

Residue-filterable (TDS) 150 10.0 mg/L 150 100 90-110
Duplicate (BHL1891-DUP1) Source: 24L2585-02 Prepared: 12/13/2024 Analyzed: 12/16/2024

Residue-filterable (TDS) 816 10.0 mg/L 808 0.985 10

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 | Page 76 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1906 - TSS
Blank (BHL1906-BLK1) Prepared: 12/13/2024 Analyzed: 12/16/2024
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L
LCS (BHL1906-BS1) Prepared: 12/13/2024 Analyzed: 12/16/2024
Residue-nonfilterable (TSS) 99.3 1.00 mg/L 100 99,3 85-115
Duplicate (BHL1906-DUP1) Source: 24L0316-07 Prepared: 12/13/2024 Analyzed: 12/16/2024
Residue-nonfilterable (TSS) 176 1.00 mg/L 190 7.65 10
Duplicate (BHL1906-DUP2) Source: 24L2601-04 Prepared: 12/13/2024 Analyzed: 12/16/2024
Residue-nonfilterable (T5S) 222 .00 mg/L 220 0.905 10
Batch: BHL1943 - NH3-N SEAL-350.1
Matrix Spike (BHL1943-MS1) Source: 24L2704-02 Prepared & Analyzed: 12/13/2024
Ammonia as N 0.222 0.0401 mg/L 0.200 0.0400 91.0 90-110
Matrix Spike (BHL1943-MS2) Source: 24L2724-01 Prepared & Analyzed: 12/13/2024
Ammonia as N 0.263 0.0401 mg/L 0.200 0.0690 96.6 90-110
Matrix Spike Dup (BHL1943-MSD1) Source: 24L2704-02 Prepared & Analyzed: 12/13/2024
Ammonia as N 0.239 0.0401 mg/L 0,200 0.0400 99,5 90-110 7.38 20
Matrix Spike Dup (BHL1943-MSD2) Source: 24L2724-01 Prepared & Analyzed: 12/13/2024
Ammonia as N 0,267 0.0401 mg/L 0.200 0.0690 98.6 90-110 1.52 20
Batch: BHL1987 - NH3-N SEAL-350.1
Matrix Spike (BHL1987-MS1) Source: 24L2602-04 Prepared & Analyzed: 12/13/2024
mg/L 0.400 61.7 95.5 90-110

Ammonia as N 62.1 5.00

A = Accredited, N = Not Accredited or Accreditation not available

'DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 77 of 141 |




130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@ nwdls.com

www. NWDLS.com

' I TCEQ TX-C24-00185
Inframark

32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL1987 - NH3-N SEAL-350.1 (Continued)
Matrix Spike (BHL1987-MS2) Source: 24L0172-01 Prepared & Analyzed: 12/13/2024
Ammonia as N 38.6 5.00 mg/L 0.400 38.3 93.4 90-110
Matrix Spike Dup (BHL1987-MSD1) Source: 24L2602-04 Prepared & Analyzed: 12/13/2024
Ammonia as N 62.1 5.00 mg/L 0.400 61.7 108 90-110 0.0823 20
Matrix Spike Dup (BHL1987-MSD2) Source: 24L0172-01 Prepared & Analyzed: 12/13/2024
Ammonia as N 38.7 5.00 mg/L 0.400 38.3 99.5 90-110 0.0636 20

Batch: BHL1992 - TSS

Blank (BHL1992-BLK1) Prepared: 12/13/2024 Analyzed: 12/16/2024

Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L
LCS (BHL1992-BS1) Prepared: 12/13/2024 Analyzed: 12/16/2024
Residue-nonfilterable (TSS) 98.5 1.00 mg/L 100 98.5 85-115

Duplicate (BHL1992-DUP1)
Residue-nonfilterable (TSS)

Source: 24L2585-02
4.00 1.00

Prepared: 12/13/2024 Analyzed: 12/16/2024
mg/L 4.00 0.00 10

Duplicate (BHL1992-DUP2) Source: 24L2664-01
Residue-nonfilterable (TSS) 5.47 1.00

Prepared: 12/13/2024 Analyzed: 12/16/2024
mg/L 5.47 0.00 10

Batch: BHL2092 - TSS

Blank (BHL2092-BLK1)
Residue-nonfilterable (TSS)

Prepared: 12/16/2024 Analyzed: 12/17/2024

<1.00 U 1.00 mg/L

% A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 78 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
—
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2092 - TSS (Continued)
LCS (BHL2092-BS1) Prepared: 12/16/2024 Analyzed: 12/17/2024
Residue-nonfilterable (TSS) 99,9 1,00 ma/L 100 99.9 85-115
Duplicate (BHL2092-DUP1) Source: 24L0049-04 Prepared: 12/16/2024 Analyzed: 12/17/2024
Residue-nonfilterable (TSS) 58.0 1.00 mg/L 96.0 2.06 10
Duplicate (BHL2092-DUP2) Source: 24L2699-03 Prepared: 12/16/2024 Analyzed: 12/17/2024
Residue-nonfilterable (TSS) 140 1.00 mag/L 138 1.44 10
Batch: BHL2353 - BOD-5210
LCS (BHL2353-BS1) Prepared: 12/18/2024 Analyzed: 12/23/2024
Biochemical Oxygen Demand (BOD) 190 mg/L 198 96.0 85-115
Duplicate (BHL2353-DUP1) Source: 24L0599-01 Prepared: 12/18/2024 Analyzed: 12/23/2024
Biochemical Oxygen Demand (BOD) 2.94 2.40 mg/L 2.86 2.97 40
Duplicate (BHL2353-DUP2) Source: 24L3183-01 Prepared: 12/18/2024 Analyzed: 12/23/2024
Biochemical Oxygen Demand (BOD) 2.57 2.40 mg/L 2.44 5.20 40
Duplicate (BHL2353-DUP3) Source: 24L3032-03 Prepared: 12/18/2024 Analyzed: 12/23/2024
Biochemical Oxygen Demand (BOD) 263 50.0 mg/L 221 17.1 20
Duplicate (BHL2353-DUP4) Source: 24L3158-03 Prepared: 12/18/2024 Analyzed: 12/23/2024
Biochemical Oxygen Demand (BOD) 265 50.0 mg/L 311 16.2 20
Duplicate (BHL2353-DUP5) Source: 24L3030-08 Prepared: 12/18/2024 Analyzed: 12/23/2024
14.1 20

Biochemical Oxygen Demand (BOD)

109 50.0

mg/L 125

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 79 of 141 |




130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD

Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2353 - BOD-5210 (Continued)

Duplicate (BHL2353-DUP6) Source: 24L3061-07 Prepared: 12/18/2024 Analyzed: 12/23/2024

Biochemical Oxygen Demand (BOD) i79 11 50.0 mg/L 129 32.8 20

Duplicate (BHL2353-DUP7) Source: 24L3080-09 Prepared: 12/18/2024 Analyzed: 12/23/2024

Biochemical Oxygen Demand (BOD) 115 50.0 mg/L 110 4,08 20
Batch: BHL2354 - CBOD-5210

LCS (BHL2354-BS1) Prepared: 12/18/2024 Analyzed: 12/23/2024

Carbonaceous BOD (CBOD) 193 mag/L 198 97.5 85-115

Duplicate (BHL2354-DUP1) Source: 24L0710-01 Prepared: 12/18/2024 Analyzed: 12/23/2024

Carbonaceous BOD (CBOD) <240 U 2.40 mg/L <2.40 40

Duplicate (BHL2354-DUP2) Source: 24L3030-02 Prepared: 12/18/2024 Analyzed: 12/23/2024

Carbonaceous BOD (CBOD) <240 U 2.40 mg/L <2.40 40

Duplicate (BHL2354-DUP3) Source: 24L3078-01 Prepared: 12/18/2024 Analyzed: 12/23/2024

Carbonaceous BOD (CBOD) 3.58 240 mg/L 2.81 24.2 40

Duplicate (BHL2354-DUP4) Source: 24L3092-02 Prepared: 12/18/2024 Analyzed: 12/23/2024

Carbonaceous BOD (CBOD) 3.46 2.40 mg/L 4.60 28.5 40

Duplicate (BHL2354-DUP5) Source: 24L0632-01 Prepared: 12/18/2024 Analyzed: 12/23/2024

Carbonaceous BOD (CBOD) <240 U 2.40 mg/L <2.40 40

Duplicate (BHL2354-DUPG) Source: 24L3039-02 Prepared: 12/18/2024 Analyzed: 12/23/2024

Carbonaceous BOD (CBOD) <240 U 2.40 mg/L <2.40 40

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 80 of 141




130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

WS Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Quality Control

(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2354 - CBOD-5210 (Continued)
Duplicate (BHL2354-DUP7) Source: 24L3059-01 Prepared: 12/18/2024 Analyzed: 12/23/2024
Carbonaceous BOD (CBOD) 4.20 2.40 mg/L 341 20.6 40
Duplicate (BHL2354-DUP8) Source: 24L0664-01 Prepared: 12/18/2024 Analyzed: 12/23/2024
Carbonaceous BOD (CBOD) 132 50.0 mg/L 140 5.54 20
Duplicate (BHL2354-DUP9) Source: 24L0418-01 Prepared: 12/18/2024 Analyzed: 12/23/2024
Carbonaceous BOD (CBOD) 2.79 2.40 mg/L 3.28 16.4 40
Batch: BHL2355 - TDS
Blank (BHL2355-BLK1) Prepared: 12/18/2024 Analyzed: 12/19/2024
Residue-filterable (TDS) <10.0 U 10.0 mg/L
LCS (BHL2355-BS1) Prepared: 12/18/2024 Analyzed: 12/19/2024
Residue-filterable (TDS) 143 10.0 mg/L 150 95.3 90-110
Duplicate (BHL2355-DUP1) Source: 24L3102-02 Prepared: 12/18/2024 Analyzed: 12/19/2024
Residue-filterable (TDS) 830 10.0 mg/L 842 1.44 10
Batch: BHL2361 - TSS
Blank (BHL2361-BLK1) Prepared: 12/18/2024 Analyzed: 12/19/2024
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L
LCS (BHL2361-BS1) Prepared: 12/18/2024 Analyzed: 12/19/2024
Residue-nonfilterable (TSS) 98.8 1.00 mg/L 100 98.8 85-115

A = Accredited, N = Not Accredited or Accreditation not available

| Page 81 of 141 |

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

General Chemistry (Continued)

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)

Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2361 - TSS (Continued)
Duplicate (BHL2361-DUP1) Source: 24L3086-02 Prepared: 12/18/2024 Analyzed: 12/19/2024
Residue-nonfilterable (TSS) 5.05 1.00 mg/L 5.05 0.00 10
Duplicate (BHL2361-DUP2) Source: 24L3185-01 Prepared: 12/18/2024 Analyzed: 12/19/2024
Residue-nonfilterable (TSS) 5.47 1.00 mg/L 5.68 3.77 10
Batch: BHL2437 - EPA 300.0
Duplicate (BHL2437-DUP1) Source: 24L1161-21 Prepared & Analyzed: 12/18/2024
Sulfate 10.4 1.00 mg/L 10.3 0.174 15
Duplicate (BHL2437-DUP2) Source: 24L.3102-02 Prepared & Analyzed: 12/18/2024
Sulfate 69.8 20.0 mg/L 67.9 2.73 15
MRL Check (BHL2437-MRL1) Prepared & Analyzed: 12/18/2024
Sulfate 1.10 1.00 mag/L 1.00 110 50-150
Matrix Spike (BHL2437-MS1) Source: 24L1161-21 Prepared & Analyzed: 12/18/2024
Sulfate 33.6 1.11 mg/L 222 103 104 80-120
Matrix Spike (BHL2437-MS2) Source: 24L3102-02 Prepared & Analyzed: 12/18/2024
Sulfate 88.5 222 mofL 22.2 67.9 92,9 80-120
Batch: BHL2452 - NH3-N SEAL-350.1
Matrix Spike (BHL2452-MS1) Source: 24L3031-02 Prepared & Analyzed: 12/19/2024
Ammonia as N 1.62 0.401 mg/L 0.200 143 96.4 90-110

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 82 of 141




ANWDIS

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060
Email: lab@nwdls.com
wwiw. NWDLS.com
TCEQ TX-C24-00185
Inframark
32259 Morton Road Reported:
Brookshire, TX 77423 01/10/2025 10:19
Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2452 - NH3-N SEAL-350.1 (Continued)
Matrix Spike (BHL2452-MS2) Source: 24L3034-02 Prepared & Analyzed: 12/19/2024
Ammonia as N 0.228 0.0401 myg/L 0.200 0.0280 100 90-110
Matrix Spike Dup (BHL2452-MSD1) Source: 24L3031-02 Prepared & Analyzed: 12/19/2024
Ammenia as N 1.62 0.401 mg/L 0.200 1.43 96.4 90-110 0.00 20
Matrix Spike Dup (BHL2452-MSD2) Source: 24L3034-02 Prepared & Analyzed: 12/19/2024
Ammonia as N 0,232 0.0401 mg/L 0.200 0.0280 102 90-110 1.74 20
Batch: BHL2530 - TSS
Blank (BHL2530-BLK1) Prepared: 12/19/2024 Analyzed: 12/20/2024
Residue-nonfilterable (TSS) <1,00 U 1.00 mg/L
LCS (BHL2530-BS1) Prepared: 12/19/2024 Analyzed: 12/20/2024
Residue-nonfilterable (TSS) 99.2 1.00 mg/L 100 99.2 85-115
Duplicate (BHL2530-DUP1) Source: 24L0664-01 Prepared: 12/19/2024 Analyzed: 12/20/2024
Residue-nonfilterable (TSS) 144 11 1.00 mg/L 112 25.0 10
Duplicate (BHL2530-DUP2) Source: 24L3030-08 Prepared: 12/19/2024 Analyzed: 12/20/2024
Residue-nonfilterable (TSS) 126 1.00 mg/L 124 1.60 10
Batch: BHL2547 - NH3-N SEAL-350.1
Matrix Spike (BHL2547-MS1) Source: 24L.3390-04 Prepared & Analyzed: 12/19/2024
Ammonia as N 27.0 5.00 mg/L 0.400 26.6 94.1 90-110

A = Accredited, N = Not Accredited or Accreditation not available

IDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 83 0f 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@ nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control

(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2547 - NH3-N SEAL-350.1 (Continued)
Matrix Spike (BHL2547-MS2) Source: 24L3248-01 Prepared & Analyzed: 12/19/2024
Ammonia as N 80.8 5.00 mg/L 0.400 80.4 102 90-110
Matrix Spike Dup (BHL2547-MSD1) Source: 24L3390-04 Prepared & Analyzed: 12/19/2024
Ammonia as N 27.0 5.00 mg/L 0.400 26.6 102 90-110 0.110 20
Matrix Spike Dup (BHL2547-MSD2) Source: 24L3248-01 Prepared & Analyzed: 12/19/2024
Ammonia as N 80.8 5.00 mg/L 0.400 80.4 96.9 90-110 0.0236 20
Batch: BHL2726 - TDS
Blank (BHL2726-BLK1) Prepared: 12/20/2024 Analyzed: 12/23/2024
Residue-filterable (TDS) <100 U 10,0 mg/L
LCS (BHL2726-BS1) Prepared: 12/20/2024 Analyzed: 12/23/2024
Residue-filterable (TDS) 150 10.0 mg/L 150 100 90-110
Duplicate (BHL2726-DUP1) Source: 24L3556-02 Prepared: 12/20/2024 Analyzed: 12/23/2024
Residue-filterable (TDS) 584 10.0 mg/L 594 1.70 10
Batch: BHL2735 - BOD-5210
LCS (BHL2735-BS1) Prepared: 12/20/2024 Analyzed: 12/25/2024
Biochemical Oxygen Demand (BOD) 190 mg/L 198 95.8 85-115
Duplicate (BHL2735-DUP1) Source: 24L3543-01 Prepared: 12/20/2024 Analyzed: 12/25/2024
Biochemical Oxygen Demand (BOD) 2.54 2.40 mg/L 2.70 6.18 40

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 84 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385

Quality Control

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
General Chemistry (Continued)
Reporting Spike Source RPD
Analyte Result Qual Limit Units Level Result %REC RPD Limit
Batch: BHL2735 - BOD-5210 (Continued)
Duplicate (BHL2735-DUP2) Source: 24L3497-02 Prepared: 12/20/2024 Analyzed: 12/25/2024
Biochemical Oxygen Demand (BOD) 3.95 2.40 mg/L 3.74 5.46 40
Duplicate (BHL2735-DUP3) Source: 24L0786-04 Prepared: 12/20/2024 Analyzed: 12/25/2024
Biochemical Oxygen Demand (BOD) 12.0 2.40 mg/L 119 0.756 20
Duplicate (BHL2735-DUP4) Source: 24L3482-03 Preﬁared: 12/20/2024 Analyzed: 12/25/2024
Biochemical Oxygen Demand (BOD) 158 50.0 mg/L 148 6.59 20
Duplicate (BHL2735-DUP5) Source: 24L3463-03 Prepared: 12/20/2024 Analyzed: 12/25/2024
Biochemical Oxygen Demand (BOD) 151 50.0 mg/L 172 13.3 20
Batch: BHL2736 - CBOD-5210
LCS (BHL2736-BS1) Prepared: 12/20/2024 Analyzed: 12/25/2024
Carbonaceous BOD (CBOD) 186 mg/L 198 94.0
Duplicate (BHL2736-DUP1) Source: 24L3482-02 Prepared: 12/20/2024 Analyzed: 12/25/2024
Carbonaceous BOD (CBOD) <240 U 2,40 mg/L 2.65 200 40
Duplicate (BHL2736-DUP2) Source: 24L3478-04 Prepared: 12/20/2024 Analyzed: 12/25/2024
Carbonaceous BOD (CBOD) 331 2.40 mg/L 3.93 17.1 40
Duplicate (BHL2736-DUP3) Source: 24L3480-04 Prepared: 12/20/2024 Analyzed: 12/25/2024
Carbonaceous BOD (CBOD) <240 U 2.40 mg/L 3.04 200 40
Duplicate (BHL2736-DUP4) Source: 24L3549-02 Prepared: 12/20/2024 Analyzed: 12/25/2024
5.45 40

Carbonaceous BOD (CBOD)

3.88 2.40

mg/L 3.68

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 85 of 141




130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

WS Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road Reported:
Brookshire, TX 77423 01/10/2025 10:19

Quality Control
(Continued)

General Chemistry (Continued)

Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2736 - CBOD-5210 (Continued)
Duplicate (BHL2736-DUP5) Source: 24L0537-01 Prepared: 12/20/2024 Analyzed: 12/25/2024
Carbonaceous BOD (CBOD) 335 11 2.40 ma/L 27.0 21.6 20
Duplicate (BHL2736-DUP6) Source: 24L3467-02 Prepared: 12/20/2024 Analyzed: 12/25/2024
Carbonaceous BOD (CBOD) 421 2.40 mag/L 4.04 4.00 40
Duplicate (BHL2736-DUP7) Source: 24L3697-01 Prepared: 12/20/2024 Analyzed: 12/25/2024
Carbonaceous BOD (CBOD) 257 50.0 mg/L 281 9.03 20
Batch: BHL2808 - EPA 300.0
Duplicate (BHL2808-DUP1) Source: 24L.3530-02 Prepared & Analyzed: 12/20/2024
Sulfate 78.6 20.0 mg/L 79.7 1.39 15
MRL Check (BHL2808-MRL1) Prepared & Analyzed: 12/20/2024
Sulfate 1.17 1.00 mg/L 1.00 117 50-150
Matrix Spike (BHL2808-MS1) Source: 24L3530-02 Prepared & Analyzed: 12/20/2024
Sulfate 100 22.2 mg/L 22.2 79.7 91.4 80-120
Batch: BHL2843 - NH3-N SEAL-350.1
Matrix Spike (BHL2843-MS1) Source: 24L3556-02 Prepared & Analyzed: 12/20/2024
Ammonia as N 0.269 0.0401 mg/L 0.200 0.0620 103 90-110
Matrix Spike (BHL2843-MS2) Source: 24L3506-02 Prepared & Analyzed: 12/20/2024
Ammonia as N 0.324 0.0401 ma/L 0.200 0.112 106 90-110

¥ A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 | Page 86 of 141 |




130 S. Trade Center Parkway. Conroe TX 77383
Tel: (936) 321-6060

WS Email: lab@nwdls.com
www., NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Quality Control

(Continued)

General Chemistry (Continued)

Reporting Spike Source %REC RPD
Result Qual Limit Units Level Result %REC Limits RPD Limit

Analyte

Batch: BHL2843 - NH3-N SEAL-350.1 (Continued)

Matrix Spike Dup (BHL2843-MSD1) i Source: 24L3556-02 Prepared & Analyzed: 12/20/2024

Ammonia as N 0.271 0.0401 mg/L 0.200 0.0620 104 90-110 0.743 20
Matrix Spike Dup (BHL2843-MSD2) Source: 24L3506-02 Prepared & Analyzed: 12/20/2024

Ammonia as N 0.330 0.0401 mg/L 0.200 0.112 109 90-110 1.84 20

Batch: BHL2867 - NH3-N SEAL-350.1

Matrix Spike (BHL2867-MS1) Source: 24L3697-01 Prepared & Analyzed: 12/20/2024

Ammonia as N 32.8 5.00 ma/L 0.400 323 106 90-110
Matrix Spike (BHL2867-MS2) Source; 24L0586-04 Prepared & Analyzed: 12/20/2024

Ammonia as N 25.1 5.00 mg/L 0.400 24.7 101 90-110

Matrix Spike Dup (BHL2867-MSD1) Source: 24L3697-01 Prepared & Analyzed: 12/20/2024

Ammonia as N 32.7 5.00 mg/L 0.400 323 101 90-110 0.0583 20
Matrix Spike Dup (BHL2867-MSD2) Source: 24L0586-04 Prepared & Analyzed: 12/20/2024

Ammonia as N 25.1 5.00 mg/L 0.400 24.7 95.2 90-110 0.0878 20

Batch: BHL2955 - TSS

Blank (BHL2955-BLK1)
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L

Prepared: 12/23/2024 Analyzed: 12/26/2024

Prepared: 12/23/2024 Analyzed: 12/26/2024

LCS (BHL2955-BS1)
98.5 .00  mg/L 100 98.5 85-115

Residue-nonfilterable (TSS)

A = Accredited, N = Not Accredited or Accreditation not available

| Page 87 of 141 |

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022



ANWDLS

Infrarmark
32259 Morton Road
Brookshire, TX 77423

General Chemistry (Continued)

Quality Control
(Continued)

130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936G) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Reporting Spike Source %REC RPD

Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2955 - TSS (Continued)

Duplicate (BHL2955-DUP1) Source: 24L0698-01 Prepared: 12/23/2024 Analyzed: 12/26/2024

Residue-nonfilterable (TSS) 547 1.00 mg/L 5.68 3.77 10

Duplicate (BHL2955-DUP2) Source: 24L3717-01 Prepared: 12/23/2024 Analyzed: 12/26/2024

Residue-nonfilterable (TSS) 3.58 11 1.00 mg/L 4.00 11.1 10
Batch: BHL2978 - TSS

Blank (BHL2978-BLK1) Prepared: 12/23/2024 Analyzed: 12/26/2024

Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L

LCS (BHL2978-BS1) Prepared: 12/23/2024 Analyzed: 12/26/2024

Residue-nonfilterable (TSS) 99.4 1.00 mg/L 100 99.4 85-115

Duplicate (BHL2978-DUP1) Source: 24L0517-04 Prepared: 12/23/2024 Analyzed: 12/26/2024

Residue-nonfilterable (TSS) 196 1.00 ma/L 196 0.00 10

Duplicate (BHL2978-DUP2) Source: 24L3537-03 Prepared: 12/23/2024 Analyzed: 12/26/2024

Residue-nonfilterable (TSS) 98.0 1.00 mg/L 106 7.84 10
Batch: BHL2988 - EPA 300.0

Duplicate (BHL2988-DUP1) Source: 24L0230-01RE1 Prepared & Analyzed: 12/23/2024

Sulfate 348 100 mg/L 352 1.17 15

MRL Check (BHL2988-MRL1) Prepared & Analyzed: 12/23/2024

Sulfate 1.00 mg/L 1.00 110 50-150

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 88 of 141 |




ANV\DLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Quality Control

130 S. Trade Center Parkway. Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL2988 - EPA 300.0 (Continued)
Matrix Spike (BHL2988-MS1) Source: 24L0230-01RE1 Prepared & Analyzed: 12/23/2024
Sulfate 49,7 11, U 111 mg/L 222 352 NR 80-120
Batch: BHL3102 - BOD-5210
LCS (BHL3102-BS1) Prepared: 12/24/2024 Analyzed: 12/29/2024
Biochemical Oxygen Demand (BOD) 197 mg/L 198 99.6 85-115
Duplicate (BHL3102-DUP1) Source: 24L3867-02 Prepared: 12/24/2024 Analyzed: 12/29/2024
Biochemical Oxygen Demand (BOD) 2.88 2.40 mg/L <2.40 200 40
Duplicate (BHL3102-DUP2) Source: 24L3870-02 Prepared: 12/24/2024 Analyzed: 12/29/2024
Biochemical Oxygen Demand (BOD) <240 U 2.40 mg/L 2.46 200 40
Duplicate (BHL3102-DUP3) Source: 24L3757-01 Prepared: 12/24/2024 Analyzed: 12/29/2024
Biochemical Oxygen Demand (BOD) 145 50.0 mg/L 147 1.26 20
Duplicate (BHL3102-DUP4) Source: 24L0699-08 Prepared: 12/24/2024 Analyzed: 12/29/2024
Biochemical Oxygen Demand (BOD) 137 50.0 mg/L 135 1.36 20
Batch: BHL3103 - CBOD-5210
LCS (BHL3103-BS1) Prepared: 12/24/2024 Analyzed: 12/29/2024
Carbonaceous BOD (CBOD) 208 mg/L 198 105 85-115
Duplicate (BHL3103-DUP1) Source: 24L3859-01 Prepared: 12/24/2024 Analyzed: 12/29/2024
Carbonaceous BOD (CBOD) 4,80 2.40 mag/L <2.40 200 40
A = Accredited, N = Not Accredited or Accreditation not available
/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022 I Page 89 of 141 —l




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit

Batch: BHL3103 - CBOD-5210 (Continued)

Duplicate (BHL3103-DUP2)
Carbonaceous BOD (CBOD)

Duplicate (BHL3103-DUP3)
Carbonaceous BOD (CBOD)

Source: 24L3865-02

<240 U 2.40

Source: 24L3897-02
3.16 2.40

Duplicate (BHL3103-DUP4)
Carbonaceous BOD (CBOD)

Source: 24L3867-02
3.66 2.40

Prepared: 12/24/2024 Analyzed: 12/29/2024
mg/L 2.72 200 40

Prepared: 12/24/2024 Analyzed: 12/29/2024
mag/L 3.58 126 40

Prepared: 12/24/2024 Analyzed: 12/29/2024
mg/L 4.84 27.8 40

Batch: BHL3166 - NH3-N SEAL-350.1

Matrix Spike (BHL3166-MS1)
Ammonia as N

Source: 24L3929-02
0.249 0.0401

Prepared & Analyzed: 12/27/2024
mg/L 0.200 0.0500 99.6 90-110

Matrix Spike (BHL3166-MS2)
Ammonia as N

Source: 24L3925-01
0.266 0.0401

Matrix Spike Dup (BHL3166-MSD1)
Ammonia as N

Matrix Spike Dup (BHL3166-MSD2)
Ammonia as N

Source: 24L.3929-02

0.265 0.0401

Source: 24L3925-01
0.270 0.0401

Batch: BHL3182 - TDS

Blank (BHL3182-BLK1)
Residue-filterable (TDS)

<100 U 10.0

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

Prepared & Analyzed: 12/27/2024
mg/L 0.200 0.0710 97.1 90-110

Prepared & Analyzed: 12/27/2024
mg/L 0.200 0.0500 107 90-110 5.85 20

Prepared & Analyzed: 12/27/2024
mg/L 0.200 0.0710 99.1 90-110 1.50 20

Prepared: 12/26/2024 Analyzed: 12/27/2024
mg/L

| Page 90 of 141




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

General Chemistry (Continued)

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@unwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)

-
| Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL3182 - TDS (Continued)
LCS (BHL3182-BS1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-filterable (TDS) 150 10.0 mg/L 150 100 90-110
Duplicate (BHL3182-DUP1) Source: 24L3879-02 Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-filterable (TDS) 850 100 mg/L 888 0.225 10
Duplicate (BHL3182-DUP2) Source: 24L4181-02 Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-filterable (TDS) 502 10.0 mg/L 500 0.399 10
Batch: BHL3183 - BOD-5210
LCS (BHL3183-BS1) Prepared: 12/26/2024 Analyzed: 12/31/2024
Biochemical Oxygen Demand (BOD) 179 mg/L 198 90.3 85-115
Duplicate (BHL3183-DUP1) Source: 24L0616-01 Prepared: 12/26/2024 Analyzed: 12/31/2024
Biochemical Oxygen Demand (BOD) 6.55 2.40 mg/L 6.09 7.21 40
Duplicate (BHL3183-DUP2) Source: 24L4050-03 Prepared: 12/26/2024 Analyzed: 12/31/2024
Biochemical Oxygen Demand (BOD) 287 50.0 mg/L 308 7.14 20
Duplicate (BHL3183-DUP3) Source: 24L0725-02 Prepared: 12/26/2024 Analyzed: 12/31/2024
Biochemical Oxygen Demand (BOD) 56.9 11 50.0 mg/L 729 24.7 40
Duplicate (BHL3183-DUP4) Source: 241L4259-03 Prepared: 12/26/2024 Analyzed: 12/31/2024
Biochemical Oxygen Demand (BOD) <50.0 14, U 50.0 mg/L <50.0 20
Duplicate (BHL3183-DUPS5) Source: 24L0534-01 Prepared: 12/26/2024 Analyzed: 12/31/2024
8.42 11 2.40 mg/L 104 21.2 20

Biochemical Oxygen Demand (BOD)

A = Accredited, N = Not Accredited or Accreditation not available

IDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 91 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Baitch: BHL3184 - CBOD-5210
LCS (BHL3184-BS1) ' Prepared: 12/26/2024 Analyzed: 12/31/2024
Carbonaceous BOD (CBOD) 179 mg/L 198 90.3 85-115
Duplicate (BHL3184-DUP1) Source: 24L0678-02 Prepared: 12/26/2024 Analyzed: 12/31/2024
Carbonaceous BOD (CBOD) 479 11 2.40 mg/L 2.69 56.3 20
Duplicate (BHL3184-DUP2) Source: 24L4163-02 Prepared: 12/26/2024 Analyzed: 12/31/2024
Carbonaceous BOD (CBOD) 7.38 2.40 mg/L 7.81 5.69 20
Duplicate (BHL3184-DUP3) Source: 24L4180-02 Prepared: 12/26/2024 Analyzed: 12/31/2024
Carbonaceous BOD (CBOD) 2.59 2.40 mg/L 340 26.9 20
Duplicate (BHL3184-DUP4) Source: 24L4245-01 Prepared: 12/26/2024 Analyzed: 12/31/2024
Carbonaceous BOD (CBOD) 6.02 2.40 mg/L 5.68 5.98 20
Duplicate (BHL3184-DUP5) Source: 24L0453-01 Prepared: 12/26/2024 Analyzed; 12/31/2024
Carbonaceous BOD (CBOD) 3,21 2.40 mg/L <2.40 200 20
Batch: BHL3188 - EPA 300.0
Duplicate (BHL3188-DUP1) Source: 24L4163-02 Prepared & Analyzed: 12/26/2024
Sulfate 46.9 1.00 mag/L 46.9 0.0192 15
Duplicate (BHL3188-DUP2) Source: 241L3915-02 Prepared & Analyzed: 12/26/2024
Sulfate 45.0 1.00 mg/L 45.0 0.0378 15
MRL Check (BHL3188-MRL1) Prepared & Analyzed: 12/26/2024
1.00 mg/L 1.00 116 50-150

Sulfate

= A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 92 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
Email: lab@ nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit  Units Level Result %REC Limits RPD Limit
Batch: BHL3188 - EPA 300.0 (Continued)
Matrix Spike (BHL3188-MS1) Source: 24L4163-02 Prepared & Analyzed: 12/26/2024
Sulfate 71.3 1.11 mg/L 22.2 46.9 109 80-120
Matrix Spike (BHL3188-MS2) Source: 24L3915-02 Prepared & Analyzed: 12/26/2024
Sulfate 69.3 111 mg/L 22.2 45.0 109 80-120
Batch: BHL3191 - TSS
Blank (BHL3191-BLK1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L
LCS (BHL3191-BS1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-nonfilterable (TSS) 97.7 1.00 mg/L 100 97.7 85-115
Duplicate (BHL3191-DUP1) Source: 24L0700-01 Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-nonfilterable (TSS) 6.11 11 1.00 mg/L 6.95 12.9 10
Duplicate (BHL3191-DUP2) Source: 24L3926-01 Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-nonfilterable (TSS) 11.4 1.00 mg/L 11.4 0.00 10
Batch: BHL3271 - TSS
Blank (BHL3271-BLK1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-nonfilterable (TSS) <1.00 U 1.00 ma/L
LCS (BHL3271-BS1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-nonfilterable (TSS) 99.0 1.00 mg/L 100 99.0 85-115

A = Accredited, N = Not Accredited or Accreditation not available

(DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 93 of 141 |




ANW.DLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit  Units Level Result %REC Limits RPD Limit
Batch: BHL3271 - TSS (Continued)
Duplicate (BHL3271-DUP1) Source; 24L0677-01 Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-nonfilterable (TSS) 100 1 1.00 mg/L 114 13.1 10
Duplicate (BHL3271-DUP2) Source: 24L3870-06 Prepared: 12/26/2024 Analyzed: 12/27/2024
Residue-nonfilterable (TSS) 208 11 1.00 ma/L 176 16.7 10
Batch: BHL3329 - NH3-N SEAL-350.1
Matrix Spike (BHL3329-MS1) Source: 24L4259-03 Prepared & Analyzed: 12/26/2024
Ammonia as N 0.385 0.0500 ma/L 0.400 <0.0500 96.2 90-110
Matrix Spike (BHL3329-MS2) Source: 241L4212-04 Prepared & Analyzed: 12/26/2024
Ammonia as N 46.2 5.00 mg/L 0.400 45.8 104 90-110
Matrix Spike Dup (BHL3329-MSD1) Source: 24L4259-03 Prepared & Analyzed: 12/26/2024
Ammonia as N 0.376 0.0500 mg/L 0.400 <0.0500 94.1 90-110 2.18 20
Matrix Spike Dup (BHL3329-MSD2) Source: 24L4212-04 Prepared & Analyzed: 12/26/2024
Ammonia as N 46.2 5.00 mg/L 0.400 45.8 97.8 90-110 0.0531 20
Batch: BHL3330 - NH3-N SEAL-350.1
Matrix Spike (BHL3330-MS1) Source: 24L3851-01 Prepared & Analyzed: 12/26/2024
Ammonia as N 35.6 5.00 mag/L 0.400 35.2 96.6 90-110
Matrix Spike Dup (BHL3330-MSD1) Source: 24L3851-01 Prepared & Analyzed: 12/26/2024
5.00 ma/L 0.400 35.2 92.3 90-110 0.0483 20

Ammonia as N 35.6

¥ A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 94 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL3428 - TDS
Blank (BHL3428-BLK1) Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-filterable (TDS) <10.0 U 10.0 mg/L
LCS (BHL3428-BS1) Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-filterable (TDS) 150 10.0 ma/L 150 100 90-110
Duplicate (BHL3428-DUP1) Source: 24L4193-02 Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-filterable (TDS) 874 10.0 mg/L 882 0.911 10
Batch: BHL3431 - TSS
Blank (BHL3431-BLK1) Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L
LCS (BHL3431-BS1) Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-nonfilterable (TSS) 99.6 1.00 mag/L 100 99.6 85-115
Duplicate (BHL3431-DUP1) Source: 24L4193-02 Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-nonfilterable (TSS) 4.21 1.00 mag/L 4,00 5.13 10
Duplicate (BHL3431-DUP2) Source: 241L4239-02 Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-nonfilterable (TSS) 2,95 11 1.00 mg/L 2.32 24.0 10
Batch: BHL3439 - TSS
Blank (BHL3439-BLK1) Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-nonfilterable (TSS) <1,.00 U 1.00 mag/L
A = Accredited, N = Not Accredited or Accreditation not available
YDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 I Page 95 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@ nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL3439 - TSS (Continued)
LCS (BHL3439-BS1) Prepared: 12/27/2024 Analyzed: 12/30/2024
Residue-nonfilterable (TSS) 99.6 1.00 mg/L 100 99.6 85-115

Duplicate (BHL3439-DUP1)
Residue-nonfilterable (TSS)

Duplicate (BHL3439-DUP2)
Residue-nonfilterable (TSS)

130

134

Source: 24L0704-02
1.00

Source: 24L4055-01
J1 1.00

Prepared: 12/27/2024 Analyzed: 12/30/2024
ma/L 124 7.75 10

Prepared: 12/27/2024 Analyzed: 12/30/2024
mg/L 116 11.4 10

Batch: BHL3644 - NH3-N SEAL-350.1

Matrix Spike (BHL3644-MS1)
Ammonia as N

Matrix Spike (BHL3644-MS2)
Ammonia as N

0.168

0.255

Source: 24L4069-02
B) 0.0401

Source: 24L4031-02
0.0401

Prepared & Analyzed: 12/30/2024
mg/L 0.200 <0.0401 84.0 90-110

Prepared & Analyzed: 12/30/2024
mg/L 0.200 0.0560 99.1 90-110

Matrix Spike Dup (BHL3644-MSD1)
Ammonia as N

Matrix Spike Dup (BHL3644-MSD2)
Ammonia as N

Batch: BHL3711 - BOD-5210
LCS (BHL3711-BS1)
Biochemical Oxygen Demand (BOD)

0.160

0.251

204

Source: 24L4069-02
11 0.0401

Source: 24L4031-02
0.0401

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

Prepared & Analyzed: 12/30/2024

mg/L 0.200 <0.0401 80.0 90-110 4,88 20

Prepared & Analyzed: 12/30/2024
mg/L 0.200 0.0560 97.1 90-110 1.59 20

Prepared: 12/31/2024 Analyzed: 01/05/2025
mg/L 198 103 85-115

| Page 96 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BAL3711 - BOD-5210 (Continued)
Duplicate (BHL3711-DUP1) " Source: 24L4556-02 Prepared: 12/31/2024 Analyzed: 01/05/2025
Biochemical Oxygen Demand (BOD) 7.69 2.40 mg/L 6.61 15.2 40
Duplicate (BHL3711-DUP2) Source: 24L4699-01 Prepared: 12/31/2024 Analyzed: 01/05/2025
Biochemical Oxygen Demand (BOD) 4.78 3.00 mg/L 4.25 11.7 40
Duplicate (BHL3711-DUP3) Source: 24L4817-03 Prepared: 12/31/2024 Analyzed: 01/05/2025
Biochemical Oxygen Demand (BOD) 248 50.0 mg/L 228 8.61 20
Duplicate (BHL3711-DUP4) Source: 24L4681-02 Prepared: 12/31/2024 Analyzed: 01/05/2025
Biochemical Oxygen Demand (BOD) 167 50.0 mg/L <50.0 200 20
Batch: BHL3712 - CBOD-5210
LCS (BHL3712-BS1) Prepared: 12/31/2024 Analyzed: 01/05/2025
Carbonaceous BOD (CBOD) 239 11 mg/L 198 121 85-115
Duplicate (BHL3712-DUP1) Source: 24L4597-02 Prepared: 12/31/2024 Analyzed: 01/05/2025
Carbonaceous BOD (CBOD) 3.56 2.40 mg/L 3.83 7.42 40
Duplicate (BHL3712-DUP2) Source: 24L4640-02 Prepared: 12/31/2024 Analyzed: 01/05/2025
Carbonaceous BOD (CBOD) 5.70 2.40 mg/L 5.96 4,32 40
Duplicate (BHL3712-DUP3) Source: 24L0487-01 Prepared: 12/31/2024 Analyzed: 01/05/2025
Carbonaceous BOD (CBOD) 241 11 2.40 mg/L 16.6 149 20
Batch: BHL3744 - TSS
Blank (BHL3744-BLK1) Prepared: 12/31/2024 Analyzed: 01/02/2025
Residue-nonfilterable (TSS) <100 U 1.00 mg/L

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 97 of 141 |




ANV\DLS

Inframark
32259 Morton Road
Brookshire, TX 77423

General Chemistry (Continued)

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)

Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL3744 - TSS (Continued)
LCS (BHL3744-BS1) Prepared: 12/31/2024 Analyzed: 01/02/2025
Residue-nonfilterable (TSS) 99.0 1.00 mg/L 100 99.0 85-115
Duplicate (BHL3744-DUP1) Source: 2414531-01 Prepared: 12/31/2024 Analyzed: 01/02/2025
Residue-nonfilterable (TSS) 196 1.00 ma/L 206 4.98 10
Duplicate (BHL3744-DUP2) Source: 24L4616-01 Prepared: 12/31/2024 Analyzed: 01/02/2025
Residue-nonfilterable (TSS) 61.2 1.00 mg/L 57.5 6.32 10
Batch: BHL3767 - EPA 300.0
Duplicate (BHL3767-DUP1) Source: 24L4640-02 Prepared & Analyzed: 12/31/2024
Sulfate 67.2 20.0 mag/L 65.7 2.20 15
MRL Check (BHL3767-MRL1) Prepared & Analyzed: 12/31/2024
Sulfate 1.14 1.00 mg/L 1.00 114 50-150
Matrix Spike (BHL3767-MS1) Source: 24L4640-02 Prepared & Analyzed: 12/31/2024
Sulfate 87.2 22.2 mg/L 22.2 65.7 96.5 80-120
Batch: BHL3795 - NH3-N SEAL-350.1
Matrix Spike (BHL3795-MS1) Source: 2414673-07 Prepared & Analyzed: 01/02/2025
Ammonia as N 62.7 5,00 mg/L 0.400 62.3 109 90-110
Matrix Spike (BHL3795-MS2) Source: 24L0487-05 Prepared & Analyzed: 01/02/2025
Ammonia as N 28.2 5.00 mg/L 0.400 27.8 102 90-110

¥ A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 98 of 141 |




AN\/\DIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL3795 - NH3-N SEAL-350.1 (Continued)
Matrix Spike Dup (BHL3795-MSD1) Source: 24L4673-07 Prepared & Analyzed: 01/02/2025
Ammonia as N 62.7 5.00 mg/L 0.400 62.3 98.6 90-110 0.0665 20
Matrix Spike Dup (BHL3795-MSD2) Source: 24L0487-05 Prepared & Analyzed: 01/02/2025
Ammonia as N 28.2 5.00 mg/L 0.400 27.8 98.4 90-110 0.0570 20
Batch: BIAO063 - TDS
Blank (BIAO063-BLK1) Prepared: 01/02/2025 Analyzed: 01/03/2025
Residue-filterable (TDS) <100 U 10.0 mg/L
LCS (BIAD063-BS1) Prepared: 01/02/2025 Analyzed: 01/03/2025
Residue-filterable (TDS) 149 10.0 mag/L 150 99.3 90-110

Duplicate (BIA0063-DUP1) Source: 25A1129-02

Prepared: 01/02/2025 Analyzed: 01/03/2025

Residue-filterable (TDS) 700 10.0 mg/L 698 0.286 10
Batch: BIAOO69 - TSS
Blank (BIA0069-BLK1) Prepared: 01/02/2025 Analyzed: 01/03/2025
Residue-nonfilterable (TSS) <1.00 U 1.00 mg/L
LCS (BIAD069-BS1) Prepared: 01/02/2025 Analyzed: 01/03/2025
Residue-nonfilterable (TSS) 99,1 1.00 mag/L 100 99.1 85-115
Duplicate (BIA0069-DUP1) Source: 24L4640-02 Prepared: 01/02/2025 Analyzed: 01/03/2025
mg/L 7.37 0.00 10

Residue-nonfilterable (TSS) 7.37 1.00

A = Accredited, N = Not Accredited or Accreditation not available

VDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

[ Page 99 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@ nwdls.com

www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)
General Chemistry (Continued)
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BIAOD69 - TSS (Continued)
Duplicate (BIA0D069-DUP2) Source: 24L4815-01 Prepared: 01/02/2025 Analyzed: 01/03/2025
Residue-nonfilterable (TSS) 6.32 1.00 mg/L 5.89 6,90 10
Batch: BIAO185 - NH3-N SFAL-350.1
Matrix Spike (BIA0185-MS1) Source: 24L4793-02 Prepared & Analyzed: 01/03/2025
Ammonia as N 0.826 0.160 mg/L 0.200 0.644 90.6 S0-110
Matrix Spike (BIA0185-MS2) Source; 24L4657-02 Prepared & Analyzed: 01/03/2025
Ammonia as N 0.493 1 0.160  mg/L 0.200 0.313 89.8 90-110
Matrix Spike Dup (BIA0185-MSD1) Source: 24L4793-02 Prepared & Analyzed: 01/03/2025
Ammonia as N 0.822 11 0.160 mg/L 0.200 0.644 88.6 90-110 0.487 20
Matrix Spike Dup (BIAO185-MSD2) Source: 240L4657-02 Prepared & Analyzed: 01/03/2025
Ammonia as N 0.501 0.160 mg/L 0.200 0.313 93.8 90-110 1.61 20

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 100 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway,. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:

01/10/2025 10:19

Quality Control
(Continued)
Microbiology
e
Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHLO742 - TC EC Quantitray
Blank (BHLO742-BLK1) Prepared: 12/05/2024 Analyzed: 12/06/2024
Escherichia coli (E. coli) <1.00 U 1.00 MPN/100
mL
Duplicate (BHL0O742-DUP1) Source: 24L1764-01 Prepared: 12/05/2024 Analyzed: 12/06/2024
Escherichia coli (E. coli) 29.4 1.00 MPN/100 25.3 15.0 200
mL
Batch: BHL1744 - TC EC Quantitray
Blank (BHL1744-BLK1) Prepared: 12/12/2024 Analyzed: 12/13/2024
Escherichia coli (E. coli) <1.00 U 1.00 MPN/100
mL
Duplicate (BHL1744-DUP1) Source: 24L2586-01 Prepared: 12/12/2024 Analyzed: 12/13/2024
Escherichia coli (E. coli) >2420 1.00 MPN/100 1990 19.7 200
mL
Batch: BHL2706 - TC EC Quantitray
Blank (BHL2706-BLK1) Prepared: 12/19/2024 Analyzed: 12/20/2024
Escherichia coli (E. coli) <1,00 U 1.00 MPN/100
mL
Duplicate (BHL2706-DUP1) Source: 24L3531-01 Prepared: 12/19/2024 Analyzed: 12/20/2024
Escherichia coli (E. coli) <1.00 11, U 1.00 MPN/100 2.00 200 200
mL
Batch: BHL3324 - TC EC Quantitray
Blank (BHL3324-BLK1) Prepared: 12/26/2024 Analyzed: 12/27/2024
Escherichia coli (E. coli) <1.00 U 1.00 MPN/100
mL

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 101 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

Quality Control
(Continued)

Microbiology (Continued)

Reporting Spike Source %REC RPD
Analyte Result Qual Limit Units Level Result %REC Limits RPD Limit
Batch: BHL3324 - TC EC Quantitray (Continued)
Duplicate (BHL3324-DUP1) Source: 24L4245-01 Prepared: 12/26/2024 Analyzed: 12/27/2024
Escherichia coli (E. coli) <1.00 J1, U 1.00 MPN/100 203 200 200
mL
Duplicate (BHL3324-DUP2) Source: 24L4249-01 Prepared: 12/26/2024 Analyzed: 12/27/2024
Escherichia coli (E. coli) <1,00 U 1.00 MPN/100 <1.00 200
mL

¥ A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 102 of 141 |




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Work Order: 2410025

Check Points

No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted
Work Order: 24L0026
Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted
Work Order: 2410027
Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted

A = Accredited, N = Nat Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

Sample Condition Checklist

130 S. Trade Center Parkway, Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com
TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

| Page 103 of 141 |




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Work Order: 2410028
Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted

Work Order: 24L0029

Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted
Work Order: 24L0030
Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

| Page 104 of 141 |




130 S. Trade Center Parkway. Conroe TX 77383
Tel: (936) 321-6060

WS Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Work Order: 24L0545

Check Points

No Custody Seals

Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

Work Order: 2410546

Check Points

No Custody Seals

Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

Work Order: 24L0547

Check Points
No Custody Seals
Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

A = Accredited, N = Not Accredited or Accreditation not available

| Page 105 of 141 |

DLS_Std Multi WO Revision 4.3 Effective 7/6/2022




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Work Order: 240548
Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted

Work Order: 24L0549

Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted
Work Order: 24L0550

Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted

il A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

130 S, Trade Center Parkway. Conroe TX 77383

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com
TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

| Page 106 of 141




130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

WS Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Work Order: 24L1104

Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted
Work Order: 24L1506
Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted

Work Order: 24L1763

Check Points
No Custody Seals
Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

A = Accredited, N = Not Accredited or Accreditation not available

| Page 107 of 141 |

'DLS_Std Multi WO Revision 4.3 Effective 7/6/2022




ANWDIS

Inframark
32259 Morton Road
Brookshire, TX 77423

Work Order: 24L1764

Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted
Work Order: 24L2236
Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted

Work Order: 24L.2585

Check Points

No

Yes
Yes
Yes
Yes
Yes
Yes

Yes

Custody Seals

Containers Intact
COC/Labels Agree

Received On Ice
Appropriate Containers
Appropriate Sample Volume
Coolers Intact

Samples Accepted

“ A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

130 S. Trade Center Parkway. Conroe TX 77385

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

| Page 108 of 141




130 S. Trade Center Parkway. Conroe TX 77385
Tel: (936) 321-6060

WS Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00183

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Work Order: 24L.2586

Check Points

No Custody Seals

Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume

Yes Coolers Intact

Yes Samples Accepted
Work Order; 2413102

Check Points

No Custody Seals

Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

Work Order: 2413529

Check Points

No Custody Seals

No Containers Intact

No COC/Labels Agree

No Received On Ice

No Appropriate Containers

No Appropriate Sample Volume
No Coolers Intact

No Samples Accepted

A = Accredited, N = Not Accredited or Accreditation not available

| Page 109 of 141 |

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Work Order: 24L3530

Check Points
Na Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted
Work Order: 24L.3531
Check Points
No Custody Seals
Yes Containers Intact
Yes COC/Labels Agree
Yes Received On Ice
Yes Appropriate Containers
Yes Appropriate Sample Volume
Yes Coolers Intact
Yes Samples Accepted

Work Order: 243878

Check Points

No Custody Seals

No Containers Intact

No COC/Labels Agree

No Received On Ice

No Appropriate Containers

No Appropriate Sample Volume
No Coolers Intact

No Samples Accepted

2 A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

130 S. Trade Center Parkway. Conroe TX 77383

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

| Page 110 of 141




130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

NAHS Email: lab@nwdls.com
www. NWDLS.com

TCEQ TX-C24-00185

Inframark
32259 Morton Road
Brookshire, TX 77423

Reported:
01/10/2025 10:19

Work Order: 24L3879

Check Points

No Custody Seals

Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

Work Order: 2414193

Check Points
No Custody Seals
Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

Work Order: 24L4194

Check Points
No Custody Seals
Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

A = Accredited, N = Not Accredited or Accreditation not available

| Page 111 of 141 |

DLS_Std Multi WO Revision 4.3 Effective 7/6/2022




ANWDLS

Inframark
32259 Morton Road
Brookshire, TX 77423

Work Order: 2414640

Check Points

No Custody Seals

Yes Containers Intact

Yes COC/Labels Agree

Yes Received On Ice

Yes Appropriate Containers

Yes Appropriate Sample Volume
Yes Coolers Intact

Yes Samples Accepted

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

130 S. Trade Center Parkway, Conroe TX 77383
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

[ Page 112 of 141




130 S. Trade Center Parkway. Conroe TX 77385

ANWDLS

Inframark

32259 Morton Road
Brookshire, TX 77423

Item

cQ

FF
3

1
4

S

u
RPD
%REC

Source
*

DF
MDL

SDL

MRL

LRL

Term and Qualifier Definitions

Definition

Tel: (936) 321-6060
Email: lab@nwdls.com
www, NWDLS.com

TCEQ TX-C24-00185

Reported:
01/10/2025 10:19

The method required frequency of the matrix spike duplicate was not met due to sample volume limitations. Lab precision
demonstrated through LCS/LCSD.

The blank for biochemical oxygen demand depleted more than the method limit of 0.20 mg/l.

Estimated value - The reported value is between the detection limit and reporting limit.

Estimated value - The reported value is outside the established quality control criteria for accuracy and/or precision.
Estimated value and sample is less than value - No dilution produced a depletion of 2 mg/L of DO or greater, oxygen demand of
sample was less than anticipated.

The surrogate recovery was outside the established laboratory recovery limit.

Non-detected compound.

Relative Percent Difference

Percent Recovery

Sample that was matrix spiked or duplicated

A = Accredited, N = Not Accredited or Accreditation not available

Dilution Factor - the factor applied to the reported data due to sample preparation, dilution, or moisture content

Method Detection Limit - The minimum concentration of a substance (or analyte) that can be measured and reported with 99% confidence that the
analyte concentration is greater than zero. Based on standard deviation of replicate spiked samples take through all steps of the analytical

procedure following 40 CFR Part 136 Appendix B.

Sample Detection Limit - The minimum concentration of a substance (analyte) that can be measured and reported with 99% confidence that the
analyte concentration is greater than zero, The SDL is an adjusted limit thus sample specific and accounts for preparation weights and volumes,

dilutions, and moisture content of soil/sediments. If there are no sample specific parameters, the MDL = SDL.

Method Reporting Limit - Analyte concentration that corresponds to the lowest level lab reports with confidence in accuracy of quantitation and

without qualification (i.e. J-flagged). The MRL is at or above the lowest calibration standard.

Laboratory Reporting Limit - Analyte concentration that corresponds to the lowest level lab reports with confidence in accuracy of quantitation and
without qualification (i.e. J-flagged). The LRL is an adjusted limit thus sample specific and accounts for preparation weights and volumes, dilutions,

and moisture content of soil/sediments. If there are no sample specific parameters, the MRL = LRL.

A = Accredited, N = Not Accredited or Accreditation not available

/DLS_Std Multi WO Revision 4.3 Effective 7/6/2022

| Page 113 of 141 |




(VNWDLS

CHAIN OF CUSTODY RECORD

MNarth Watar District Laboratory Services
130 8. Travder Cenler Phwy, Canrae Tx 77585
1536} 321-E060 - labgawdls.cam

TOE IX-C24-001ES

NIERAE N

Page ' ol |

| 2410025 |

Project Name  [Beevile - Mogre Stroet - Non Folable - Grab |

Lab PM  Aundra Noa Schedude Commants
Infrarmark Projecl Comments 801 LIS Highway 181 N Bepville 78182
Patrick Bana Jesse Jercia - 351-232-2412 Code 1850
42756 Morton Road SIGN LG BOOK 1N BUILDING
Brooksiure 1X 77423
Shone 2815000452 . = - -
Sample ID | Collection Point DatolTima Date/Time Sample Type |Container Analysis/Preservation Field Results
Begin Sampled
24L00250° |16 MOWm DI 12042024 gm AC Grab T |A Glazs 20z Saslon Raurd | 1L Hg- 1681 B
24LU025-02  [Dutlall 001 1204720174 ‘? R EES A Glass doz Gostan Round | LL Hg 1631 e
S NS ~
Flald Reinarks: o Lal Presecvation: <2804 whow pes ==
ACieela al e S
S Writs 10 Below) y

S 1 Sigraluner . Hadnguishac Sy (Siaraline El:al-'Tiuse sosved by S granee! ) o j Dt Tire

e ot BT s Ay L ~£{¢--:p.-u,q.¢, W o By £ 12424 st
Paat Nare = J fl=inquizhec 2y, [Signalurer’ ¥ DalaTima Froceivad By (Seraem Pl DateTinee

T
i i

Alhston i fenguisted Te Lab By (ipnalwe I- DalaTima Faived 10 Lato wlery by, (Sgnaturs) Ml Titte: l‘-{'\li )
- i 4 | i i Tl
Trcbresmes fe /R /X i e vand. [ voua
Suspody Seal  Yes ¢ Ne LOC Lakels Agree Yea | No h:ﬂ::fmé Wolure Yen ! Ma REcoies o lon Yau { Ko lenpamnse *'C

Canlgeme nlact Yes ! No

Agprpeshs Codarers Yez o No

Cazers irfacl.

Yoo ! Na

Samphes Amceptand Yo

J N

Trermumeter 1

Monthly Kits

why MAGLE COC LE Havanan & | Efactun F0OTF07

Page 114 of 141



f)NMDLS

CHAIN OF CUSTODY RECORD

North Water District Labaratary Sarvices
123 5 Trade Cenler Phwy. Conres Tx 77385
{938} 321 €060 - labfinwcis.com

TCEQ TX-C24-001E5

Paga 1511

2410026

b PM - Aundra Noe

Iiject Name ° Besville - Moore Stroet - Non Paotable - Gralb 2

Schoeduls Comments

amark

trick Hana

159 tdorton Road
whkshion, TX 77423

Project Comments. 301

Jagee Gargia - 351-222-2412 Cove 1950
SIGN LOG BOGK IN BUILDING

US Haghway 181 N Brewlle 78102

st = L e e = .
mple ID | Collection Point Date/Time Datel/Time Sample Type |Container Analysis/Preservation Field Results
Begin Sampled
0E2601 |18 MO D 121412024 | ) () |AQ Gran A Glasydaz Bostor Beund JILL 1831 B
302607 [Dutfal 00 120412024 h,‘ O | Gas A Glass 4oz Hoston Reung | LL HE-1531 Bl
Hemarks: = Lt Pressrvalion: H2$0M HNGC NaDH Ofhir
(Clicle and =
\irite 10 Below) pal 2
dor JSganiey Hulragusimed Oy (Sgngheed DateiTime Rozeved By (Signoure) e : ’,,' D.]!l:ﬂ'lrl'ﬂl
g el EAAIEAM 7 e Qg Ly ¢ Il" 3t ) i - A o A
Hame = | Relvvpishee By (Sgnaluel DataTime enene Oy (Signatute} { ] Lute:Time
- /
acn |Refinguishea To Lab By (Signatur) Nalemime Recened %or Loternay By (Sotature Come lime '\1\\ |
s [ 1] -
A 7 3 ap ’ W OART " [
Eranrk /AR : |1 i A0 LA0E VLT
iy Sesl Yey | Ko CO% Labsets Agraa Yas ¢ No #.pﬁu:p m\a‘g}'u.l-e Yas 1 ko Roceyed on oe Yez 1+ No Tamparanse "
e Inkact . Yes (Mo Appropriana Sontaners Yes | Mo Coniars fsact Yoz o Mo Samptes Aol Yes ! No hermarmeter 100
thly Kits WHE_NADLE_COC LE Ravsion & | Efecsve. 2070002

Page 115 of 141




Amus

CHAIN OF CUSTODY RECORD

MNartn Watar Distnat Laboratory Serviges
132 5 Trade Canler Pawy, Coares Tx 77385
1935; 221-2067 - labgPradis com

TCEQ TXC24-UC18S

(TR

Page tof )

2410027

Lab PM - Auncra Noe

Project Nameo Begville - Moore Slraet - Non Petadle - Grap 3

Inframark

Patiick Bona

32250 Morton Road
Brockshie, TX 77423
Phane: (281) 050452

Josse Garsia - 361.232-2412 Code 1958
SIGN LOG SOUK (N BUILIING

Projoct Commants: 801 LIS Highway 181 N Bewville 78102

Scneduln Canmant

Sample ID | Collection Paint Date/Time Date!Tim Sample Type |Container Analysis/Preservation Field Resuits
Begin Sampled
I 122024 :1 0o A0 Grab & Glass 40z Boslon Rourd | |1 Hg-1647 Erl
24002702 |Qutfal o 120452024 ;{ g fﬂ{} A0 Drab A Glass 4or Hoslon Raurd LL;, Hg 1631 EIC
Fleid Hemarks: Lals F'r;;imr'wrn'bun H2E04 Hra2 HalH ther
(Cireln and - _—
Write 10 Detow -~ < b
jeaoier {Smnature) cuashzd by [(Sonosre) TaleTime fFlaczynd By (5 ‘ﬁn‘s LJate: ] %
‘ N, R R ; ;
L e i Ay Oy LK, wp) S AOLALE o i:l,—": 3 o o k, f?'_fxr - a7t
s Mime o Rl vt By (Signate” o NateTime Hesoved By Sanature) (T
J ya ;
[ASizatan Retmmuhes ToLab O DatsTire / Recanio %o Labeimtary By (Signalure) [ Fi . Cate! Time i
" - i n ~ (4 p ]
Lrdramarlk I7-5 7 /1584 AT Vo

sty Seal Was ¢ No
Contares Intacl© Yes ¢ Mo

COC Lavais Agres
Aogeapiate Comanes  Yes ¢ o

Yes ! o

Codrars Wnacr

Appronnale Winime Yes [ Mo

Yes ¢ N2

Reooved er (e

Sampes Avcepted Yes /Mo

Yes ¢ ho

Tem:--.-':s'.d;e ! c
Thermametar 10

Monthly Kits

ki HWOLE_COC_LS Radison 4 1 ESaive 201720

| Page 116 of 141




WEMIBANL

Fage 1 of !

2410028

CHAIN OF CUSTODY RECORD

North Watar Distnct Laboratory Services
130 & Tage Canler Pkwy, Conrage Tx 77385
(836} 321-6060 - ‘abgawdls com

"‘qus

TCEQ TX-CZ4-DU18E

b PM  Aundra Noe Project Name : Beoville - Mooe Street - Mon Potabie - Grab 1 Schedule Comments
rarmark Project Comments 631 S tighway 101 N Beaville 76102 1L £ oA yi-iL W —2L (2T
trick Bond desse Garea - 361 232.2412 Cade <350 A
959 Moron Read SIGN LOG BOOK IN BUILGING
wpkshire, TX 77423
one: (261) 503-0452
mple ID | Collection Point Date/Time Date/Time Sample Type Container Amnalysis/Preservation Field Results
Begin Sampled
002a-01 |10 M0am o1 12.'15!2!]248';,-) AQ Grab A (lazs 4nz Boston Raund | LL Hg- 1651 8:Cr
DO28-02  |Calls: 001 12,-11;2.3248 o6 AC Grab A Glass 4oz Boslon Round | LL He-1621 8icl
Rentans: Lah Preaarvation: 142504 HNODD ROl W]
(Circle and
Wirlte 10 Bnlow) e -
et (Snatlure R nuiened bp-|Sanalus) DalrTime Er— B,,p@ i . {Datarire
rel BT el A Ri_m AT A A S R T 1d-12-39 - 7 Ll Jf24 27 pani)
Mama [ r_} Ratnaushnd By (Signadurer J Oaletime Ruca el By (Sgeatun GatedTme
o A /
lize kst To Lal By (g “ o DateTime Recaied for Latontory By (Syraturs| 4 DAETee 1 5 o .
+ire I ”f? IETAE YK \_4 oo
Erem g pfe - 7 it YIS0 ; SRLD 2ot
way Seal ¥as ' ho COC Labs Agree Yez [ Ao Aopropnate Volume: Yos | ho Racewed un los Yus ! Mo T“l-‘ﬁ"ﬂluﬂ"r o

e IiCL, Yes | No

Anpropeiste Covramars Yes @ No Soalens Inlact

ey o

Jamgea Accepled Yes 0 No

Tharmamee 12

ithly Kits

wan NWEOLE_LOD_LS Revision 4 % effechive 2'17512022

Page 117 of 141




CHAIN OF CUSTODY RECORD

Morth Water District Laboratory Services
130§ Trade Coanlor Phwy Coroe Tx 77333
1£368; 2244080 . lab@inws's com
TCEQ TX-C24-00%85

AR

Pagse 1o

2410029 |

AMM’)I,S

Lab PM © Aundra Mee

{nframark

Falrick Dond

32259 Morton Road
Browkshire, TX 77423
Phone: (281) 506-0452

Project Name  Gooeville - Moore Streat - Mon Patable - Gral 2
Project Comments 801 US Hignway 168! N Seevil's 78102
Jesse Gercia - 361-232-2412 Code 1550

SIGN 1O BOOK 1M BUILDING

Schedule Commeant:

Sample ID | Collection Point Date/Time Date/Time Sample Type |Container Analysis/Preservation Fiald Results
Begin Sampled
240 b0 |18 MO DI 1271102024 an AG Grab A Ciass 4oz Brston Reand | LL Hy-1831 Bl '
2410028-00 |Cutter 021 122024 )| oty | A0 Greb A Glass dar Basion Rourd | UL Ho-463¢ aicl
S
ot Ramarks; Lot Prasarvarian. 1zscs =D i T i
(Glrche and o ) —
e Wirlls B0 Balia) e )

ﬁ:‘e- (Sgralurey - |Fgngquithes By (Saangtun Ot Timn FECEIED) y‘o.-,;);;.gnﬁm--ﬂ‘ - e — TalaTin e

; P Rl o (RO : -1 0
el Nars J Fsannuistes Qy Sl 1) DataTeny Aozaivea By iSignalurag DaleTime

i il = .

\ilater fEnaquishe o Lak-BY 4 & Crxiaf limo Rectived %o Labaranary By 1 Signeters) { F P,_\mm'nmfv: -_3[..
-I}1 f ke {145 ]‘k Pl ]Z-Iz- Yy lﬂ:jl’) t"-’." ‘ ,?: fod £33 Ay
Tusloey Sesl Yex [ No COG Labuiz Ajpree Yaz ! Ke Apprapuate Winre ez ¢ No Hecaxed gn o s ¢ N T-_-wmu'u(ulj 'C
lomarer Inlaz Yes [ A Bpgeepnate Corterers Yes ! Mo Caniers el Yes | No Sumpies Azcepled Yes ¢ Na Trernamatar I0

Monthly Kits

wka_HAWTUE_COC0_LS Reviman 4.7 Effechve 2'17:207

| Page 118 of 141




Mol Water District Laberatory Services
122 5 Trade Cerder Pawy, Cores Tx 7385

(0 3216080 - [ani@ewdls com 24'_0030

TCEQ TX.C24.00185

Page 1 of 1

: -~ CHAIN OF CUSTODY RECORD ‘
ANDLS i

b PM . Aundsa Mos Project Name  Beswile - Moore Strest - Non Potadle - Grab 2 €2 hocule Camemants
ramark Project Comments. 801 US Highway 187 N Beevire TE102

trick Dond Jesse Gerola - 351-232-2412 Gode 1950

259 Morton Road SION LOG BCOK 1N BUILDING

wkshop, TX 77423
ane {251) 505 0452

mple ID | Collection Point Date/Time Date/Time Sample Type | Conlainer Analysis/Preservation Field Results
Begin Sampled .
0001 |18 WMGhm O 1211172024 10,1 AQ Grab A Glags 4o7 Hastan Rovnd | (L Hg 1631 [
\J
008302 |Cadar S0 121972024 ':_,L‘ Q;‘.-\ A Graa A Gluss ¢or Bostan Round | LL Hy 1631 (el
FRematka. ) . Lau Precoreation: 2504 HAIGO Oner
(Girsle ang e =
e it 1D Selow) ¥
Aer (Signafune) inquistog Ry :5-;1a1.|m CmeTime Heseiee Egmﬁglyﬂ - wb"r;-»-,
o~ v e ’,
LTy IO 15 B nGly o | 3-)3-3Y -~ 121224441
Namn % [Lenguiskes 2y (Sgnatdre) Dt Tir A By (Signatura) D2 Time
— v 3 = -
lun [Revinquishea lcisz-llel o~ Datet Trne fesceived tor Lataratory By (Signaturs) i ‘:4}' RIS o
i'mnqu o 7 - 12422441150 v Bl )
7
iy Seal Yes ! Ho COU Latels Agrez Yes ( No Aopropnale Vourme Yas ! Ng Receveg o o Yex  Na ?nn'p-;r:-u[ ‘C
imer Intazt . Yes ! Mo Aegroprate Conlareys Yes 0 Ko Daubam Inlan Yas | Na Sanphen Accepead Yas 4 N Thamrereter 10
ihiy Kits whia NWDILE_COC_ S Revson 4 | E%chive 2172072

Page 119 of 141




North Water District Laboralory Sarvices faga 1ot |
1505 Ireoa Canter Pivy, Convos Tr 77335 ennls )

(236) 2218062 - lab@nwe's cam 24 |_0545 |

TCEDQ TX G&.0a165

CHAIN OF CUSTODY RECORD i

Lab PM : Aundra Noa Project Name . Becville - hMoore Straet - Non Pelable - Gian 1 s
Inframark Projact Comments: 40¢ US Highway 181 N Beevita 78102

Patrick Bond Jegea Girein - 331.322. 2212 Grde 1850

A225% Morcon Read SIGN LOG BOOK 1M BUILDING

Hronkshire, TX 77422
Phone: (281) S05-0452

Sarnple |0 | Collection Point DatelTime Date/Time  Sample Type ' Container AnalysisiPreservation Field Results
Begin Sampled
4052521 |18 MO 12182024 e, [AG Grab A Tass sz Basion Reurd | L1 Hg 1631 RrC
2 g —
ZALDSAE-02  [Quifall 001 12182024 foe, AG Grab A Glars 42z Bagion Hourd | LL Hg-1631 BiC!

FIall Rermmarkn = - —

Lal: Prasorvation 504 =N Malis Ohar
4Clircle aod R
. Write 1D Betow) e -
Elrvpostey Ry rSgrature) Dalaming =it ] [M - S Tt \ s
' sy ! i % /!
R Lomingee, J75-2y i S 2B
Helingushed Ry (Sgrateal® ¢ Ualu fure Racewnd By (Bignatiag ateTire

__rf— = = S—
Aliatas Relivgashed Ty Lab Ef_,-_ B T-_-.‘/_‘:f.;:_g" DalaiTima Roceivnd lur Laboralsry By, (Ggranae) DAt Tire
Ihlli*wr-.f;rk 7 L™ e J A4 #ﬁﬁf; o)
Guslady Seal Yoz ¢ Ko CAC Lanes Agran Wes ¢ Mo Appreprate Volame: Yes 4 He Recomwd an b Yo @ Mo Temperzure *C
Cuplging: (riazt. Yea ( Ko Approonalz Cortunars . Yea « Ko Soelets Intet Yus ! Mo Sarrphas fccepead Yas ! No Treetroireler 1D,
Monthly Kils whU_NWOLS COC LS Raason 4 | Efochvr 217303

| Page 120 of 141
R e o e o e SO T, S N N T R SR o G S e R T D R )



ﬁmes

CHAIN OF CUSTODY RECORD

Morth Water District Laboratory Sorvices
130 S Trade Canter Phwy Cormoe Tx 77385
(536} 2218080 - lab@inwdis cam

TCEQ TH-C248-00185

Page ¢ of 1

24L0546

b PM  Aundsa Noo

Projoct Name

Bopville . Moore Slieet

Non Patable - Grab 2

Schwmrule Comments

ramark

trick Bond

2588 Martan Road
1okshire. TX ¥ra23
oo (201) S05-C452

Projoct Comments £21 US ifghway 181 N Beeville 73102
Jegse Garga - 367-232-2412 Code 1957
FIGN LCS BOOK IN BLILING

mple 10| Collection Polnt Date/Time Date/Time | Sample Type |Container AnalysisiPreservation Field Results
Begin Sampled

0546-07 |16 MO DI 124182024 | JUO AC Grab A Glase oz Bestor Rouna | LL Hg-1831 grci
54E-02  |Cutlall 001 12/182024 ” ﬂo Al Gran 4 [ilass a7 Bazton Round | L1 Hg-1821 arcl
Remarks: Lk Prosmevation. H3SCL M2 NaDH Ofier

{Circlo ard

Write 10 Betow) =
W (S e elregasned Dy (Sgretoe) TialeTine [rica W‘- ( il DateTme
N e/ ETrvbne g g TN NG 4 j2-19-ay S e f?‘/‘?-ﬂ”',éé'
Name d O Relingushed By (Senatirks & OateTime Hecowed By (Sgiature) Date T

D i
asan Fetimcgaabed Ta Lok By :3%/{? DaleTima / 7 Recaisait for Labaratory By (Signatune) Case Trme
) - G e P Yo j t

Fr.‘m\qu / Y =i ;‘2 -f??‘fj L-'_b = Panr.g el s
ady Seal Yoz ! No COC Labels Aulﬁ'-t" Yos | Ko Approniaie Voluma® Yos (Ko Recoved on lce Yes | Mo l=mpeature c
A lpst Yes | No Apgenpoate Covarnres Yes | Ne {oaoiers rtacl Yez @ Ko Eampes Accepled Yor / Na Trermarmsier 1D
athly Kits “wka NWOLE COU LS Rewmon 4 1 Chectoe 21 2032

Page 121 of 141




Marth Water District Laboratary Services F3q0 1 af 1
130 S Trisde Center Prwy. Conrae Tx 7724 Fage Lot

1936 2216050 - labfnwe's com 24'_0547

TCEQ TXL240018:

A NADLS CHAIN OF CUSTODY RECORD (T

Lab PM . fund-2 Noe ) Project Name | Heswille  Moore Strecl - Non Polable - Grab 3 Sehechie Comments
Inframark Propact Comments. 801 US Higlway 139 N Beavita 78102

Patnck Bond Jnssa Garcie - 361-232-2412 Code 1950

32250 Morton Road SIGN LOG BOOK IN BUILDING

Braokshire TX 77423
Phore {2811 505-0452

Sample ID | Collection Point Date/Time DatelTime Sample Type | Container Analysis/Preservation Field Results
Begin Sampled |
2AL0547-0% [1E M0him 21 121252074 :;1 .(,Iﬂ aC ._-,[_,E —— A Gilass dor Bosten Raund | L Hg- 1631 Al
L N S i
24105400 fCatat 901 TRMBIZ02: O | AQ Grat B Ciass 4oz Boslon Rod | LL Hg-1831 aicl
fieid Romarks. h Lot Preservolion H2E04 HNOS NaUH e
(Circin and
e Wrile 10 Bolow) - i ” . =
Symoky (S grataa) m..lr.'s\:l - 1aignatin Dt Tives e L,, 158 /_,f - a,.-"f','_ ConnTime /
ﬁ-:’- Yl -:-E‘-_-A_. AL e U F{; na lt: g L i J-| G-t %’ jz’—,-'ff‘ ) ?
i e = Rufrguighad L.- I\_Iqrmiurcl' |j i CnnrTirnn [Rasxvad Ry (Sgratuia) 03'~'I|mn
—— -‘.-.-- “-'1
Aftten fmtrcuizned loLab gy lﬁ‘ﬂ":‘!ﬁﬂ' é’/ Dt Tina f Reoeved lar Laboratoy Dy (Sgratursl DatnrTire
. " Dy
iy eymeigle o = 4 & Jid sl
Custindy Seel Yon ! Mo COT Lakels Agres Yes |« Na Appeapnalo Vofuma: Yes | No Recsisedd o b Vs ( No Temperalurs B -
Contamar Intaal - Yes ¢ No Aapopeas Comaines  Yes | No Cooiers ozt Yes ¢ Na Samglos Ancepoe? Yas ! Mo Thermomatar 10
Monthly Hits #hi_NADLE_GOG LS Renner 4 1| Clectve 2 7202

Page 122 of 141
PR T S i o T R g e R e R e e T e L W s ey e R L B R e




MNorth Wator Distric! Laboratory Servicas 7
1308 Trade Cealer Phwy, Cance Tx 77363 Page 1ol 1

(36} 221-B06D - b nwells o 2410548

TCED TAC24001 6

CHAIN OF CUSTODY RECORD I
"‘N\*\DLS MAMImATN

b PM : Aundra Nos Praject Name | Beeville - Moore Slreet - Non Patatde - Grab 1 Bcheiilietoimiats
ramark, Project Comments, E31 US Hiolway 181 N Beeville TE102 )

Inek Bond Jesse Garcla - 361-222-2412 Code 1950

256 Morion Road SIGN LOG 00K 1IN BUILEING

onkshing, TX 77423
ane: {281) 505-0452

mple ID | Collection Point DatelTime DateTime Sample Type | Container AnalysisiPreservation Field Resuits
Begin Sampled
04501 (18 MOam D 122534 0o 1252572024 AQ Grab & Giass dez Beston Reand | LL Hg-1531 BiCl
3
DE4E02 [Dutias £01 z‘lrﬂfﬁt 12/25/202¢ AR Gran A Giass doz Boston Rourd | LL Ha-1631 |
Remaris; Lab Freservation: 2504 HHC MNae Other
(Clrele anil
Wirite 1D Betaw) T P
Har (Sgnature A Helrrzfuq::c 2y lEignatn) DatedTime Hecevod kj,,a&'&%m 1_,--“_ — DatesTare /
"\JI\ s Sl Puf S =T I 4 126 lg7s
Naro b Relivagusted By (Signatue) DateTre Receyed Oy (Sigastae Date T
Qo G2l i
o Relrqushec Tclab nalure | = Dt Tre Reoeued lor Lubartory Oy (Sonalue) DateTrme 1
—_— .r"’f /-'-':; _-:. 3 i "|f‘,ﬁh5 AR A “:""J
LSRN [l k.. / / > -{?—%‘7{ m’u b | L X I-- i" Il r"1
ity Seal Yos ( Na COC Labet Agree Yes | Mo FApproptiale Wolime, Yes | Mo Frasprgsd an loe Yus ! Ne Terpedlue C
finetintoct: Yex [ Na Angropiale Colares  Yes ' No Coglery rilast ey | ho Serptes Aapleg Yed o ho Toaavornaa I0
ithly Kits : ' who_NWOLS_COC_LSG Revigion 4 3 Clective 2772022

Page 123 of 141



AN\'\DJS

CHAIN OF CUSTODY RECORD

Norih Water District Laboratory Services
1305 Trade Conter Py, Cotres Ta 77365
{938) 3215050 - lan@rwdls com

TCED [X-C24-00485

SIRUENEER

Page faf *

24L0549

Lab PM : &unara Mog

Project Name Beoviio - Moore Strest - Mon Patabie - Grab 2

Schedule Commant:

nframark

Falriek Dond

3225% Morton Ramd
Brookshire, TR 77423
Phone (287) B05-0452

Project Comments: B11 US Hghway 181 N Bsawlle 73102
Jagse Garcia - 361-232-2412 Code 1950
SIGN L GG BOOK IN SUILDING

Sample ID | Collection Point Date/Time DatelTime Sample Type |Container Analysis/Preservation Field Resulis
Begin Sampled
Z6LC54B-01 |13 MOhm DU 2y A Ao 121263024 AD Gras A Giags 4oz Buslor Round | 11 Hg 1621 G
241054507 [Outall 601 BESS g oy | 122602024 AC Gran A Gass 45z Bosion Rownd | UL Hg- 1631 2l '
RECETTETTS Lab Preservation: iiZSEM” T s HaitH (b T
[Cineds ana = -
) Weo 1D Eolow| - e =
Savgres [Signature) X N inguiziad Uy, (S granm! Dated T e Hooound El,.:p:u::j Ve - aseTyme /‘"‘
B Sete VoSl ez . — //5}( BT WHE
v Naman N ] R inquistad By, (Sgrature - atea T s Frecayed Oy (Siamatoe D! T
bt Sel s
ATilanan DateTine nceves for Labaratery 3y [S@natute)

™ ~
Trfra e g e

Feinquished T L ,ﬁ /}»ﬁ/
.

W #

7’//3‘;5

Cafeflrme -
VI

A1 A e
Al

Aualady Baal o Yes ! Mo
sectzmer o Yon 0 Mo

Surples Accepled Yes | No

COC Labal: Agles Yes @ Mo Appenpnale Vakima Yas ¢ Me Heceved on Iz
Apprandale Comavas Yes | Neo Coalers inlact Yos ! No

Yon ! M3 Toi g Al

c

Thammarnesa 10

Menthly Kits

wan_NWOLS_COC_LS Reveion 4 Cilecte 20120202

| Page 124 of 141



"\N’v\DlS

CHAIN OF CUSTODY RECORD

Narth Waler District Laboratory Services
130 5. Trade Cenler Phwy. Conroe Tx 77385
1536} 321-8060 - rabgnwdls com

TCEQ TX-G2L-001RY

Fage 1af t

24L0550

b PM  Aundea Nog

Project Name @ Degville - Moora Sleest - Noo Potable - Geah 3

Schndule Commagis

ramark

ilrick Bond

259 Morlon Road
ookshirg, TX 774235
one: (251) 505-0452

Projoct Comments. 807 US Higbway 281 N Beevills 73102
Jessa Garcia - 361-232-2412 Code 1980
SIGN LCS 300 IN SUILDING

mple ID| Collection Point DatelTime Date/Time Sample Type |Container AnalysisiPreservation Field Results
Begin Sampled
255001 |16 MO DI =L ‘bl::‘LED 1202542024 |aa Gt A Giase daz Bogon Reund | LL Hg-1831 Arll
»
0550-02  [Duttall 001 (L ‘?‘. oa | 127250202+ AQ Grat A Glass 4oz Hogton Round | L1 Hg-1§3° ari
oS-
i Remarks: Lab Eroservation: F750d4 HNO3 NsGH Ot
WClIrclo ard
= weite 1D Balow! el _.—-;;';
piar jESigrany Reinquisned By fHgnalael Datefire Heceyad [I};J;&Er?_' /’g_n‘-‘-"f Dabeun_-/é
i -’7*3\ B gl =, L
Nal't-_,ﬁ"' = ‘I Foe annuistied By ‘l&gr.!b.'re! SN NateTime [Ress=wed By (Sgnaten) DatesTime
“(J 1. - ’,1Lf_’-’>d,.|.z_’_ r{.c‘y/'- f
item «a.naumﬂ_w __.,_f"’;_;fi" Date/Tire Rucsed lor Lauartirg By (Syratwe) [Pemrrine L0
P 2 ; et f Vo fh
1774 z, 170 L‘{‘{ W ViAlaAu
s Ses Ye: | No LOC Lakels fgres Yer ! MNc Appiopraie NMolams, Yes @ Ko Taceived an Jo= Yes | No Tergeealie T
mnar ezt Yes ¢ No Approprans Contziners Yes ¢ Mo Crulers letact ¥eg 1 No Sarples Accepled Yes ( Mo Tharmamets: 13

nehly Kits

whka_NWTLS_DOC_LS Resision 4.1 Flechve 24713022

Page 125 of 141




Marth Wator Districe Laboratory Sarvices
130 8 Trade Cenler Phwy, Conioe Tx 77285
(836 3213060 - labghawdis cam

TCEQ TX-C24-00165

Amns

CHAIN OF CUSTODY RECORD

Pape  of |

240L1104

Schecule Commentds

Lab PM - Aundra Noe

Inframark

Fatrick Bona

32259 Morlon Read
frpuhshire, TX 77423
Phone: (281) 5050452

Project Name : Beoville - Mooro Street - Nor Potable - B Weekly
Projact Comments BT US Hghaay “21 M Deeville 78102
Jesse Garzia - 367.232.2412 Code 1950

EIGN LCG 900K IN BLILINNG

Sample ID | Collection Point Date/Time DatefTime Sample Type |Container Analysls/Presarvation Fiefld Resulis
Begin Sampled
240110401 |Qubps 501 3 T 2R24 Al Grmab R
24L1104.02 |Qulfos 507 Snmpar \2a2024 " lan zawm cond A HDPE L CREOD-A7 10 s
- — B HOPE 250mL 12504 NHE-N SFEAL-2501 H2504 4°C
C HUE 258t | Suigate 10 300.0 &
1 MDFE 250 TDS 2540 &C
E HDFEAL TS5-2540 AT
AL104-02 {Influznt M A HDPE 250mi | REID5210 a'C
y b 3 B HOPE 250l H2504 | RNH3-N SEAL-250.) H2B504 4°C
C HDFE 255mt | RTS5-2540 AT
T "* = o Prn———
Vel d sk L&y =3 Lab Preserestion: HZ504 HNG2 [IE 0 Ctror
! - \J N ] i T, J A, e, G ane
S EIQPEH AL e & T e AT ol ) T L o 1D Belaw)
Sampies (Sigraturn Ralroushed By (Sgrann) e/ Time itecrioss By 1Sgnalum) DateiTire
s .
o [ ~
Mint Narre . Helrcsshed By (Sgrotre) e Tine fRecrived By (Signaturo) DoleTirre
Lo o 4 i ;‘,-'I"\;; “"f':.w e
\hiaten Helngashes To Lak By (Sonature) DataTime ¢ 3 7 Feceivad b Labcealary By (Sgrananl DatedT me [\p? 3
o WL e o - - L - e
FN L )] 1 B s AP Al f 1 s
Ol A L y 13432 2¢ L A\ . 1']__ 4 j"“'
Custody Sed s ¢ He COC Labas Agrea Yes ! No Appropnale Volure Yer ! N Recoieeti onien Yes ! Na TETRarsR >
Conlainertraacl - Yos 0 Mo Apprapnale Contzrers. Yes [ No Cooers st Yai ! Mo Bamples Accepica Yes ' No Tnenrometer 100

Corpus Christi

win NWOLS f;.‘::'.[_*.:slie-.'s!:m A% Cllecte 20202

| Page 126 of 141



ﬂNWDLS

CHAIN OF CUSTODY RECORD

MNorth Water District Laboratory Services
130 5 Trade Cerier Piwy, Conios Tx 77235
{9381 3245050 - leo@@nwidis.com

FOEC TH-CR4-00°85

T

Page 1 of |

2411506

b PM . Aundra Noe

Project Name  City of Beevilie - Moore Stree! - NP- Outlall Oy

Setndula Cammants

ramark

nck Bondg

253 Morton Road
sokshite, TX 77423
one (261} 5050452

Jesse Gorea - 161.232.2472 Code 1250
SIGN LOG EOOI IN EUILDING

Project Commaents 801 US Highway 187 N Beevite 75102

—_—— - =
mple ID | Collection Point Date/Tlme Date/Time Sample Type |Container AnalyslsiPreservation Field Results
Begin Sampled
t508-0°  [Outfall o0t 120412024 /5¢ AQ Girep
THIE-07  [Oustall 001 Samplar bl b 120412024 AQ 24MR Comp | A HOPEIL EDD-5210 4G
281 TaY | B HDPFE 250mL 2504 MH3-% SEAL-350 H2G04 '
R Ral O C HDPE 250l Sutfata IG 300 0 &
D Gless Z50mLL TS0 G 2
E HDPE 1L 155-7540 4
Hemnarks Lat: Preservation; HIS04 HMED WIOH e
-7 (Circle and
7= 'wito I Below|
der Sgatwred. ( A Heanquisred By (Signature DraleTire Recened By ([Siynate) DanaTime
’, J ~ y, \ —_ -
RENIES { Remquisted By (Sygratues) NakeTime Feceteed Sy (Signatune) SEH
S\ [ .
Fial Mo, ) _
ban L | Hpinguisned o Lab By angnﬂLrg; { DataTine [Receivad or Laberzioey By [Signalure) DaloTime "3""‘{
L | | s YT " 1)
ol % LA By el P 4.1 au
iy Seal Yas ! Mo COL Labeis Agree Ya3 ! No aupr{p-:i:e'atiure Yes { MNa Recan o 00 ¥rs 1 No Tempeasse G
iresintac! Yes ! Mo Appropristes Corkeiners.  Yeu ( No Coaders st Wy f A Sampias Ancogiad Yo ¢ No Irermemreter 10

pus Christi

whn_NWOLS_COC_LS Revaon 4.1 Effiesive 207702022

Page 127 of 141




ANWDIS

CHAIN OF CUSTODY RECORD

Morth Watar District Laboratory Services
120 5 Trade Canlet Phay. Canies Ta 77368
1935} 321-5060 - abgZawdls com
TCEC TR-C24-001ES

AR

Paga 1 ol

2411763

-ab PM : Aundra Noa Project Mame @ Begville - Moore Stroet - MNon Potable - 1 Weekly Schetule Comments
nframark Project Commants. 80° US Hiphkway 81 N Banille 78102
*atsick Bond Jessn GEna - b 1-702-0407 Code 1950
12256 Marlon Road SIGN LOG BOOK iN GUILDING
irpokshire, TX 77422
Thone: (281) 505-0452
lample 1D | Collection Point DatelTime DatelTime Sample Type | Container Analysis/iPreservation Field Results
Begin Sampled
WATEA Ol |owtalion 12152024 ] g qy4” | AU Geab
ALITE3-0F |Outal 001 Sampie 17- 474 Jzn | 122022 /o500 | A0 25HA Coms OPE 1L CHOD-L2 10 aC
= PE 280mL Hi NHZ-N SEAL-250 1 HAS04 4°C
¢ HIPE 250mk ul!aln I 00 0 40
O HOME 280mL 4 C
£ HOPE 1L 4C
ALITEED [Infuent TSA078 faqiy |A0 Grab A HOPE 280mL HHOLLL 10 &G
& A HOPE 280mL M2502 ABNHILM SEAL-2S01 H2504 4°C
¢ HGPE 280mL RISS-7020 ac
=id Romars: = Lab Preamration’ HIs02 HvE T Ra it
(Clrgte an o
/f o wiita 1D Betowi -
m'rh rm—--- I‘r;‘;-'- / y/ - h Dl Toree Reciees 3y (Signamm e T
" h:i ’7" (J % ) NaleT e Aecones By (Ginature SalnTime
g [ Woar /” ,
izt Raleousned h -"%n'nlmr:l CabaTena Aechivad tar Laberatary Ry (Hananim) ) i Dalemurs {Cads
/ ﬂ/ il i-5 253 A A | sa.06 2
4 13903 1 v fA. 005 Zaf
7 n
uslady Sea Yoz T L ahes Agiai Yor ¢ Ho I-.p:‘z:nnlz‘-ral.lrn! Yes ( No Re(siamt o0 s Ya: & No lemoemiure *C
[RALEEHIT Yas | Np Appropniain Corkuners Yas J No Cooloy latect Yy ( Na Sampies Actenied Yes 1 Na TEermzrmeley (D
orpus Chrisl wka_ NAGLS COG LS Ravwnn d 7 Efeches 21470007

| Page 128 of 141



(WIUERRRNE

Page 1 of {

24L1764

CHAIN OF CUSTODY RECORD

North Water District Laboratory Sorvices
130 S Trade Conter Piewy, Conrge Tx 77385
1836} 321-6060 - laa@nwdls.com
TCEDQ TX-C24-D01ES

\NWDLS

PM . Aundra Noo

Project Name | Beawille - Mocre Street - Non Potatle - Weekly Schodute Commants
rmark Project Comnments, 8071 US Hghwey 181 N Beawia (8107
ick Hona Jesse Garcla - 361-222-2412 Cogs 1950
58 Morton Roac SIGN LG Q00K IN BURLDING
sshirg, TX 77423
Re 2R} 50457 S — - __—1§
— ——— —_— =
iple ID | Collection Paint Date/Time DateTime Sample Type |Container Analysis/Preservation Field Results
Bagin Sampled
ey Outiall 60 A MOPE Sotnm 612024 7 - AC Grab A HLPE 525aml TC EC 5223 MzZ5203
G107 ol Ga e 12502024 /&}?-;;f A N2S203 <10°C
764-02 lowrall 00 Sampler (- 5. AG 24HR Camp | & Aniber Giass 1Lw EEEREEH °C
64-02 JOuIall 00 Eamrplel '\‘1 =2 ‘{,}El'-(-' 124502 ]M/:)S'tx_) B Tafian-fined Lid
E Amber Glags 1L W
Tetizn-tneg L
C Amber Glass 11w/
Teflan hnes Lad
D Ambsr Glass 11w/
e Lid
tormarsy; Lab Presereation: HZ304 HHO? NACH Gither
— - (Cirche anyg
= j/f.f.‘j:-"” Write 10 Bolow)
r_l_;“snrﬂgfl"l’ .{/ = 'e"-s/ Relmgushes 3y (Sigraluz) [Ep— lecavad By (Sorare) Linlei T
) £
Ul‘d.-—;;" / % Rehinquishec &y (Sigraturat CaluTrne FAacewad By (Sonaturcy NateT e
Wigned. s T , -
el Remquisted To Lap Dygﬁ;{//‘r} Dalefime ; upeyed l0r Labaaory By (Signaturm) { ! B e
— - - o 2 L\ 1 2
/LUDU il 173 g0 S 1205 24

1 .
ly Seay Yes | Mo COC Lubels Anres Yei 0 No Appranriate Voume Yes | Ne Fiszeed an les YEg ¢ Na l'n?npura‘.A' C
ner¥maz Yes ! Np Apppezss Conmners Yas |/ ND Coaers imam Yes ¢ No Sarpies Accaptee Yar / Ne Theromess |0

who NWOLS _COOC LS Ravson 4 | Eftectve 20077007

us Christ

Page 129 of 141



AMM’JL@

CHAIN OF CUSTODY RECORD

Nuorth Water Dlstrict Labaratory Services
130 5. Trade Certer Plwy, Comos Tx 77335
- g2 Erwa's com

19041 1216080

TCEQTR.C24-00%83

VIR

Page | of 1

2412236

Labk PM  Aundra Nes

Projoct Mame  Fireville - Moore Strest - Ison Polable - B Weakly

Schedule Comments

Inframark

Patrick Bond

32258 Moerlon Road
Brackshire, TX 77423
Phone: (281) 505 0452

Project Comments, 8049 US Higkway 141 N Baey

Jesse Garzle - 351-232-2417 Code 1950
SIGN LCG A0DK N BLILDING

7102

e e —— —— : ;
Sample ID | Collection Point DateTime Datel/Time Sample Type | Container AnalysisiPresorvation Fleld Results
Begin Sampled
BALZRAE-DT [Outlan apt 12#1[3-'2&2—’,".:. 7407 |AG Grab
Dl 001 Sampise s e s ooy | 1201002084 5, op |G 248R Comp | A HUPE 1L CHOB-5Z o
4 [ ) B HDPE 282mlL H2504 WNH3-N SEAL-3501 HzZ524 A°C
C HLOPE 250mlL Suitate 10 3000 4°C
n & HDPE Z53mL TDS-2520 AC
i & HOPE 1t T5S-2540 ac
p— TaA0ze . 1o |AC Grab A TIOPC 250l RAOD 5210 1c
j A4 8 HOFE 204m0 2804 ANKI N SEAL-ED 1 HESO4 4'C
& HOPC 250mL RT55 2540 4C
flale Ropmaris: Lab Praservallon: 12300 Hwod Mo [&5 )
jCircio anc
Wide ID Below) -
sampier (Sipnaeturo) DamTima [lecavad By 15naluiz; DatiTime
- Y .
il Nare Dot s ool By (Bgraluee e
n - ] ] 6
> rct el WA -
Sfivaabon Finqunrec To Lab 3y [Sanalire) Daleifime 4 7 | L [Recewe for L andalar By (heratae) Date1 e
[y " | . L 2
Vgl s A 140y , AR Voo
Cislndy Saa Yoz ! Na S0 Lakels Agrea Yoz + ho AoapppransVelame Yes 0 No Waosved oo oy Yon 0 Nz Terrpsralura
Cortzner oz Yes ! Mo Approprave Sanlamzrs Yes o Ko Ceglurs Intact es ! ho Gampas Acceples Yes ¢ Mo Trarmamnler (L

Corpus Chiisl

whiy_NATIE_COC_LS Raascn d | E¥ecive 200

| Page 130 of 141



CHAIN OF CUSTODY RECORD

Noarth Water District Laboratory Sgrvicas
120 5 Trade Cerier Powy, Corroe Tx 77383
{9361 3216050 - lebiinwdis.cam

TCECQ TX.C24 00185

y\ NWDLS

Page 1 af 1

2412585

b PM ; Aundia Noe Project Mame : Begville - Moore Streat - Non Polable - Bi Weekly

Schoduls Comments

Projecl Camments: 30¢ US Highway 131 N Beoville 78102
Jesge Geroia - 381-232-2412 Code 1950
SIGM LOG BOOK IN BLUILDING

amark

Inck Bond

158 Muorior: Roag
wokshire, TX 77423
sne: (287) 506-0452

nple 1D | Collection Point Date/Time DatelTime Sample Type |[Contalner Analysis/Preservation Field Results
Begin Sampled
253501 [Oultall 80° 1201202004 /L 57|y [40 Gab
13502 (Dulfall 001 Bampler 71\ 29 12112/202¢ AL P4MR Comp A HDPE 1L CEOD-5210 &C
. B HOPE 250ml HZ504 MH3-N SEAL-J5T 1 H2804 £°C
QSUL © HOPE 250mL Sudate 10 300 0 4°C
. O HOPE 250mi TS 2640 4°c
Q200 £ HDPE ‘L 158 2540 4c
158500 fintfluert 12202 forig) (A0 Grab A HDPE 250mL RBOD-5210 4°C
B HDPE 250mlL H2804 RMHG-N SEAL 3521 H2BQL 4°C
C HDPE 250mL RT58-2540 4°C
Remarks: g Lan Prasarvabion: 112504 MM NaCH Otrer
= (Circlo and
o Wrils (D) Rilow)
ter |G'E‘fm?}j P P = Reingusaed By (Synaturs) CvoaTimn Raneved by (Sgrauee Dot Time
W kil i ] {,’ =
Jalr‘-_-,:,ﬂ'/’ / f"{ Retvgueghed By (Sgranee) o DataTime Recaqwnd By (Bgratie) ChalaiTime
len s (i i " i .- Rl
en . Relrgquated To Lub By (S0harliel -~ 7 OmpeTime Hucarmd lor Laboatony By (Signatua) | '] ale el 7 3
(S el e o172 2l 12 A it
VLA ) - [ l€¥ yitER ST [R 0 def
&y Seal Yok !/ No COG Labei Agree Yoe ! No Apgeaprats Vorme Yo ! Ne TRezeyei un lps Yus | Ko mmg:z:r.-.‘f\..-n-.1 b ¥
nerintact s Yes ! No Approgmate Coanars. Yoo ! Ho oaloms Intact ¥us ! No Sangies Ancapled Yes ¢ Mo Iherremeter 0
1us Christi who_NAVOLS CUC LS Revaon & 1 Cleclee 27722022

Page 131 of 141




ANM')!S

CHAIN OF CUSTODY RECORD

North Wator District Labaratary Services
430 5 Trade Gerzet Pawy, Cenros Tx 77285
193E5) 121-6020 - lavdirdis com
TCEQ TX-C2400785

(HIRIRRNLE

Pzge | af i

!
E

2412586

Lab PN Aunddra Nae

Project Hame Eeevil’e - Moore Streot - Non Polable - Weskly - Schethre Comments
Inframark Project Comments 801 LS Highway 187 M Beevite 75102
Fatrick Bond Jesse Geroa - 361-207-2412 Code 1950
12258 Morton Rowd SIGM LOG BOOK IN DUILDING
Brookshire, TX Frazs
FPhune {281} 506-0452
sample 1D | Collection Palnt Datel/Time Date/Time Sample Type | Container Analysis/Preservation Ficld Results
Begin Sampled
wlzeaeal lowranoor ; ¢ Lo 1 Grab 14 EGizzd 25200 o
WMLZ5E6d1 [Oulfall 00 124125202 l"(]b I Al G g opaes
S St S bt s . e —
el 2566 0 i Samplur ~7 =\ |28, a1 e O 40 | AD PAHE Coma A foroe Glass 1L w OFR-145¢ A'C
AL2536.02 Dutfal 001 Sampler | 121 -2 gff e (SO0 Cor RamalCuasn ¥
2 B Amacr Gass 11w
Teflon lired Lig
C Amaer Gass 1L wl
Teflon-linad Lic
O Arraer Gags L e
- Tellon-lirad Lig
ekl Hemarns: |Lab Proservaten. rEna HHNO3 MaGH e R
- - | Firste oed
-~ - Wirita D Balow! —
mpler fnnaleer =" Sosnoushed Gy (Sgratuis) Date'Time pceyed Oy (Sgastae) e Teme
- Lof /
et S - ¥4 , "’,., f’ Ralrgaghed By (Soranen; Digtes Mhiges Racaioc By (Sganture) NaliTiwa
A s
Lt ( Plartt — ] i
Ttz Tl rgu =it s = P Diatess i e S [ Aoy By |Fgnatine) [ o Ty o
Mtz }.'. ‘) Gl ::.:‘_‘Q.Lwtigr Grshee) § / 4 dig e b Y By 159 L .-"."Jff-'r“ o 3¢
S - L e [2-12- 4/ 113 AV r2iz.09
[]
walsey Seal Yes 0 No CAOC L'y Agree Yas ! MNe Fpeenpralte Vaume: Yes ¢ Ko fagaupgor lcn Yes 1 Ko famperatae C.._
loreares et Yea 0 Ko Appropnate Comares Yas ¢ No Caalan Inlast Yau 1 No Rampies Ancoptac Yes ! N Thansoeet

~orpus Christ

ake WYOLS COC LS Reswen 4 ° EMeclue 217200

Page 132 of 141




r’w\{m

CHAIN OF CUSTODY RECORD

North Water District Laboratory Servicas
130 5. Trade Center Pawy. Conrgo Tx 77385
(0263 3216080 - lab@nwdls.cam

TCEQ TX-G24-00185

Pege t ol |

2413102

y PM Aundra Noe

Project Name | Beevllle - Moare Stree! - Nan Polable - Bi Waekly

Schedule Comments

amark Projoct Comments: B0 US Highway 181 N Beeville 73102
rick Band Jusse Garna - 367-232-2412 Code 1550
5% Morton Road SIGN LOG BOCK IN BUILTHNG
okshire, TX 77423
ne: (281} £05-0452
nple 1D | Collection Point DateiTime Date/Time Sample Type |Container Analysis/Preservation Fleld Results
Begin Sampled
0231 [Qulifall 301 |?.n'1.’r‘.'2l‘.~2c/‘5"f,’| L O G
102-02  |[Outfall 007 Sarrsler 1316 08600 1215?:2{)2%‘5},9;1 AD 24HR Comp | A HDPE tL CECD 5210 4°C
Lol e I B HDFE 230mL H2504 MH3-N SEAL-250 | H2E04 £4°C
€ HDFE 250ml Suifpte IC 220.0 4 C
D HDPFL 250mL TDS-2540 1°C
E HDPE 1L TS5-2540 4'C
10202 [iafuers 120170202 /0 Vs | AG Grab A HDPE 250ml REQD-3210 4°C
AL B HDPE 250mL Hz504 RNH3-N EEAL-330.1  HZS04 1°C
C =Rz 250mi RTSS5-2840 40
Aemarka: Lab Preservaticn: HIS04 HKGA Madit Qe
{Circte and
'Writa 1D Blolnw)
or (S onstere) " — Rebepasnald By (Sgratae) DalaiTime lteczved Uy (Sgratre) DataTiras
e il
-"na;! ‘(,1 \ Felrcusnnd By (Sgoanre) Date T Recunse By (Sotatinmd DalesTure
Emndvei) Rodiguez
an . .“ RQI!'I}:%EE_E; {Sanalneg Oae'Tme | Hecued for Lapoustory By 1Sigaslue Tl Tirs:
Ak o A v ao NE NORAD e
I\J}\JJIJL\ = '-‘ ,"F,i,‘/ltg'lc:' \‘l_»{'{\\"\ 3 I»I'ff“fA'QK\
4 7
iy Sasl Yes | Na COGC Labas Agee Yas | No Appmgeam Valime Yes @ Na Keceved on loe Yes ' No Tampanstiue, c
nRl sl Yee (M2 Appropiate Cortaneds You | Ne Ceclars Intact Yes ¢ Na Sampies dovepled Yes [ Na Tresmamotir iN°
us Christi why_NWADLS_COC_LE Ruvsion £ 1 Effectyn 20172022

Page 133 of 141




CHAIN OF CUSTODY RECORD

HNerth Water District Laboratory Servicas
130 8 Trace Cenler Phwy, Canrae Tx 77285

IKRIENAIrT

Page 1 af 1

ANM)IS

(367 3218060 - abglawdis com
TOEQ TA-CR2.La1RY

2413529 |

Lab PN Aundra Moa

Project Name : Beaville - Moore Street - Moty Kil Dolivery

Schedule Camment:

Inframark

PFatrick Bona

32259 Mortan Reoad
Beonkshire, TH 77423

Project Comments. B0Y US Highway 181 N Beevill: 78102
Jusze Garpia - 351-232-22797 Cedao 1950

SIGN LCG BOOK IN BUILDING

et aleays chack the WMAWTE Inoge for bactis

Phaone: (281) HO&-DE52 ! mf#’c -
. raidd Ao monciind -
Sample |D | Collection Point Date/Time ] Date/Time Sample Type |Container Analysis/Preservation Field Results
Begin Sampled
MLIE2081 |Ourfal an: 1;!_;1@2:‘)2.:/(‘- AC Grab ) o
. 455
s Ramarka: ean Preservation yizsos O el Olher ) B
(et and
— e . Wit 1D Bt
MRl (5 G / [ Refraashid Ry (5 Gratan “aned i Rivaien By 1 Fgnaiue-] Dantes e
— L £ e e oy oy
nnl Nery i ‘/ // Retrgashed Uy (Sonaturn) LE=Se TR Heceed Uy (Sgnaluiz) Date T
“Htnan & (e — ,
Hlaton Relrosshed To Lak By W o Loy Tirme Hecelved *o0 Lakaratary By (Sigoatuesg B (i
Masol? Pl i 17-4 7 it ,, it fi
Sasliaty Seasl fun 1 Mo COG Latels figroy Yes ! No Anpreprae Velime Yey @ R Hucsyed or lce Yes ¢+ Ko Termesoratura *C
lorare Intacl Yes 0 No ARpioyess Synlaines Yes | Mo Ceelnrs Inlact Yoz 1 Na Sanpes Accepled Ye: ! No Ihermamniar 1D

orpus Christi

who MWLLE _COU_LE Rovaon4 1 Flasua

2

| Page 134 of 141



\MNDIS

CHAIN OF CUSTODY RECORD

Marth Water District Laboratory Senvices

130 § Trade Center Pkwy Canrae Ta 77385
ab@awdls com

1936) 3212060

TTEQ TX-C24-00185

IARMSRAR

Page 1af 1

24L3530

PM : Aundra Noo

Project Name Beeville - Moore Slreet - Mon Potable - Bi Weekly

Scheduls Comments

imark

ick Band

59 Morton Road
akshae, TX 77420
ne {261} 505-0452

Jesse Garca

Froject Comments 631 US Hghway 181 N Beavile 7PE102
01 2532-2412 Coss 1950
SIGN LOC BDOK IN BUILDING

iple ID { Collection Point DatalTime Date/Time Sample Type |Container Analysis/Preservation Fleld Results
Begin Sampled
LI |Cutial 231 1241912024 / I e
¢ “ ores , :
53032 [Outai 531 Semger n4Ag 1211912024 f, sy [AQ 24HR Com A HUPE "t CBUO-5210 4c
(4 B HDPE Z50inL HZS504 NH3-N SFaL 2500 HZ5Ca 4°C
C HOPE 50ml Sufae IC 3000 4°C
£ HOPE Z50mL TOG.2540 4°C
£ HOFE ' T52.2542 A°0
530203 [infiuent 1218202¢fo koS |AQ Grab A TIOPE 2501 RBOD5210 G
- ' nei02gh o B HUPE 250ml MPS0M | RNAI N SEAL-3501  HZGO4 4°0
¢ HOPE 250mL RTS5-2540 4°C
_/
amarky Lah Freservation: HIS04 HNDG3 RO oo
|Circio and
Wriln 1D Bolew)
- IS}qufm._ﬂ/ / £ Helmogoshed Oy (Suates) DasTime [lecenw By (Signalurap Uate Time
a—u—ﬁ' fiedivpaataon By [Skgnalurc) Oate fire Facaved By (Sgrafm| MapTina
Wa (Aysrn2 I e _
an Tamquistes To L afatural % Dale T ime Faczeead for Lanaatesy By (Sgaaeland CratoTinm
{ o 17-4- s 212 PYSW
-) - 1'4073 /%
y S=al Yas / No COC Laheis Agias Yes f MNa Appiuprate Voluma: Yes Mo Resswvad an loo Yus ¢ No Temdamlurs i
rEr azs Yas / No Appromriatn Conlamers: Ye: ( No Crclars Inlact Yes o Na Samaes Acceplee Ye: [ N Irermamule D
s Christi WNC_NIVOLS COL. LF Rev e 4 1 EMoche 201712022

Page 135 of 141




(VNADLS

CHAIN OF CUSTODY RECORD

North Water (4strict Laboratory Services

130 5 Trade Centes

Py, Camce Ta 77385

(9357 321-6050 - lspghrwdls.com
TCEQ TX-C24-00185

(AL

Pace 1 of |

| 2413531

Lab PM : Aundra Noe Project Name : Beewlio - Moare Stroel - Mon Potatie - Weekly ___Schoyul Comments
Inframark Project Commants 851 US Highway 16! N Beevile 7B102
Palrck Bond Jesse Gasaa - 261.232 2412 Code 1530
42259 Morion Road SIGN LOG BOOK IN BULDING
Brooksnire, TX 77422
Phone. (281) H05-0452
Sample ID | Collection Point Date/Time Date/Time Sample Typa |Container | AnalysisiPreservation Fleld Results
Begin Sampled
’? i )
2LE11.01 [Duvas oot Qe (_,m_, A HIOE S250mL [ TO FG.a225 Ha2s202
241,56 ulsa : T2 /é@ ot i ks
MUGEAG2 Nutad a0 Sarepler A& 24, 12e20Re AC 24HR Cam A Amber Glass L w! OPPIGST & T
' ' ! lq l’g @d : /05(3.-_’; 3 Tefan-tned Ld
0 Amber Gless 11w/
lsfon-ined Ld
i Aamber Glass 10w
Taforn-ned Ld
1 Ambor Glass 10w/
B Tafon-ined Ld B R
Ikt RRimanks - Ll Prosarvatan: (12604 TRk} Ny [
iGircle anl
/’ Wit 1D Balow) - -
- |-,.jym-r" _..-""/ J{_. Fletimquisrad iy | Segnatueat Cate Tine uveyved Uy [Sanaline) Dt Tima
=t Hm—r (/ ( Rainmuisred By (Sipranse; _: 5 ) Crgter The e Recauna By (Signalura) ateTime
’%ﬁﬂ My‘?/,- _,—;;;..":—"PP.-.J‘ - B
Wl oo -\.\'.unm.".:x:wﬁgx"' Granra; = Late' Ve '!ecl_thtl_' for Labesatan By (Sianature) Uatey i
4 e (':; 17:44 277l
: ’u:- ' I !
Cusody Seal Tez + ko £OC Labels ficrnn Yot | Ng Appropeaos Velume Yes ¢ No Fpgand or oo Yes ( Wa [empuratre *C
Zantainet letact Yes o Na Appicgime Ceelziners. Yoo ! M3 Cuters sl Yer | Na samnies Amcopted Ves ! No Traomumetes 1D

Corpus Christi

Take NAOLE

OC_LS Ruysinn 4 | Ellacied 0t 0000

| Page 136 of 141




AYNADLS

CHAIN OF CUSTODY RECORD

Nerth Water Diéstrict Leboratory Services
130 5 Trace Contor Pewy, Conrge 1x 77385

(E36) 321-6020

TCEQ TX-C24-00185

lub@ nwdls com

1%

Page 1.at 1

2413878

¥ PM . Aundra Noe

Project Name : Beeville - Mocre Street - Montnly Kit Dahvery

Schodulo Commants

amurk

rick Bond

159 Morten Road
akshirg, TX 77423
ne: (2818 505 D452

Project Commants: 801 US Highway 181 N Baaville 78102
Jegsa Garzia - 381.232.7312 Coda 1957
SIGN LGG BCOK IN BUILDING

**=calwnys chack tha WY

¥ Fadga lor becns

nple ID | Collection Point Date/Time Date/Time Sample Type |Container Analysis/Preservation Field Results
Begln Sampled
BB [Outtan 009 12023209¢ "0 o1 AQ Gray -
ismbrks: Lok Brasarvatian: 12504 HRO3 HaD Orer:
1Circle arvd
‘Wit ID Belaw)
ar (Sagrasinofe) Relvaprahog Ay (Signslune) Datedime taceivad By (Sonare) Uatey Tire
are Helogaahen By (Sianaliie) DualeMime Flaosend By (Sonanam) Dol Tire
o rays f -
wn Rolrsushea To Leb By [Sigstun Datefime | - - | Soccvad lof Lananatory By (Serdte) J DateTame  j3ia
- § &) . S
] ) ! I F i Vgt B e e
Wt L 2% A Joi Yo 71 f2 23, 2
v &eal Yas 1 NO COC Lanads Agree Yos ! N Approotale Yaume, Yes | Ne Hecotsed ot b ¥as 0 Mo Tetmpecalune L o
wr ittt Yes ¢ No Approzviate Corkainers Yas | Na Coers gl Yes ! No Samples ficocopied Yes ! Ne

ThRANTOTE D

us Christi

wal_NWWOLS_COC LS Revigion 4.7 Effecive: 20012022

Page 137 of 141



N NWDLS

CHAIN OF CUSTODY RECORD

Morth Water Districl Laboratory Servicas

130 & Traga Center Phw,
(6367 32160480

TCEQ TX-C4-00165

lahiE nwdls. comn

. Canraa Te 17385

NIRRT

_Fage 1ol

| 2413879

Labk ]  Aunara Noe

Schacule Commens:

Inframark

Patrick Bond

32258 Motlon Road
Srackshire, TX 77423
Phonor (281) 5056-0452

Josse Garea - 161 233-2412 Code 1950
SIGM LOG BOCK IN BUILDING

Project Camments B3 US Hyhway 1E1 N Beayie FBI0Z

Sample Typo

Analysis/Preservation

Sample |D | Collection Polnt DateiTimo Date/Time Container Field Results
Begin Sampled
24L3372-00 [Dufall 20° 12200287 A Grab
GAL3ETE-02 |Ouifall 007 Sarpler |4 230 g0 o er | Azezamoza’s o |AD 2iRR Camp | A HDPE N CEOO-E210 4G
r v T B DPE 250mL H2804 NH2-N SEAL-35G 1 H2504 4°C
C HDPE 250mL Sullate IC 3008 4G
[} HDPE 250mL [OS-2640 4'C
E AP TE5-2540 40
2ALIBIG-03 [\uent VZA0ZY | AC Giab A T s RBOD-5210 pih
‘ B SHDPE 265mL H2504 RNHI-N SEA|-380 1 MG 20
C HDPE 260mi R155-2540 40
Cleid Remarks: o o lLab Preservatlen: H2SL MM - HaoH Oy -
[[EE=SENT N
Wiito 10 Spiow! -
Sarpler (5 iz mguiched By 1 S Dot me Rucered Oy (Sigeane) DrstaTing
™ M_ﬂ-w-m,- - Rucnguigted Oy, (Sgeanan) Dl Time Recehec By 1Hgnaturs) e Time
Er ¥ O ¢ by ale : -
ffiahan Helrgusted Ta Lak By (Soratee) Dunflime BX - ecuwd Yor Labavatary By (Sgnanen) { Mo Tg P
O Py I R L. 4 ; PP R, P e 2300
Tsledy Senl Yus + Ko ZAC Labels Ayee Tes ! No Approialn Werumne: Yos ! e Recanp o e Yor / No Tempensare ¢ G
Covarer Intaz Yea o+ ha Appropnaie Cortaineds Yo ! No Coners oo es ! He

Sampkes Accenied Yes ! No

Tranpairens I

Compus Christi

weo NGULS COC LS Mesine 4 0 Bilectun 3000030

Page 138 of 141



CHAIN OF CUSTODY RECORD |
“ M"\D_JS Narth Waletcﬂlslricl Labaratory Sarvices lﬂ‘m!!lea!ﬂc!lllll

121 S Trade Cender Pawy, Conroe Tx 77285

[336; 3216004 - lac@rwe s cam 2414193

TCEQ TX.C24.00185

b PM  Aundrz Mos Project Name - Baevi'le - Moore Streat - Non Potable - Hi Weakly Schedule Comments
amark Project Commaents 801 U5 Hignway 18! M Besyile TE102

Tick Bond Jesga Grrcn - 361 232.2412 Cade 1850

159 Meron Road SIGN LOG BOCK IN BUILDING

okshire, TA 77423
ane. (281) SUS-0452

nple ID | Collection Point DatelTime Date/Time Sample Type | Container Analysis/Preservation Field Results
Beagin Sampled
193,01 Dutfall 001 120261202¢ Hyse A Gt
1193-02 [Oukall 001 Sampar w257 12/26/202+ /0 oo |A0 28R Comp | A HDRE 1L CEOD-5210 aC
e Ot B HOPE 250ml 42504 | NH3-M SEAL-35G!  H2S044°C
C HORE 250mL Bulfatn G 3000 ac
D HOPE 2580mL TS 25580 1c
£ HOPE 1L TS5.2540 4C
1903 |Infusal 12-’25-"202‘/0750 AD Grab | A HDAE ZEdmL RROMD.E270 A4°C =
8 HOPE ZE0mL H2E04 ANHIN SEAL-ARQ 1 HESO4 4°C
< HDPE 250mi ATSS 2541 an
S, V Lol Preservation, HFS04 HINT HNaOH e
‘.--”"!. (Clrcle ant
Write ID Besaw| _
(S T [Relroushed Oy (Sgratun DalwTire Pecenes: 3y (Sgaatane, CaraTim

AT e 1 "pircoshod By (Sgratug) Dalesime Recares 8y [ Sinalie) Ui T
“Fenud _(Plust A
o Relrprshed To LapDy (Sfeulurs! DaleTime Recaived Ar Labamtory 3y (Segmeong Catn! Time ) N
- /{:"/ ._/ ] U AT o RAL
MU /y e 111644, 175 LS LANT R T

fp Gox Yeq 1 No COC Labels Agree e o Na Azoreprate Valame Yo [ No Fazsivad on lca Yaz ! Mgy Teroaulure bl 0
wiiptscl Yes / Ne Approprata Sorlainars. Yes ¢ NG Cuoglers Inlact Yos / No Zarpins Accopled Yes 0 Mo Thermamater 10
ug Chnsti wae_MWDLE_SOC LS Revgicn 4 1 Cifective 21712022

Page 139 of 141



(\ NWIDLS

CHAIN OF CUSTODY RECORD

North Water Distsicl Leboratory Service

130 5 Trade Centar Flwy, Conrpa Te ¥ 756%

G) 1216020
TOFQ TH-G24.00185

labiE rwdis com

AL

4 Paga ' of |

24L4194

Lab PM  Aundea Noe

Project Name  Beevlla

Meore Streel - Mon Potable - Week!y

Achomula Coivmanis

Indrsarmars,

Patrick Bond

32259 Morten Road
Braockshing, TX 77423
Fhone: (287) 505-0452

Project Comments 801 US Highway 181 N Besw lle TEI02
Jegua Genca - 261-232-2472 Sode 1540
SIGN 106 BOOK 1IN BUILDING

Sample ID | Collection Peint

2eLaigs @ |

Date/Tima
Sampled

Date/Time
Begin

Sample Type |Containor

AnalysisiPreservation Field Results

122002024 675,:} AL Gran Ma25203

A HDPE S250mL

TCEC 9223 Nz25ica

2412152 52 |Gutal

01 Saralen

Amber Glass 1
Teflun foes Ld
18 Amhbsa

Tefian
C Amber

Tatan-tans L d
o2 Amber Glass *
Telan-iaes Ld

\z-zsa ] harennze /o boo

& 2HR Corp | &

(ol dl

Twr CFF-1237 1c

Lw!

Tuld Rmrnros

iCircle and

Lalt Pragaration: +|2S0d

NS i e

= ilte 10 Bataw)
Jampte (Sgrahed] S Hamrgnned By Sgnatursi DalnTire Hooeynd Dy (Sorats) Dt Time
-
ra r) E— -
unl Rar e == Relrysshad By (Sarahen) Diagfe T e Miceqnd Ay 1Scanm! (RS T
K A e (/jg andZ . e ) 7
At Medigashed Ts 'ﬂljﬁ = _,.-——“;:;..f Date/ 1= ) [dzcoran fur Laboistiy By (Sanatum Datoilime ‘v’iﬂ‘:—
-~ " = > A AR
M0 1y 2 = 2% AL AL

Custagy Lo weq o ko

Cortamer irasd . Yez « No

ApFropunz Woume Yes (R

COC Lubiebs A Yas ! Mo
Appenpnate Contarcss  Yas ! N Caoers irtact Yez { No

Tece el e les on MG Tempaatiea

Sampess Arerten Yes o Ko Tresmameter 10

Corpus Chirist

whe WADLE COC L85 Revson 20 Dilectve ZR7020

| Page 140 of 141



"‘NWDLS

CHAIN OF CUSTODY RECORD

MNorth Wales Districl Leboratory Sorvices
130 8. Traze Centsr Phwy, Canrze Tx 77365

(#36) 3216060

TOFQ TR CZ4 DII6s

lab@E@pwdls som

WATERMENRR

Pege 1 af 1

ab PM - Aundra Noe

Project Name Heevills - Mocre Street - Non Potable - B Weakiy

Schedule Commenrds

framark

alrek Bond

1254 NMorton Road
ropkshire, TX 77423
none. [281) 505-0452

Projoct Comments 821 US Hghwey 181 N Beovile TR102
Jesze Garca - 361-232-2412 Coge "940
SION LOG BOOK IN BLULDING

wmple ID | Collection Point | Date/Time Date/Time  |Sample Type |Container AnalysisiPreservation Field Results
Begin Samplod
LABADY  (Qtin 001 12211202¢ |15, |80Q Gras e
1262002 |Oata 001 Seraler | 3 10 70 - . | 12/0%/202¢ | 0 |AG 24HRCamp | A FDPEIL CROD 5210 T
) ' 3 B +HDPE 265ml 12804 M3 N SEAL-3SC ¢ H2504 4°C
| C HDPE 250mL Suifate IC 3000 4'c
: [ HERE 250 TDS-2513 40
i T C HDPE IL T55-2540 a0
LAE40-03  [linfluanl 1203102028 * 4 s AT Greb A HDPE 250 REOO-5210 4°C
| . 0 HDPE 280wl H2S04 | ANHE-N SEAL-360 ¢ HZS04 4°C
H L RDPE 250l RTS5-2840 4
o Hemarks: Lab Preservation: HF504 DD Kadih Citer
(€ ircte mind

Writa D Selow)

ncter [5onange) ‘ Helroeaned Uy (Sgosiuns Cane! [ime Recrve By l:F—l;l’ul'lrfRI_- M Tina
o e -] - g
i Mams Felewqaston By (Signature) Thata Tima Roccived By (Sgranss] Dnnhime
P
zacn Hehinguplied To Lan By (Signalieeg DateTore [ 4o Rnsiund Ine Lananiton, By (Soranue; :'J-:Im'hlnﬂ.‘". 9 i
- by . i X |
; = r, 'l 1 Mo n4 4
e 13 TN NN
sty Seal Yas ! Mo COC Lavels Agiss Yoz ¢ Na Apprepeane Valame Yes N facaivad an oo ¥es ! He Turipeatue
tame Iniact - Yes ¢ No Apppcate Cantanams Yos 7 Na Ceclens lniaet Mes 1 R Zargies Acceplec Yer o o Therrnesa I
rpus Chrsti wha_NVTLS_S0C_1S Aeasizn 4 1 Effcciiee FIEDEEH

Page 141 of 141







TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New

County: Segment Number:

Admin Complete Date:
Agency Receiving SPIF:

Texas Historical Commission U.S. Fish and Wildlife
Texas Parks and Wildlife Department U.S. Army Corps of
Fnoinearc

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as
required by our agreement with EPA. If any of the items are not completely addressed
or further information is needed, we will contact you to provide the information before
issuing the permit. Address each item completely.

Do not refer to your response to any item in the permit application form. Provide
each attachment for this form separately from the Administrative Report of the
application. The application will not be declared administratively complete without this
SPIF form being completed in its entirety including all attachments. Questions or
comments concerning this form may be directed to the Water Quality Division's
Application Review and Processing Team by email at WO-ARPTeam@tceq.texas.gov or by
phone at (512) 239-4671.

The following applies to all applications:
1. Permittee: City of Beeville
Permit No. WQO00 10124002 EPA ID No. TX 0047007

Address of the project (or a location description that includes street/highway,
city/vicinity, and county):

TCEQ-20971 (08/31/2023) S ;
agel1of4

Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




801 HWY 181 Bypass, Beeville, Texas 78102 - ADJACENT TO POESTA CREEK EAST

OF US HIGHWAY 181 BYPASS NORTH OF STATE HIGHWAY 202 SOUTH
SOUTHEAST OF THE CITY OF BEEVILLE IN BEE COUNTY TEXAS

TCEQ-20971 (08/31/2023)
Page 2 of 4
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



Provide the name, address, phone and fax number of an individual that can be
contacted to answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr,

First and Last Name: John Benson

Credential (P.E, P.G.,, Ph.D., etc.): n/a

Title: City Manager

Mailing Address: 400 N Washington

City, State, Zip Code: Beeville, Texas 78102
Phone No.: 1-361-742-7725 Ext.. n/a Fax No.. n/a
E-mail Address: john.benson@beevilletx.org

2. List the county in which the facility is located: Bee

3. If the property is publicly owned and the owner is different than the
ermittee/applicant, please list the owner of the property.

n/a

4. Provide a description of the effluent discharge route. The discharge route must follow the
flow of effluent from the point of discharge to the nearest major watercourse (from the point
of discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please

identify the classified segment number.

Poesta Creek; Thence to Aransas River above the tidal segment no, 2004 of the San

Antonio-Nueces Coastal Basin.

5. Please provide a separate 7.5-minute USGS quadrangle map with the project
boundaries plotted and a general location map showing the project area. Please
highlight the discharge route from the point of discharge for a distance of one mile
downstream. (This map is required in addition to the map in the administrative

report).
Provide original photographs of any structures 50 years or older on the property.

Does your project involve any of the following? Check all that apply.

TCEQ-20971 (08/31/2023)
Page 3 of 4

Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



O Proposed access roads, utility lines, construction easements

O Visual effects that could damage or detract from a historic
property’s integrity

O Vibration effects during construction or as a result of project
design

O Additional phases of development that are planned for the future
O Sealing caves, fractures, sinkholes, other karst features
O Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation,
sealing of caves, or other karst features):

n/a

2. Describe existing disturbances, vegetation, and land use:

Existing_disturbances, vegetation

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND
MAJOR AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

4. Provide a brief history of the property, and name of the architect/builder, if known.

TCEQ-20971 (08/31/2023)
Page 4 of 4
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



Rainee Trevino

From: Garcia, Jesse <Jesse.Garcia@inframark.com>
Sent: Friday, March 21, 2025 4:07 PM

To: Rainee Trevino

Subject: Re: WWTP Boundary Line

Attachments: Document 3.pdf

Here is the psl. Hope this works for us.

Jesse Garcia | Plant Manager

AINFRAM

801 Hwy 181 Frontage Rd. S. By-Pass Beeville,Texas 78102
(M) (361) 232-2412 | www.inframark.com
Jesse.Garcia@Inframark.com

From: Garcia, Jesse <Jesse.Garcia@inframark.com>
Sent: Friday, March 21, 2025 3:56 PM

To: Rainee Trevino <rainee.trevino@tceq.texas.gov>
Subject: Fw: WWTP Boundary Line

How is this map?
Get Outlook foriOS

From: Sonya Soto <sonya.soto@beevilletx.org>

Sent: Friday, March 21, 2025 3:55:05 PM

To: Garcia, Jesse <jesse.garcia@inframark.com>; Daniel Dorgan <daniel.dorgan@beevilletx.org>
Subject: WWTP Boundary Line

You don't often get email from sonya.soto@beevilletx.org. Learn why this is important

This Message Is From an External Sender
This message came from outside your organization. Please use caution when clicking links.

Please see attached updated.



Sonya M. Soto| Developmental Service Supervisor
Office: 361-358-4641 Ext. 290

S

City of Beeville
400 N. Washington
Beeville, Texas 78102

N www.beevilletx.org

ATTENTION PUBLIC OFFICIALS

A "Reply to All" of this e-mail could lead to violations of the Texas Open Meetings Act. Please
reply only to the sender.

This message contains confidential information and is intended only for the individual named. If you are
not the named addressee you should not disseminate, distribute or copy this e-mail. You cannot use or
forward any attachments in the email. Please notify the sender immediately by e-mail if you have
received this e-mail by mistake and then delete this e-mail from your system.

City of Beeuville City Hall, 400 N. Washington Street Beeville, Texas 78102 www.beevilletx.org

This email was delivered securely over a TLS connection



. City of Beeville, 400 North Washington Street, Beeville, Texas
78102,(CN600740070)(RN101614089) has applied to the Texas Commission on Environmental
Quality (TCEQ) to renew Texas Pollutant Discharge Elimination System (TPDES) Permit No.
WQ0010124002 (EPA 1.D. No. TX0047007) to authorize the discharge of treated wastewater at
a volume not to exceed an annual average flow of 3,000,000 gallons per day. The domestic
wastewater treatment facility is located at 801 U.S. Highway 181 North, near the city of
Beeville, in Bee County, Texas 78102.

The Moore wastewater treatment plant is an extended air plant utilizing oxidation ditches to
treat sewage. From there sewage flows into the secondary clarifiers. The sewage then flows to
the contact chamber where we chlorinate to a 1.00 MG/L min for 20 min. The final step is our
Parshall flume where effluent is measured the sent to the final weir to be dechlorinated to less
than 0.10 MG/L. The discharge route is from the plant site to Poesta Creek, thence to Aransas
River Above Tidal.



WASTEWATER £ b
TREATMENT PLANT .

o

WASTEWATER TREATMENT
|PLANT DISCHARGE

‘ Y RN b
N USGS TOPOMAP (SKIDMORE QUADRANGLE)  ““®Souesnc surur

[ - - - = ] { STOCK
] A e emm=——-— SERVICE AREA

w TS CITY OF BEEVILLE, TEXAS

MOORE STREET WASTEWATER TREATMENT PLANT Rt ST LY,

engineers | architects | surveyors . NOT FOR BID OR
S e ri 7.5 Minute USGS Quadrangle EONSTRLIETION

LRV DO

_ _ DATE: 08/15/19

Li Bl 103HE WAWTP TPDES Pommit Renewal 000Dt imvingp! Echibis-lrmageny 150174 Exhi



Rainee Trevino

From: Garcia, Jesse <Jesse.Garcia@inframark.com>

Sent: Tuesday, March 25, 2025 11:56 AM

To: Rainee Trevino

Cc: Herrera, John; Clark, Larry; daniel.dorgan@beevilletx.org
Subject: response for tceq permit renewal

Attachments: Document 3.pdf; WWTP BOUNDRY LINE.pdf; 1.pdf
Categories: NOD Response Review

Here are those response we spoke about last week on one email.

Jesse Garcia | Plant Manager

AINFRAM

801 Hwy 181 Frontage Rd. S. By-Pass Beeville,Texas 78102
(M) (361) 232-2412 | www.inframark.com
Jesse.Garcia@Inframark.com




1. 801 U.S. Highway 181North, Beeville tx 78102

2. Bee county

3. John.benson@Beevilletx.org phone # 361-742-7725

4. Mailing. 400. North Washington, Beeville TX 78102

5. We are dropping the irrigation of 2000 gal per day from the permit
6. We will not be irrigating

7. See below

8. 801 U.S. Highway 181North, Beeville tx 78102

9. We will not be irrigating



	Admin Package Cover Page
	Administrative Package Cover Page
	This file contains the following documents:

	wq0010124002-pls-eng
	wq0010124002-nori-eng
	wq0010124002_application_origional
	wq0010124002-application-updates
	wq0010124002-nod1-2-response
	wq0010124002-nod1-2-response-email
	wq0010124002-nod1-3-response




